SULLAIR.

PARTS LIST MANUAL

Portable Air Compressor
750XHH/900XH[A] & 900XHH/1150XH[A]

XHH=500 psig, XH=350 psig
[A]Aftercooled
Caterpillar 475 — 540 hp
Tier 3

PART NUMBER:
02250207-958 RO1
The information in this manual is current as of its
‘A SAFETY WARNING WARRANTY NOTICE publication date and applies to compressors with
serial number:
Users are required to read the Failure to follow the instructions 201412010000
entire User Manual before han- and procedures in this manual, and all subsequent serial numbers..
dling or using the product. or misuse of this equipment, will
void its warranty. Publication date: 6/17/2015

Copyright © 2013 - 2015 Sullair, LLC. All rights reserved.

Subject to EAR, ECCN EAR99 and related export control restrictions.



SULLAIR

Air Care Seminar Training

Sullair Air Care Seminars are courses that provide hands-on instruction for the proper operation, maintenance,
and servicing of Sullair products. Individual seminars on Portable compressors are offered at regular intervals
throughout the year at Sullair’s training facility located in Michigan City, Indiana.

Instruction includes training on the function and installation of Sullair service parts, troubleshooting common
faults and malfunctions, and actual equipment operation. These seminars are recommended for maintenance,
contractor maintenance, and service personnel.

For detailed course outlines, schedule, and cost information contact:

Sullair Training Department

1-888-SULLAIR or
219-879-5451 (ext. 5623)
www.sullair.com
training@sullair.com

- Or Write -
Sullair, LLC
3700 E. Michigan Blvd.

Michigan City, IN 46360
Attn: Service Training Department.

Subject to EAR, ECCN EAR99 and related export control restrictions.



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual Table of Contents
& SULLAIR.
Table of Contents
1.1 Procedure for ordering parts..........ccccccceeeeieiiiiiiiiicins 1 1.20 Cooling system, LRC aftercooled................cccceeriiiinnnnnns 76
1.2 Recommended Spare Parts LisSt........ccccccceiiiiiiiinnns 2 1.21 Cooling system, LRC aftercooled with optional louvers ..82
1.3 Frame, DWQ ... oo 4 1.22 Louver assembly .......oooouiiiiiiiiiiiieee e 88
1.4 Frame, LRG ... 8 1.23 Discharge system, standard air..............cooovvveviiiccccnnnnn. a0
1.5 Frame, DTQ—electric brakes ..........cccccceveeiiiiiiiiiiiiinnn, 10 1.24 Discharge system, aftercooled air..........cccccccceiiiiiiiiinnis 94
1.6  Frame, DTQ—hydraulic brakes ..........ccccooviviiiiiiiiiinnnn. 16 1.25 Receiver tank, aftercooled ...........cccoovveiiiiiiiiiiiiiiiieeenn. 98
1.7  Engine & compressor assembly—single capacity (Tier 3) .22 1.26 Receiver tank, standard ............ccccccciis 102
1.8  Engine & compressor assembly—dual capacity (Tier 3)..28 1.27  Minimum pressure Valve .........ccccceeeeeeeeeeeeeeevieen 106
1.9  Capacity control ..., 34 1.28 Water trap/float assembly ..., 108
1.10 Inlet valve subassembly...........cccoeeiiiiiiiiiiiiii, 38 1.29 Fuel system ... 114
141 Inlet valVe. ..., 40 1.30 Electrical system (Tier 3).......cccoueeeiiiiiiiiiiiiieiiieeeis 120
1.12  Airinlet system (Tier 3) ......cccccuvummiieiiiiiiiiieeee e 42 1.31  Control INES ..o 126
1.13  AIr stop system .....oooeeieiiiiceiee e 44 1.32 Instrumentpanel ..........ccceiiiiiiiiin 132
1.14 Exhaust system (Tier 3).......cccccvriiieieiiiiiiiiieeeees 48 1.33  SA CONtrols, INNEr ... 136
1.15 Exhaust system (Tier 3)—with spark arrestor................. 50 1.34  SA controls, OUter........cccuiiiiiieeeeeeeeeeee e 138
1.16 Cooling system, standard air .............ccoovvveeeiiiieiiniiennn. 52 1.35 SA coNtrols, IOUVEN .......coouniieeiieeeeeee e, 140
1.17 Cooling system, standard air with louvers ...................... 58 1.36  Canopy, standard air............cccuveeeiiiiiiiiniiiiees 142
1.18 Cooling system, high flow ..., 64 1.37 Canopy, aftercooled air...........cceeeeeiieeiiiiiiiiiiiis 150
1.19 Cooling system, aftercooled with and without louvers ....70 1.38 AcoustiC panels...........ccccciiiiiiiiiiiiee s 158
SULLA|R Subject to EAR, ECCN EOAZRZQSE? i%-?glgtsg 1export control restrictions. i



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual Table of Contents

1.39 Battery disconnect ...........ccceeeeiiiiiiiiiiiin 164 2.3  Minimum pressure valve, 750CXHH — 1150CXH CE ...196
1.40 Instrument panel and parts assembly........................... 166 2.4  Discharge system, aftercooled air CE........................... 198
1.41 Decal locations, DTQ.......coouuiiiiiiieeeee e, 168 2.5 SAreceiver tank aftercooled CE ............ccovviveiiniriennnnnn 204
1.42 Decal locations, DLQ ........coouiiiiniiiieieeee e, 174 2.6 Minimum pressure valve, 750CXHH — 1150CXH aftercooled CE.208
1.43 Decal locations, DWQ........ccooiiiiieiiiiieee e, 180 2.7  SA minimum pressure controller CE .................c..c........ 210
1.44 Engine block heater (optional) ...........ccccceeeeiiiiiininnni. 186 2.8 Cooling system, aftercooled with optional louvers CE ..212
2.1 Discharge system, standard air CE .................cccvveeeee. 188 29 Engine & compressor assembly aftercooled CE........... 218
2.2 SAreceivertank, CE.......ccoooiiiiiiiiie e 192

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. i



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.1 Procedure for ordering parts

You should order parts from the nearest authorized Sullair representative or the

representative from whom the compressor was purchased. If for any reason you

cannot obtain parts in this manner, contact the factory directly at the address,

phone number, or website listed below.

Sullair, World Headquarters
3700 East Michigan Boulevard
Michigan City, IN 46360 USA
www.sullair.com
1-800-SULLAIR (USA only)
1-219-879-5451 (non-USA)

When ordering parts, always indicate the serial number of the compressor. You
can get the serial number from the Bill of Lading for the compressor or from the
Serial Number Plate located on the compressor (see Figure 1-1: Serial Number
Plate Location).

The genuine Sullair service parts listed meet or exceed the demands of this
compressor. Use of replacement parts other than those approved by Sullair will
void the Sullair warranties specific to this product and may lead to hazardous
conditions over which Sullair has no control. Such conditions include, but are
not limited to, bodily injury and compressor failure.

SULLAIR,

Max Pross
RATED ENGINE RPM

Psic
B

BAR
IDLE ENGINE RPM

Figure 1-1: Serial Number Plate Location

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions.



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.2 Recommended Spare Parts List

Part number

Qty

Description

Notes

407749

HOSE, RAD UPPER 2 1/2 X 6"

02250048-926

HOSE, RAD LOWER CAT3406

02250051-238

ELEMENTAIR FLTR PRIMARY 18"  Reman Now available for ship direct ordering

02250051-239

ELEMENTAIR FLTR SAFETY 18"  Reman Now available for ship direct ordering

02250051-629

SOLENOID, SPNO 24VDC CONT-DUTY

02250051-747

KIT,SVCE 2" OIL STOP VALVE

02250141-648

KIT,RPR 8" INLET REBUILD

02250069-601

COUPLING,DR ATC-6 1350/350

02250093-529

SILENCER,EXH 19" 5" IN 6" OUT 1600H

02250099-415

FLANGE,KIT SAE SPLT 2" - VITON

02250111-622

KIT,THERMAL/BYPASS 250DEG 600

02250200-155

KIT,REPL-ELEM MOISTURE SEPAR

02250117-782

FILTER,ASSEMBLY GENISIS FILTR

02250120-889

KIT,RPR BLWDN 8:1 N.C. VLV

02250124-822

COOLER,AIR ENG C15

02250141-156

SENDER,FUEL LEVEL 45.0 TANK DEPTH

02250141-305

INDICATOR,SWT FLR ELEM CMACS RIGHT

02250141-442

SENSOR,PRES 250PSIG 1-5VDC

02250143-881

INDICATOR,SWT FLR ELEM CMACS LEFT

02250146-682

RELAY,75VDC CMACS

02250147-363

KIT,SEP ELEM W/VITON"O" 900XHH

02250154-065

FILTER,FUEL SECNDRY CAT 1R-0749 Reman Now available for ship direct ordering

02250159-105

SWITCH,TEMP 300F NC 3/4 O-RING

02250159-205

CONTROLLER,COMPASS HIGH PRESS

02250159-425

KEY, COMPASS ENCL REPLACEMENT

02250160-837

DISCONNECT, BATTERY, 6-36VDC, 800AMP

02250161-276

alalalalalalalalalalalalalalalalalalalalalalalalalalN

SENSOR,TEMP RTD 3/4 O-RING

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.


cking
Highlight

cking
Highlight

cking
Highlight

cking
Highlight

cking
Highlight

cking
Highlight


750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.2 Recommended Spare Parts List
Part number Qty | Description Notes
02250161-277 1 | SENSOR,TEMP THERMISTOR 3/4 O-RING
02250163-427 1 | GAUGE,AIR PRESS 1-600 PSI
02250163-818 1 | SWITCH,E-STOP HD PUSH-PULL 40MM
02250163-819 1 | GASKET,E-STOP LARGE PORTABLE T3
02250163-929 1 |SWITCH,HTM 1/2"NPT 280 DEG F
02250164-568 1 |COOLER,AFTER 1600C-HP
02250165-908 1 | SENSOR, ENGINE COOLANT CAT
02250166-257 1 |COOLER,OIL 600 PSIG XH XHH
02250166-761 1 | KIT,SVCE MPV, 425-1350 XH XHH
048409 1 | KIT, REPAIR H.P.REG.
02250164-715 1 | KIT, RPR-PRESS REG VLV
02250163-466 1 | KIT,RPR DIFFERENTIAL REGULATOR
02250199-844 1 | VALVE,SOL 2-WAY HI-TEMP 600PSI
048448 1 | GAUGE, CTL AIR PRESS 0-200PSI
02250200-173 1 |HARNESS,WRG MAIN 1600C HP
02250169-276 1 | RADIATOR,900XH-1900C W/FRT DRAIN
02250175-907 1 |FILTER,OIL CAT 1R-1808 Reman Now available for ship direct ordering
02250175-908 1 |FILTER,FUEL PRIMARY Reman Now available for ship direct ordering
02250181-753 1 |PLUG, 2 X 1-3/16 SS/NITRILE
02250182-800 1 | TRANSDUCER,PRESS 0-750PSIG 1-5VDC
02250189-645 1 | SWITCH,BRK AWAY CABLE ACTUATED
02250207-068 1 |FLUID,HPL1500 55 GAL
250031-850 1 |ELEMENTFILTER 2" HIGH PRESS = Reman Now available for ship direct ordering
SULLA|R Subject to EAR, ECCN EOAZRZQSE? i%-?jgtsg 1export control restrictions. 3


cking
Highlight

cking
Highlight

cking
Highlight

cking
Highlight

cking
Highlight

cking
Highlight


750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.3 Frame, DWQ

02250174-286 R04 (sh1)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 4



1: Parts List

750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1.3 Frame, DWQ

02250174-286 R04 (sh2)

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

SULLAIR



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.3 Frame, DWQ

Key |Part number Qty | Description Notes

1 |02250044-168 2 | SUPPORT, FRM SKIRT FRT 900XH-1900

2 |02250044-169 6 |SUPPORT, FRM SKT REAR 900XH-1900

3 102250044-991 1 | BAIL,LFT900/350 H1300-1600

4 |02250050-071 2 | SUPPORT, FENDER 4W 900XH-1900

5 ]02250060-583 1 | AXLE, REAR ASSY 12 X 3 MECH PARK BRK
6 |02250061-429 1 |ROD, THREADED .31 X 72" LG

7 102250062-880 1 |LADDER, OPTION 1300-1600

8 [02250093-525 4 |TIRE, 8.25-15TR W/TUBE

9 |02250167-767 10 |CHAIN, TETHER FRAME DRAIN PLUG

10 |02250168-795 1 |FRAME,900XH-1900C FULL CONT

11 | 02250173-456 1 | PANEL, SKT SS REAR 4W 900XH-1900

12 | 02250173-457 1 |PANEL, SKT SS FRT 4W 900XH-1900

13 |02250173-458 1 | PANEL, SKT CS REAR 4W 900XH-1900

14 |02250173-459 1 | PANEL, SKT CS FRT 4W 900XH-1900

15 |02250174-393 2 |PLUGHOLE 1.00 BLACK NYLON

16 |02250181-753 10 |PLUG, 2 X 1-3/16 SS/NITRILE

17 041795 1 |LEVER, HANDBRAKE

18 |046259 2 | CLAMP, BRAKE CABLE

19 |046260 5 |PIN, YOKE

20 |046261 1 |EQUILIZER, 5 X 1-1/2 X 1/4

21 1046262 4 | YOKE, 5/16-24 THRD

22 | 046264 2 |SPACER, LEVER ASSEMBLY

23 1046324 2 |CABLE, BREAK

24 1231968 2 | PLATE, SPACER 150/175

25 |250006-045 4 | BRACKET, SPRING HANGER REAR 1600Q
26 |250010-393 1 | AXLE, FRONT ASSY 1600Q

27 |250010-403 1 | DRAWBAR, ASSY 48" 4W 1300H-1600Q

SULLAIR

Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.3 Frame, DWQ

Key | Part number Qty | Description Notes
28 [250010-404 4 |WHEEL, 15X 6.5 OT 4610 LBS RATING

29 |250010-405 4 |BRACKET, SPRING HANGER FRONT 1600Q
30 |250028-681 2 |SPACER, BREAK LEVER 250P

31 |250032-501 1 | SUPPORT, BRAKE ROD 750-900 4-W

32 |408300-004 2 | CLAMP, HOSE 7/8"I.D.

33 |825305-283 40 |NUT, HEX F PLTD 5/16-18

34 |827908-150 16 | CAPSCREW, HEX GR8 1/2-13 X 1 1/2

35 |828212-175 8 | CAPSCREW, HEX GR8 3/4-10 X 1 3/4

36 |829106-250 2 |CAPSCREW, HEX GR5 3/8-16 X 2 1/2

37 |829705-075 68 | SCREW, HEX SER WASHER 5/16-18 X 3/4
38 |829705-100 2 |SCREW, HEX SER WASHER 5/16-18 X 1

39 |837512-188 8 |WASHER, SPR LOCK 3/4

40 |837808-125 18 |WASHER, SPR LOCK REG PLTD 1/2

SULLAIR

Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.4 Frame, LRG

02250174-416(r03)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 8



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.4 Frame, LRG
Key |Part number Qty | Description Notes
1 |02250044-991 1 | BAIL,LFT900/350 H1300-1600
2 102250167-767 10 | CHAIN, TETHER FRAME DRAIN PLUG
3 |02250168-795 1 | FRAME,900XH-1900C FULL CONT
4 |02250174-393 PLUG,HOLE 1.00 BLACK NYLON
5 ]02250181-753 10 |PLUG, 2 X 1-3/16 SS/NITRILE
6 |250011-645 4 | MOUNT, UTILITY 1300H-1600
7 1827910-150 16 | CAPSCREW,HEX GR8 5/8-11 X 1 1/2"
8 [828212-175 8 |CAPSCREW,HEX GR8 3/4-10 X 1 3/4"
9 [837512-188 WASHER, SPRLOCK REG 3/4"
10 |837810-156 16 | WASHER, SPRLOCK REG PLTD 5/8"
Drawing notes
A1 |02250181-753 PLUG MUST BE ADJUSTED FOR PROPER SEAL.
SULLA|R Subject to EAR, ECCN EOAZRZQSE? i%-?jgtsg 1export control restrictions. 9



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.5 Frame, DTQ—electric brakes

02250174 -140 R10 (sh1)

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 10



1: Parts List

750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1.5 Frame, DTQ—electric brakes

02250174 -140 R10 (sh2)

1

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

SULLAIR



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.5 Frame, DTQ—electric brakes

02250174 -140 R10 (sh3)

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 12



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.5 Frame, DTQ—electric brakes

Key |Part number Qty | Description Notes
1 |02250044-168 4 | SUPPORT, FRM SKIRT FRT 900XH-1900
2 |02250044-169 2 | SUPPORT, FRM SKT REAR 900XH-1900
3 102250044-991 1 | BAIL,LFT900/350 H1300-1600
4 |02250054-443 3 |AXLE,ELEC BK 77" TRCK X 62"S.C
5 ]02250058-263 6 |NUT, SHACKLE (DEXTER 6-7)

6 |02250058-267 6 |BOLT, SHACKLE (DEXTER 7-17)

7 |02250095-866 2 | CHAIN, ASSY 3/8 X 48" W/HOOK

8 |02250095-867 2 | COUPLING LINK, SAFETY CHAIN

9 |02250120-356 2 | CABLE, BRK 54" LG 600H-1900

10 |02250152-265 6 |TIRE, WHEEL ASSY 16.00*6

11 | 02250164-422 1 | JACK,ASSY RECTR 750-1600

12 | 02250167-767 10 | CHAIN, TETHER FRAME DRAIN PLUG
13 |02250168-795 1 | FRAME,900XH-1900C FULL CONT

14 | 02250169-024 1 | DRAWBAR,1300-1900 (B) T3

15 |02250173-460 1 | PANEL, SKT SS FRT TRI 900XH-1900
16 |02250173-461 1 | PANEL, SKT SS TRI R 900XH-1900
17 |02250173-462 1 | PANEL, SKT CS TRI FRT 900XH-1900
18 |02250173-463 1 |PANEL, SKT CS TRI R 900XH-1900
19 |02250181-753 10 |PLUG, 2 X 1-3/16 SS/NITRILE

20 |02250186-711 4 |EQUALIZER, RUNNING GEAR
21 |02250189-645 1 | SWITCH,BRK AWAY CABLE ACTUATED
22 |02250189-686 2 |SUPPORT,BRACKET BATT BREAKAWAY
23 |02250201-360 1 | COUPLING,CHAIN SAFETY
24 102250207-027 1 |ROD,THREADED 5/16-24 X 9.0
25 040116 6 |BOLT, KEEPER (DEXTER 07-007-00)

26 | 040117 6 |NUT, KEEPER (DEXTER 06-011-00)
27 (041795 1 |LEVER, HANDBRAKE

SULLAIR

Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

13



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.5 Frame, DTQ—electric brakes

Key | Part number Qty |Description Notes
28 046260 5 |PIN, YOKE

29 |046261 1 |EQUALIZER, 5 X 1-1/2 X 1/4

30 |046262 4 | YOKE, 5/16-24 THRD

31 | 046264 2 |SPACER, LEVER ASSEMBLY

32 |250009-878 1 | ANGLE, HANGER MTG C/S

33 |250009-879 1 | ANGLE, HANGER MTG R/S

34 |250028-681 2 |SPACER, BRAKE LEVER 250P

35 |250029-097 1 |EYE, LUNETTE 3" X 60,000# RIGID
36 |408300-001 6 | CLAMP, HOSE 9/16"ID

37 |408300-004 1 | CLAMP, HOSE 7/8"1.D.

38 |825305-283 24 |NUT, HEX FLGD PLTD 5/16-18

39 |825508-262 4 |NUT, HEX LOCKING PLTD 1/2-13

40 |825906-100 4 | NUT, HEX METRIC M6 X 1.0

41 |829106-250 2 | CAPSCREW,HEX GR5 3/8-16 X 2 1/2"
42 |829108-325 4 | CAPSCREW, HEX GR5 1/2 X 3 1/4"
43 |829112-200 8 | CAPSCREW,HEX GR5 3/4-10 X 2"

44 |829112-250 4 | CAPSCREW,HEX GRS 3/4-10 X 2-1/2
45 |829116-200 8 |CAPSCREW,HEX GR5 1-8 X 2"

46 |829306-025 4 | SCREW,SOCKET ISO 4762 M6X25MM
47 |829704-100 6 |SCREW, HX SER WASH 1/4" X 1"

48 |829705-075 29 |SCREW, HX SER WASH 5/16 X 3/4"
49 |834204-050 1 | SCREW, TC-F 1/4-20 X 1/2"

50 |837808-125 24 |WASHER, SPRLOCK REG PLTD 1/2"
51 |837812-188 12 | WASHER, SPRLOCK REG PLTD 3/4"
52 |837816-250 8 |WASHER, SPRLOCK REG PLTD 1"
53 |838204-071 4 |WASHER, PL-B REG PLTD 1/4"

54 |838208-112 30 |WASHER, PL-B REG PLTD 1/2"

SULLAIR

Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

14



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.5 Frame, DTQ—electric brakes

Key |Part number Qty | Description Notes
55 |838212-112 8 |WASHER, PL-B REG PLTD 3/4"
56 |838806-160 WASHER, SPRLOCK METRIC M6
57 |868205-195 HEX, JAM RH 5/16-24 PLT
58 |871025-014 GROMMET,RUBBER 7/8X1X.25 THK
59 |875605-075 27 |CAPSCREW,HEX GR5 5/16-18X.75ADH
60 |875608-050 4 |CAPSCREW,HEX GR5 1/2-13 X .5 ADH
61 |875608-150 22 |CAPSCREW,HEX 1/2-13 X 1 1/2 PL
62 |875610-075 16 | CAPSCREW,HEX GR5 1/2-13X.75 ADH
Drawing notes
A1 | TORQUE BOLTS TO 483FT/LBS.

A2

TORQUE BOLTS TO 201FT/LBS.

A3

INCLUDED WITH 02250189-645.

REFERENCE SULLAIR FASTENER TORQUE SPEC PE008

SULLAIR

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

15



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.6 Frame, DTQ—hydraulic brakes

02250169-609 RO5 (sh1)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 16



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.6 Frame, DTQ—hydraulic brakes

02250169-609 RO5 (sh2)

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 17



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.6 Frame, DTQ—hydraulic brakes

Key |Part number Qty | Description Notes
1 |02250044-168 4 | SUPPORT, FRAME-SKIRT FRONT 1600Q
2 |02250044-169 2 | SUPPORT, FRAME-SKIRT REAR 1600Q
3 102250044-991 1 | BAIL,LFT900/350 H1300-1600
4 |02250058-263 6 |NUT, SHACKLE (DEXTER 6-7)

5 ]02250058-267 6 |BOLT, SHACKLE (DEXTER 7-17)

6 |02250095-866 2 | CHAIN, ASSY 3/8 X 48" W/HOOK

7 |02250095-867 2 | COUPLING LINK, SAFETY CHAIN

8 |02250111-261 3 |AXLE, HYD BRAKE 77 TR X 62 SC

9 |02250152-265 6 | TIRE, WHEEL ASSY 16.00*6

10 |02250153-412 5 |HOSE,HYD BRAKE 1/8" X 25"

11 | 02250164-422 1 | ASSEMBLY, JACK/PLATE 750-1600
12 | 02250167-767 10 | CHAIN, TETHER FRAME DRAIN PLUG
13 |02250168-181 2 |CABLE, BRKHYD 600-1050 T3

14 | 02250168-795 1 |FRAME,900XH-1900C FULL CONT

15 |02250169-024 1 | DRAWBAR,1300-1900 (B) T3

16 |02250173-460 1 |PANEL, SKT SS FRT TRI 900XH-1900
17 |02250173-461 1 | PANEL, SKT SS TRI R 900XH-1900
18 |02250173-462 1 |PANEL, SKT CS TRI FRT 900XH-1900
19 |02250173-463 1 | PANEL, SKT CS TRI R 900XH-1900

20 [02250181-753 10 |PLUG, 2 X 1-3/16 SS/NITRILE
21 |102250186-711 4 | EQUALIZER, RUNNING GEAR
22 |02250201-360 1 | COUPLING,CHAIN SAFETY
23 [02250207-027 1 |ROD,THREADED 5/16-24 X 9.0
24 1040116 5 |BOLT, KEEPER (DEXTER 07-007-00)
25 040117 5 |NUT, KEEPER (DEXTER 06-011-00)

26 | 041795 1 |LEVER, HANDBRAKE
27 043357 2 | CLAMP, SPEED TUBE 1/4"

SULLAIR

Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

18



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.6 Frame, DTQ—hydraulic brakes

Key | Part number Qty |Description Notes
28 |045567 1 | ADAPTER, WEATHERHEAD 7827

29 1046260 3 |PIN, YOKE

30 | 046261 1 |EQUALIZER, 5 X 1-1/2 X 1/4

31 | 046262 2 |YOKE, 5/16-24 THRD

32 | 046264 2 |SPACER, LEVER ASSEMBLY

33 |242258 2 |UNION, INVRT 45 FLR 1/4" TUBE

34 | 249021 2 |LINE, BRAKE 1/4 X 60" LG

35 |250009-593 6 | TEE, BRAKE LINE 1/4 INVERT FLR

36 |250009-595 6 |BUSHINGRED 3/16 X 1/4 INVERT SEAT
37 |250009-878 1 | ANGLE, HANGER MTG C/S

38 |250009-879 1 | ANGLE, HANGER MTG R/S

39 |250011-149 1 |SUB ASSEMBLY,MODULAR, ACTUATOR BRAKE SURGE HYD
40 |250028-681 2 |SPACER, BRAKE LEVER 250P

41 405032 3 |LINE, BRAKE 3/16 X 20" LG

42 405033 3 |LINE, BRAKE 3/16 X 51" LG

43 |408101-001 1 | PLUG, INVERTED SEAT 1/4"

44 |408300-004 2 | CLAMP, HOSE 7/8"I.D.

45 |825305-283 24 | NUT, HEX FLGD PLTD 5/16-18

46 |825508-262 4 | NUT, HEX LOCKING PLTD 1/2-13

47 |827102-100 1 |PIN, COTTER EP-SC 1/8 X 1"

48 |827910-200 4 | CAPSCREW,HEX GR8 5/8-11 X 2"

49 |828208-150 22 |CAPSCREW,HEX GR8 1/2-13 X 1 1/2"
50 |828212-175 8 |CAPSCREW,HEX GR8 3/4-10 X 1 3/4"
51 |828216-200 8 | CAPSCREW,HEX GR8 1-8 X 2"

52 |828606-250 2 |CAPSCREW,HEX GR5 3/8-16 X 2 1/2"
53 |829108-325 4 |CAPSCREW, HEX GR5 1/2 X 3 1/4"

54 |829704-075 8 |SCREW, HX SER WASH 1/4 X 3/4"

SULLAIR

Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

19



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.6 Frame, DTQ—hydraulic brakes

Key |Part number Qty | Description Notes
55 |829705-075 SCREW, HX SER WASH 5/16 X 3/4"
56 |829706-075 SCREW, HX SER WASH 3/8 X 3/4"
57 |837206-071 WASHER, PL-B REG UNFIN 3/8"

58 |837512-188 WASHER, SPRLOCK REG 3/4"
59 |837806-094 WASHER, SPRLOCK REG PLTD 3/8"

60 |837816-250 WASHER, SPRLOCK REG PLTD 1"
61 |838208-112 WASHER, PL-B REG PLTD 1/2"

62 |843200-027 WRAP, TIE NYLON TY27M
63 |868205-195 HEX, JAM RH 5/16-24 PLT

w
o

N[=2]|00|0O| N[N

Drawing notes
A1 | TORQUE BOLTS TO 600FT/LBS.
A2 | TORQUE BOLTS TO 269FT/LBS.

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 20



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 21



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.7 Engine & compressor assembly—single capacity (Tier 3)

02250170-590 R17 (sh1)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 22



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.7 Engine & compressor assembly—single capacity (Tier 3)

02250170-590 R17 (sh2)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 23



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.7 Engine & compressor assembly—single capacity (Tier 3)

Key

Part number

Qty

Description

Notes

1 102250043-377 1 | SUPPORT, UNIT/ENG H900/350

2 102250048-926 1 |HOSE, RAD LOWER CAT 3406

3 [02250069-226 1 |BUSHING, TAPER LOCK 4040 W/2.75 BORE
4 |02250069-601 1 | COUPLING, DRIVE ACT-6 1350/350

5 102250117-891 1 | PANEL, HEAT SHIELD

6 |02250128-894 1 | TUBE,RAD UPR 900XH-1900

7 102250138-968 6 |CLAMP, HOSE 3"

8 [02250162-249 1 |HOSE,RAD DRAIN-TEE FTG

9 102250163-929 1 | SWITCH,HIGH TEMP 280 DEG F

10 |02250164-142 1 |FAN, 49.63 DIA 10 BLD CAT T3

11 102250168-614 1 |HOSE, 3/4" ENG OIL DRAIN

12 |02250171-072 1 | SPACER,FAN .25" THK 1600C

13 |02250173-966 2 |COVER, HP UNIT ADPT 1600D

14 |02250178-231 1 |HOSE, 37FL 3/4-16 X 25.00 LG

15 |02250178-401 1 |FITTINGHOSE 90DEG BLKHD ELB 1/2

16 |02250178-409 1 |FITTINGHOSE BLKHD TEE 1/2 37FL

17 |102250178-429 1 | PANEL,ACST 2.50 UNDER ENG CS

18 |02250178-430 1 | PANEL,ACST 2.50 UNDER ENG SS

19 |02250180-501 1 |HOSE,RUB 836-08 91.00 X .75 OD

20 |02250180-502 1 |HOSE,RUB 836-08 22.00 X .75 OD

21 102250184-838 1 | SUB ASSEMBLY,MODULAR,INLET VALVE 1600C HP
22 |02250209-969 1 | GASKET,8" AIR INLET VLV W/BOLT

23 040513 1 |CLAMP, HOSE 13/16" TO 1-1/2"

24 1043197 2 |CLAMP, HOSE 1/2"

25 1043258 2 |CONNECTOR, HOSE 5/16"HOSE X 1/4"NPT
26 047117 2 |VALVE,BALL 1/2"NPT

27 |20-12SERIES 1 |COMPRESSOR MODEL, 20-12SERIES_UNIT

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

24



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.7 Engine & compressor assembly—single capacity (Tier 3)
Key | Part number Qty |Description Notes
28 | 222607 6 |WASHER, SNUBBING 1" BOLT
29 231811 1 |ADAPTER, ENG/COMPR 900XH
30 |250010-330 6 |ISOLATOR, VIBRATION 500 LB. CAPACITY
31 |250030-568 1 | SUPPORT, FRT ENG MNT 3408 DITA
32 |250031-046 1 |VALVE, DRAIN 1-1/8-12UNF
33 [250034-077 2 |NUT, THIN HEX 3/4-10
34 |250040-099 6 |WASHER, .500 HARDENED
35 (407749 2 |HOSE,RAD UPPER 2-1/2 X 6"
36 |811504-025 1 |ADAPTER, PIPE-F 1/2 X 1/4"
37 [821110-300 1 |KEY, SQ CL15/8 X 3"
38 |825512-382 2 |NUT, HEX LOCKING PLTD 3/4-10
39 |827908-300 24 |CAPSCREW,HEX GR8 1/2-13 X 3"
40 |829108-200 6 |CAPSCREW,HEX GR5 1/2-13 X 2"
41 |829110-175 4 | CAPSCREW,HX GR5 5/8-11 X 1 3/4
42 |829112-150 2 |CAPSCREW,HEX GR 3/4 X 1 1/2"
43 |829112-250 8 |CAPSCREW,HEX GR5 3/4-10 X 2-1/2
44 |829116-550 6 |CAPSCREW, HEX GR5 1-8 X 5 1/2"
45 |837808-125 36 |WASHER, SPRLOCK REG PLTD 1/2"
46 |837810-156 4 |WASHER, SPRLOCK REG PLTD 5/8"
47 |837812-188 10 | WASHER, SPRLOCK REG PLTD 3/4"
48 |838212-112 4 |WASHER, PL-B REG PLTD 3/4"
49 |842315-031 1 |HOSE, FUEL LINE 5/16" (FT)
50 |860108-050 2 |CONNECTOR, 37FL/MPT 1/2 X 1/2"
51 |860112-050 1 | CONNECTOR, 37FL/MPT 3/4 X 1/2"
52 |860508-050 2 |ELBOW, PIPE 90M 1/2 X 1/2
53 |867308-175 20 |CAPSCREW,FERRY HEAD 1/2-13 X 1 3/4"
54 |870108-012 1 |CONNECTOR, STR X JIC 1 1/16 X 3/4
SULLA|R Subject to EAR, ECCN EOAZRZQSE? i%-?jgtsg 1export control restrictions. 25



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.7 Engine & compressor assembly—single capacity (Tier 3)

Key | Part number

Qty

Description

Notes

55 |873812-030

2

STUD, THRD 3/4 X 3" PLT

56 |REF-CHART-ENG 1

ENGINE,DIESEL C15 475HP

Drawing notes

A1 |ENGINE OIL DRAIN-TO BALL VALVE AT FRAME.

A2 | DISCHARGE TEMP SENSOR-TO COMPASS.

A4 |USE EXISTING BOLTS ON ENGINE TO MOUNT HEAT SHIELD.

A5 |INSTALL TAPER LOCK PER MANUFACTURER'S INSTRUCTIONS PROVIDED WITH PART.

A6 | MAKE SURE THREADS ARE CLEAN AND FREE OF OIL. APPLY LOCTITE 242 SULLAIR P/N-005898-250 TO THREADS OF BOLTS-TORQUE TO 77 FT-LBS.

A7 | MAKE SURE THREADS ARE CLEAN AND FREE OF OIL. APPLY LOCTITE 242 SULLAIR P/N-005898-250 TO THREADS OF BOLTS-TORQUE TO 54 FT-LBS.

A8 |TO FUEL TANK.

A9 |NOT USED IN LRC MODELS. ONLY USED IN: EPA AND EU.

Engine, air end, and fan

Model

Engine

Air end Fan

750 XHH-900 XH

02250192-810 | EPA

02250192-811 EU |02250133-554 |02250164-142

02250192-812 |LRC

900 XHH-1150 XH

02250192-813 | EPA

02250104-038 | 02250164-142

02250192-814 EU

02250192-815 | LRC |02250104-038 |02250193-900

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

26



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 27



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.8 Engine & compressor assembly—dual capacity (Tier 3)

SN T
.\‘; i e
by
NS
N
L
02250184-936 R08 (sh1) "
02250207-958 RO1
SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 28



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.8 Engine & compressor assembly—dual capacity (Tier 3)

02250184-936 R0O8 (sh2)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 29



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.8 Engine & compressor assembly—dual capacity (Tier 3)

Key Part number Qty Description Notes
1 102250043-377 SUPPORT, UNIT/ENG H900/350
2 |02250048-926 HOSE, RAD LOWER CAT 3406
3 |02250069-226 BUSHING, TAPER LOCK 4040 W/2.75 BORE
4 |02250069-601 COUPLING, DRIVE ACT-6 1350/350
5 ]02250117-891 PANEL, HEAT SHIELD
6 |02250128-894 TUBE,RAD UPR 900XH-1900
7 102250138-968 CLAMP, HOSE 3"
8 [02250162-249 HOSE,RAD DRAIN-TEE FTG
9 |02250168-614 HOSE, 3/4" ENG OIL DRAIN
10 |02250163-929 SWITCH,HIGH TEMP 280 DEG F
11 |1 02250171-072 SPACER,FAN .25" THK 1600C
12 | 02250173-966 COVER, HP UNIT ADPT 1600D
13 |02250178-231 HOSE,37FL 3/4-16 X 25.00 LG

-
SN

02250178-401

FITTINGHOSE 90DEG BLKHD ELB 1/2

-
(&)}

02250180-502

HOSE,RUB 836-08 22.00 X .75 OD

-
(e}

02250178-409

FITTINGHOSE BLKHD TEE 1/2 37FL

-
~

02250180-501

HOSE,RUB 836-08 91.00 X .75 OD

olalolNdININ]alalalalalalalalalNlalalalalolalalalalala

18 |02250178-429 PANEL,ACST 2.50 UNDER ENG CS

19 |02250178-430 PANEL,ACST 2.50 UNDER ENG SS

20 [02250184-838 SUB ASSEMBLY, INLET VALVE 1600C HP
21 1040513 CLAMP, HOSE 13/16" TO 1-1/2"

22 1043197 CLAMP, HOSE 1/2"

23 043258 CONNECTOR, HOSE 5/16"HOSE X 1/4"NPT
24 1047117 VALVE,BALL 1/2"NPT

25 222607 WASHER, SNUBBING 1" BOLT

26 (231811 ADAPTER, ENG/COMPR 900XH

27 [250010-330 ISOLATOR, VIBRATION 500 LB. CAPACITY

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

30



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.8 Engine & compressor assembly—dual capacity (Tier 3)
Key Part number Qty Description Notes
28 |250030-568 1 | SUPPORT, FRT ENG MNT 3408 DITA
29 |250031-046 1 |VALVE, DRAIN 1-1/8-12UNF
30 |250040-099 6 |WASHER, .500 HARDENED
31 407749 2 |HOSE,RAD UPPER 2-1/2 X 6"
32 |811504-025 1 |ADAPTER, PIPE-F 1/2 X 1/4"
33 |821110-300 1 |KEY, SQ CL15/8 X 3"
34 |825512-382 2 |NUT, HEX LOCKING PLTD 3/4-10
35 |827908-300 24 |CAPSCREW,HEX GR8 1/2-13 X 3"
36 |829108-100 4 |CAPSCREW,HEX GR5 1/2-13 X 1"
37 |829108-200 6 |CAPSCREW,HEX GR5 1/2-13 X 2"
38 |829110-175 4 |CAPSCREW,HX GR5 5/8-11 X 1 3/4
39 |829112-150 2 |CAPSCREW,HEX GR 3/4 X 1 1/2"
40 |829112-250 2 |CAPSCREW,HEX GRS5 3/4-10 X 2-1/2
41 |829116-550 6 |CAPSCREW, HEX GR5 1-8 X 5 1/2"
42 |837808-125 40 |WASHER, SPRLOCK REG PLTD 1/2"
43 |837810-156 4 | WASHER, SPRLOCK REG PLTD 5/8"
44 |837812-188 2 |WASHER, SPRLOCK REG PLTD 3/4"
45 |838212-112 4 |WASHER, PL-B REG PLTD 3/4"
46 |842315-031 1 |HOSE, FUEL LINE 5/16" (FT)
47 |860108-050 2 |CONNECTOR, 37FL/MPT 1/2 X 1/2"
48 |860112-050 1 |CONNECTOR, 37FL/MPT 3/4 X 1/2"
49 |860508-050 2 |ELBOW, PIPE 90M 1/2 X 1/2
50 |867308-175 20 | CAPSCREW,FERRY HEAD 1/2-13 X 1 3/4"
51 |870108-012 1 |CONNECTOR, STR X JIC 1 1/16 X 3/4
52 | REF-CHART-BTRFLY 1 |OPTION, BTRFLY VLV
53 | REF-CHART-ENG 1 |ENGINE,DIESEL C15 540HP
54 | REF-CHART-FAN 1 |1600C FAN
SULLA|R Subject to EAR, ECCN EOAZRZQSE? i%-?jgtsg 1export control restrictions. 31



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.8 Engine & compressor assembly—dual capacity (Tier 3)
Key Part number Qty Description Notes
55 | REF-CHART-UNIT 1 | COMPRESSOR MODEL, 20-12SERIES_UNIT
Drawing notes
A1 | ENGINE OIL DRAIN-TO BALL VALVE AT FRAME.
A2 |DISCHARGE TEMP SENSOR-TO COMPASS.
A4 | USE EXISTING BOLTS ON ENGINE TO MOUNT HEAT SHIELD.
A5 |INSTALL TAPER LOCK PER MANUFACTURER'S INSTRUCTIONS PROVIDED WITH PART.
A6 | MAKE SURE THREADS ARE CLEAN AND FREE OF OIL. APPLY LOCTITE 242 SULLAIR P/N-005898-250 TO THREADS OF BOLTS-TORQUE TO 77 FT-LBS.

A7

MAKE SURE THREADS ARE CLEAN AND FREE OF OIL. APPLY LOCTITE 242 SULLAIR P/N-005898-250 TO THREADS OF BOLTS-TORQUE TO 54 FT-LBS.

A8

TO TOP TANK OF ENGINE RADIATOR.

A9

NOT USED IN LRC MODELS. ONLY USED IN: EPA, & EU.

A10

HOT CLIMATES ONLY.

ENGINE 02250192-815 HOT CLIMATE OPTION ONLY. USE COMPONENTS: 02250169-327 BELT, FAN ANTISTATIC C-15 1600C; 02250199-274 PUL,FAN DRVN 0.8
RATIO C15.

Engin

e, air end, and fan

Model

Engine Air end Fan Notes

750XHH-900XH 02250192-811 EU |02250133-554 |02250164-142

02250192-810 | EPA

02250192-812 |LRC

900XHH-1150XH 02250192-814 EU |02250104-038 |02250164-142

02250192-813 | EPA

02250192-815 |LRC

900XHH-1150XH 02250192-815 | LRC |02250104-038 |02250193-900 |A10

Butterfly valve

Compass Controller Analog Controller
butterfly valve butterfly valve
02250184-750 02250202-964

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 32



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 33



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.9 Capacity control

02250184-749 RO6

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 34



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.9 Capacity control

Key |Part number Qty | Description Notes

1 |02250124-988 1 |ROD, END BALL JOINT 1/2-20 UNF

2 |02250126-494 1 | BEARING, SPHERICAL ROD END 3/8"-24
3 ]02250145-912 1 | ORIFICE,.040".25 FNPT *.25 MNPT

4 |02250162-229 2 |VENTILATOR, FUEL TANK

5 ]02250163-455 1 |HOSE,SPIRAL VLV SOL-SPIRAL VLV
6 |02250174-784 1 | SUPPORT,ANL 1600C-HP STD AIR

7 102250183-073 1 |STUD, THRD HEX 1/2-20

8 [02250183-074 1 | SPACER, TUBE 5/16 X 3/4"LG

9 |02250183-573 1 | VALVE, BUTTERFLY 8" AIR INL

10 |02250184-764 1 | SPACER, TUBE 1/2 X 1"LG

11 | 02250184-765 1 | SUPPORT, INLET VLV BTRFLY 1600C
12 | 02250184-766 1 |LEVER, INLET VLV BTRFLY 1600C

13 |02250185-867 1 | SCREW, ADJ BUTTERFLY VLV HP

14 |02250203-601 1 |CYLINDER, HYDRAULIC

15 |02250206-261 1 | SOLENOID,SPRAL VLV 24V 2 WAY
16 | 040422 2 |GASKET, 11 X8 5/8 X 1/32

17 |249604-032 1 |HOSE, MED PRESS 0.25 X 068"

18 |250034-587 1 |NUT, CAP 37F X .25

19 |825212-665 8 |NUT, HEX PLTD 3/4-10

20 |825305-283 1 |NUT, HEX FLGD PLTD 5/16-18

21 |825306-347 2 |NUT, HEX FLGD PLTD 3/8-16

22 |825505-166 1 |NUT, HEX LOCKING PLTD 5/16-18

23 |825508-262 1 | NUT, HEX LOCKING PLTD 1/2-13

24 |829106-125 1 | CAPSCREW,HEX GR5 3/8-16 X 1 1/4"
25 [829108-275 1 | CAPSCREW,HEX GRS 1/2-13 X 2 3/4
26 |829706-150 2 | SCREW. HEX SER WASH 3/8X1 1/2"
27 |831102-050 2 |SCREW, MACH-HEX 10-32 X 1/2"

SULLAIR

Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

35



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.9 Capacity control
Key |Part number Qty | Description Notes
28 |837512-188 8 |WASHER, SPRLOCK REG 3/4"
29 |837806-094 1 | WASHER, SPRLOCK REG PLTD 3/8"
30 |838202-045 2 |WASHER, PL-B REG PLTD 10
31 |839412-045 8 |STUD, THRD 3/4-10 X 4 1/2"
32 |860004-025 1 |ELBOW, 37FL 45 M 1/4 X 1/4"
33 |860104-025 1 | CONNECTOR, 37FL/MPT 1/4 X 1/4"
34 |861804-025 1 |TEE, 37FL M RN 1/4 X 1/4"
35 |866304-010 1 | NIPPLE, PIPE 1/4 X 1" PLT
36 |866608-323 1 | NUT, HEX JAM, LH 1/2-20 PLT
37 |867100-005 2 |BUSHINGRED 1/4 X 1/8" STL PLT
38 |878225-025 1 | TEE, FEMALE PIPE BRASS 1/4"
39 |881204-025 1 | ELBOW,PIPE 90M/F 1/4 X 1/4
40 |890702-138 1 |PIN,ROLL ZINC-PLT 1/8 X 1 3/8"
Drawing notes
A2 | SOLENOID MOUNTING LOCATION POSITIONED ON THE CURB SIDE OF MACHINE BEHIND THE CONTROL BOX.
A3 |REMOVE PART NUMBER: 250034-587 WHEN LOUVERS ARE USED.
SULLA|R Subject to EAR, ECCN EOAZRZQSE? i%-?jgtsg 1export control restrictions. 36



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 37



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.10 Inlet valve subassembly

BOTTOM VIEW

SIDE VIEW

02250184-837 R04

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 38



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.10 Inlet valve subassembly

Key |Part number Qty | Description Notes
1 |02250110-557 2 |VALVE,CHECK 1/4"NPTF VITON SEAT
2 102250118-275 1 |HOSE,MP 5/16 X 12"LG 37 DEG ST
3 ]02250118-588 1 | ORIFICE, .109 .25 FNPT X .25 MNPT
4 |02250120-888 1 | VALVE,BLOWDOWN N.C. 8:1 RATIO
5 102250179-441 1 | CLAMP,HOSE 9/16" MED DUTY/GALV
6 |02250179-530 1 | PLUG, OIL FILLER 8"VLV 5/16 37 FL
7 102250180-960 1 | SUB ASSEMBLY, 8" INLET VALVE
8 102250187-766 1 |HOSE,MP 5/16 ID X 14.5 OAL
9 |02250187-767 1 |HOSE,MP 5/16 ID X 16 OAL
10 |250025-294 1 | ORIFICE, .187 .50M X .50M
11 | 250034-587 1 | NUT, CAP 37F X .25
12 |250040-099 1 | WASHER, .500 HARDENED
13 |829708-075 1 | SCREW, HEX SER WASHER 1/2-13 X 3/4
14 | 860005-025 1 | ELBOW, 37FL 45M 5/16 X 1/4
15 |860008-050 2 |ELBOW, 37FL 45M 1/2 X 1/2
16 |860106-025 1 |CONNECTOR, 37 FL/MPT PLTD 3/8 X 1/4
17 | 860204-025 2 |ELBOW, 37FL 90M 1/4 X 1/4
18 |861706-025 1 |TEE, 37FL M BR 3/8 X 1/4
19 |861806-025 1 |TEE,37FLM RN 3/8 X 1/4
20 |866408-000 3 |NIPPLE, PIPE-XS PLT 1/2 X CL
21 |866900-020 1 | PLUG, PIPE 1/2" 3000# STL PLT
22 |868030-020 1 | UNION, PIPE-BRS SEAT 1/2 300# PLT
23 |868430-010 1 |TEE, PIPE PLTD 1/4
24 |868430-020 1 |TEE, PIPE PLTD 1/2
25 |868504-025 3 |NIPPLE, PIPE-HX PLTD 1/4 X 1/4
26 |868902-010 1 |BUSHING, RED HEX PLTD 1/2 X 1/4
27 |877900-020 1 | ELBOW, PIPE 90 DEG 1/2" 3000# PLT

Drawing notes
A1 |FLOW DIRECTION
Q1 | SEE ASSY DRAWING 02250180-961

SULLAIR

Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

39



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

SEE NOTE #1
SEE NOTE #4.
]

1.11 Inlet valve

SEE NOTE #2

SEE NOTE #3 —\

SEE NOTE #3—

SEE NOTE #2 N

7 W < /7 SEE NOTE #4
SEE NOTE #1 %g S ~<
SEE NOTE #4J

02250180-961 R0O2

02250207-958 RO1
SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 40



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.11 Inlet valve

Key |Part number Qty | Description Notes
1 |250042-276 1 |HOUSING, BODY 8" INLET VALVE
2 102250048-491 1 |COVER, ASSEMBLY 8" INLET VALVE
3 ]02250180-963 1 | PLATE, FLOW CONTROL 8" INLET VALVE
4 |250042-301 1 |COVER, INTER 8" INLET VALVE
5 1250042-299 1 |PISTON, 8" INLET VALVE
6 |250042-384 1 | SPRING, COMP. 144 LBS INTER
7 102250139-188 1 | SHAFT, 8" INLET VALVE
8 [250042-383 1 | SPRING, COMP. 109 LBS OUTER
9 |250042-656 1 |SPRING, COMP. 2.61 LBS
10 |829104-075 1 | CAPSCREW,HEX GR5 1/4-20 x 3/4"
11 | 837804-062 1 |WASHER, SPRLOCK REG PLTD 1/4"
12 | 826502-426 1 | O-RING,VITON 4% x Va
13 |826502-214 1 |O-RINGVITON 1 x %
14 | 828406-175 18 | SCREW, FERRY HD,%-16 x 1% LG
15 |866900-020 1 |PLUG, PIPE 1/2" STL PLTD
16 | 040127 1 |ORIFICE, .063 x .125M x .125F
NOTES
1 |SEAL WITH SULLAIR GASKET COMPOUND #5910, COLOR CODE: PURPLE.
2 | TORQUE PER SULLAIR SPEC. PE008
3 |APPLY ANTI-SEIZE.
4 |LOCK WITH SULLAIR ADHESIVE #5910, COLOR CODE: PURPLE.

SULLAIR

Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

41



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.12 Air inlet system (Tier 3)

02250174-832 RO1

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 42



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.12 Air inlet system (Tier 3)

Key | Part number Qty |Description Notes
1 (013978 SEAL, DOOR EXTRUDED SPONGE (FT)
2 | 02250049-036 FILTER, AIR 18" DIA 1600 CFM
3 |02250049-590 BAFFLE, AIR INLET 18" FILTER 1600
4 |02250053-402 FILTER, AIR 18" DIA 6" OUTLET 1600 CFM
5 |02250054-861 TUBE, NYLON .25"0OD X .04W BLACK (FT)
6 |02250084-842 CLAMP, T-BOLT SS BAND 4.50"ID
7 |02250085-092 ELBOW, CHRG AIR CLR 4" ID X 45 DEG
8 |02250085-094 HOSE, HUMP CHRG AIR 4" ID X 6" LG
9 |02250109-601 WEATHERSTRIP, GASKET TRIM-LOC (FT)
10 |02250125-212 TUBE, ALUM STL 4" OD 90 BEADED
11 |02250134-182 TUBE, ALUM AIR INLET 8"OD X 6"LG
12 |02250141-305 INDICATOR,SWT FLR ELEM CMACS RIGHT
13 |02250143-881 INDICATOR,SWT FLR ELEM CMACS LEFT
14 |02250166-149 TUBE, ALUM STL 4" BEADED SS I

15 |02250200-709 SUB ASSEMBLY,XDCR MOUNT PLATE 1600C D&E
16 | 028111 TUBE, ALUM AIR INLET 6"OD X 5"LG

17 | 040303 ELBOW, RUBBER 6" ID X 45 DEG

18 | 040304 ELBOW, RUBBER 6" ID X 90 DEG

19 | 040305 CLAMP, T-BOLT SS BAND 6.50"ID

20 [043406 ELBOW, AIR INLET 90 RUBBER

21 1043598 CLAMP, HOSE 8"

22 |250006-651 DUCT, AIR INLET 8 X 12"

23 [250020-159 CLAMP, HOSE 6-9/16" TO 6-1/4"

24 1250022-436 WEATHERSTRIP, 3/16 X 3/8 FT

25 |250041-286 ELBOW, 90D 1/4" TUBE X 1/8"FNPT

26 [409118 TUBE, ALUM AIR INLET 6"OD X 11 1/2"LG
27 |829705-075 SCREW, HEX SER WASHER 5/16-18 X 3/4
28 |860905-098 NUT, RETAINER J 5/16-18 .098
NOTES

A1 | TO CHARGE AIR COOLER.

A2 |FROM CHARGE AIR COOLER.

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

43



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.13 Air stop system

_____________________________ _|—|________________‘i-"—
| |
o o ' v _ o
__________________ ,__I_L____Inj,F_l_
. e |
(1.88)— ° i
:_-A
D:l :—!:
L3
(3.00)
[
—={(5.00) l=— | i
U D o
' |
© o | i
& | |
o O | :
|
f 6™ o] ===
(5.00) | 0 0
b i ©
N
o o
.
| | °
1
T L o TJ T
L] L]

02250189-230 ROO (sh1)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 44



1: Parts List

750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1.13 Air stop system

=)

\
\

A
A

s

TR

A\
\
e

02250189-230 ROO (sh2)

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

45

SULLAIR



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.13 Air stop system

Key |Part number Qty | Description Notes
1 |02250167-871 1 | VALVE,ASSY AIR SHUTOFF 4" C15
2 |02250172-215 1 |HARNESS, AIR STOP VLV
3 02250172-277 1 |CONTROLLER, AIR STOP VLV OPT
4 |02250189-235 1 | SUPPORT,BRACKET AIR STOP ELEC BOX
5 ]02250189-236 2 |PLATE,BAFFLE AIR STOP VLV 1600C
6 |825305-283 4 |NUT, HEX F PLTD 5/16-18
7 |825306-347 2 |NUT, HEX F PLTD 3/8-16
8 [829706-100 2 | SCREW, HEX SER WASHER 3/8-16 X 1
9 [871016-007 1 | GROMMET,RUBBER 7/16X11/16X16GA

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 46



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 47



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.14 Exhaust system (Tier 3)

02250174-849 R02

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 48



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.14 Exhaust system (Tier 3)

Key |Part number Qty | Description Notes

1 |02250048-788 1 | BAFFLE, MUFFLER MOUNTING 1600

2 102250051-589 1 | RAIN-CAP, EXHAUST 5.75" TO 6.35" DIA PIPE

3 ]02250093-529 1 | MUFFLER, EXHAUST 19" X 5" INLET

4 |02250093-542 1 | BAFFLE, INNER 1600H-1900 O/UNIT

5 ]02250095-531 1 | SUPPORT, BAFFLE 1600H-1900

6 |02250114-600 4 | STRAP, INSULATION MUFFLER SIDE 1200

7 102250166-148 1 | TUBE, EXHAUST W/FLARE & SSTL FLEX 1600 INTERIM
8 |241260 2 |CLAMP, SEAL 5"

9 [250009-830 2 |BAR, SILENCER MOUNTING

10 |250016-937 1 | ELBOW, EXHAUST 5" ID

11 | 825206-337 8 |NUT, HEX PLTD 3/8-16

12 | 825305-283 12 |NUT, HEX F PLTD 5/16-18

13 |829106-125 8 |CAPSCREW, HEX GR5 3/8-16 X 1 1/4

14 | 829705-075 19 | SCREW, HEX SER WASHER 5/16-18 X 3/4

15 |837806-094 8 |WASHER, SPR LOCK REG PLTD 3/8

16 |838206-071 12 | WASHER, PL-B REG PLTD 3/8

Drawing notes

A1

CLAMP PROVIDED WITH ENGINE. REFERENCE SULLAIR P/N: 02250161-511.

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

49



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1.15 Exhaust system (Tier 3)—with spark arrestor

1: Parts List

=z

\
\\\
VN

02250176-771 R0O3

SULLAIR

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

50



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.15 Exhaust system (Tier 3)—with spark arrestor

Key |Part number Qty | Description Notes
1 |02250048-788 1 | BAFFLE, MUFFLER MOUNTING 1600
2 |02250051-589 1 | RAIN-CAP, EXHAUST 5.75" TO 6.35" DIA PIPE
3 ]02250093-529 1 | MUFFLER, EXHAUST 19" X 5" INLET
4 |02250093-542 1 | BAFFLE, INNER 1600H-1900 O/UNIT
5 ]02250095-531 1 | SUPPORT, BAFFLE 1600H-1900
6 |02250114-600 4 | STRAP, INSULATION MUFFLER SIDE 1200
7 102250140-870 4 | CLAMP, T-BOLT SS BAND 5.00"ID
8 |02250167-746 1 |ARRESTOR,SPK C15 1600 INTERIM
9 |02250167-747 1 | TUBE,EXH C15 1600 INT W/SPK AR
10 |02250170-827 25 |WR,WRAP-EXH (FT)
11 | 02250170-906 1 | ELBOW,EXH 90DEG 5" X 5" OD
12 | 241260 3 |CLAMP, SEAL 5"
13 |250009-830 2 |BAR, SILENCER MOUNTING
14 | 825206-337 8 |NUT, HEX PLTD 3/8-16
15 |825305-283 12 |NUT, HEX F PLTD 5/16-18
16 |829106-125 8 | CAPSCREW, HEX GR5 3/8-16 X 1 1/4
17 |829705-075 19 | SCREW, HEX SER WASHER 5/16-18 X 3/4
18 |837806-094 8 |WASHER, SPR LOCK REG PLTD 3/8
19 |838206-071 12 |WASHER, PL-B REG PLTD 3/8
Drawing notes
A1 | COMBINE TWO OF 02250140-870 CLAMPS TOGETHER ON EACH END TO ATTACH THE HEAT WRAP 02250170-827
A2 |CLAMP PROVIDED WITH ENGINE; REFERENCE SULLAIR P/N: 02250161-511.

SULLAIR

Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

51



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.16 Cooling system, standard air

02250172-489 R13 (sh1)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 52



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.16 Cooling system, standard air

p
Mw

02250172-489 R13 (sh2)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 53



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.16 Cooling system, standard air
:

@2

9 R13 (sh3)

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 54



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.16 Cooling system, standard air

Key |Part number Qty | Description Notes
1 |02250060-422 1 |BAFFLE, CANOPY SS 1200 ACF
2 |02250060-423 1 | BAFFLE, CANOPY CS 1200 ACF
3 |02250078-197 3 | CHANNEL, EXT RUB "U" 3/32 (FT)
4 |02250092-488 1 |VENTURI, 50.50" SPECIAL
5 ]02250099-415 12 |FLANGE, KIT SAE SPLT 2" - VITON
6 |02250108-230 CONTAINER, RAD FLUID RECOVERY 5QT
7 102250111-592 FILTER, OIL ASSY PARKER
8 |02250117-607 SUPPORT, BRACKET OIL FILTER 900XH
9 [02250117-890 SUPPORT,BRACKET OIL FILTER 900XH
10 |02250123-111 SUPPORT, CLR OIL/AIR 1600H-1900
11 | 02250124-822 COOLER, AIR CAT 3406E TIER I
12 |02250131-778 BAFFLE, RADIATOR CS 900XH AC
13 |02250131-779 BAFFLE, RADIATOR SS 900XH AC

—
N

02250148-550

PIPE ASSEMBLY,900-1350(XH,H) C.S.

1
1
1
1
2
1
1
1
1
3
1
1
3
1
2
1
1
1
2
1
4
y

15 |02250148-552 HOSE, ASSY 2" SINGLE BRAIDED 321 SS
16 |02250148-556 HOSE,ASY 2" BRAIDED SS 51"LG

17 |02250148-575 SUPPORT, PIPE 900XH

18 |02250148-710 CLAMP,CUSHION OMEGA FOR 2" PIPE
19 |02250148-711 SUPPORT,FOR 02250148-710

20 |02250154-659 TRIM,CLIP-ON GRIP 185-260DUQ

21 102250161-276 SENSOR,TEMP RTD 3/4 O-RING

22 |02250166-257 COOLER,OIL 600 PSIG XH XHH

23 [02250168-203 SUPPORT, ANL FRMD AMB TEMP SENDOR
24 102250169-267 INSULATION,O-CELL FOAM 2.00 THICK
25 [02250169-276 RADIATOR, W/FRT DRN 900XH-1900

26 |02250173-991 PLATE,CVR STANDARD AIR 1600C

27 102250179-966 GUARD, FAN 1600C CS

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

55



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.16 Cooling system, standard air

Key | Part number Qty |Description Notes
28 [02250179-967 1 | GUARD, FAN 1600C SS

29 |102250179-968 1 | GUARD, BELT/ALTERNATOR, 1600C CS

30 |02250179-969 1 | GUARD, BELT 1600C SS

31 |02250180-086 1 |PIPE ASSEMBLY, 2.00 1600C-HP

32 |02250189-563 2 | ACOUSTICAL PANEL, O-CELL FOAM 2.00 TNI
33 |02250191-591 1 | SUB ASSEMBLY,MODULAR,LOUVERS CANOPY 1600C
34 |02250201-067 1 |HOSE,ASY 2" SST BRD 900/1150XH

35 |02250201-068 1 | PIPE,ASY 900/1150XH R.S.

36 |047235 3 |CLAMP, HOSE 3/8"

37 |250020-358 1 | GROMMET, RUBBER 1-3/4" HOLE

38 |250041-069 1 |VALVE, OIL STOP 2" SAE CODE 61

39 |250041-174 14 | WEATHERSTRIP, 1"THICK X 1"WIDE (FT)

40 |825208-448 4 |NUT, HEX PLTD 1/2-13

41 | 825305-283 58 |NUT, HEX F PLTD 5/16-18

42 |825505-166 14 | NUT, HEX LOCKING 5/16-18

43 | 825506-198 NUT, HEX LOCKING 3/8-16

44 |825508-262 NUT, HEX LOCKING 1/2-13

45 |826502-228 O-RING,VITON 2 1/4 X 1/8"

46 |829105-100 10 |CAPSCREW, HEX GR5 5/16-18 X 1

47 |829108-125 4 |CAPSCREW, HEX GR5 1/2-13 X 1 1/4

48 |829108-175 2 |CAPSCREW, HEX GR5 1/2-13 X 1 3/4

49 |829112-150 4 |CAPSCREW, HEX GR5 3/4-10 X 1 1/2

50 |829705-075 98 |SCREW, HEX SER WASHER 5/16-18 X 3/4

51 |829705-100 8 |SCREW, HEX SER WASHER 5/16-18 X 1

52 |829705-175 2 | SCREW, HEX SER WASHER 5/16-18 X 1 3/4
53 |829706-100 4 |SCREW, HEX SER WASHER 3/8-16 X 1

54 |829708-125 2 |SCREW, HEX SER WASHER 1/2-13 X 1 1/4

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

56



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.16 Cooling system, standard air

Key |Part number Qty | Description Notes
55 |834505-100 4 | SCREW, SELF-DRILL 5/16 X 1
56 |837805-078 5 |WASHER, SPR LOCK REG PLTD 5/16
57 |837808-125 4 | WASHER, SPR LOCK REG PLTD 1/2
58 |838205-071 30 | WASHER, PL-B REG PLTD 5/16
59 |838206-071 8 |WASHER, PL-B REG PLTD 3/8
60 |838208-112 6 |WASHER, PL-B REG PLTD 1/2
61 [838212-112 4 |WASHER, PL-B REG PLTD 3/4
62 |842315-038 2 |HOSE, FUEL LINE 3/8 (FT)
63 |860104-025 1 | CONNECTOR, 37 FL/MPT PLTD 1/4 X 1/4
64 |860204-025 1 |ELBOW, 37FL 90M 1/4 X 1/4
65 [867101-010 1 |BUSHING, RED PLTD 3/8 X 1/4
66 |867305-100 4 |CAPSCREW,FERRY HEAD HD PLTD 5/16-18 X 1
67 |868212-446 1 | NUT, HX JAM RH PLTD 3/4-16
Drawing notes
A3 |MOUNTED TO LIFTING BAIL.

A4

DIRECT THIS END OF HOSE INTO CONTAINMENT FRAME.

A5

SEE SHEET 2 FOR PLACEMENT OF RECOVERY CONTAINER.

A6

MOUNTED TO FRAME.

A8

DETAIL OF VENTURI MOUNTING.

A9

ONE OF TWO 1" DOWELS WELDED TO FRAME.

A10

MOUNTING PLATE WELDED TO BOTTOM OF OIL COOLER.

A1

SECTION VIEW SHOWING LOCATION OF COOLER & FRAME MOUNT.

A12

TEMPERATURE SENSOR MOUNTING LOCATION DETAIL.

A13

ENGINE COOLANT SENSOR 02250165-908.

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions.

57



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.17 Cooling system, standard air with louvers

02250197-780 RO2 (sh1)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 58



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.17 Cooling system, standard air with louvers
€9

.

\|

>

02250197-780 RO2 (sh2)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 59



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.17 Cooling system, standard air with louvers

02250197-780 RO2 (sh3)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 60



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.17 Cooling system, standard air with louvers

Key |Part number Qty | Description Notes
1 |02250060-422 1 |BAFFLE, CANOPY SS 1200 ACF
2 |02250060-423 BAFFLE, CANOPY CS 1200 ACF
3 |02250078-197 3 | CHANNEL, EXT RUB "U" 3/32 (FT)
4 |02250099-415 12 | FLANGE, KIT SAE SPLT 2" - VITON
5 ]02250108-230 CONTAINER, RAD FLUID RECOVERY 5QT
6 |02250111-592 FILTER, OIL ASSY PARKER
7 102250117-607 SUPPORT, BRACKET OIL FILTER 900XH
8 [02250117-890 SUPPORT,BRACKET OIL FILTER 900XH
9 102250123-111 SUPPORT, CLR OIL/AIR 1600H-1900
10 |02250124-822 COOLER, AIR CAT 3406E TIER Il
11 |1 02250131-778 BAFFLE, RADIATOR CS 900XH AC
12 |02250131-779 BAFFLE, RADIATOR SS 900XH AC
13 |02250148-550 PIPE ASSEMBLY,900-1350(XH,H) C.S.

-
SN

02250148-552

HOSE, ASSY 2" SINGLE BRAIDED 321 SS

DA DN IN =22 a2aIN| 2R W[ R W a2

15 |02250148-556 HOSE,ASY 2" BRAIDED SS 51"LG

16 |02250148-575 SUPPORT, PIPE 900XH

17 |02250148-710 CLAMP,CUSHION OMEGA FOR 2" PIPE
18 |02250148-711 SUPPORT,FOR 02250148-710

19 |02250154-659 TRIM,CLIP-ON GRIP 185-260DUQ

20 [02250161-276 SENSOR,TEMP RTD 3/4 O-RING

21 102250166-257 COOLER,OIL 600 PSIG XH XHH

22 |02250168-203 SUPPORT, ANL FRMD AMB TEMP SENDOR
23 [02250169-267 INSULATION,O-CELL FOAM 2.00 THICK
24 102250169-276 RADIATOR, W/FRT DRN 900XH-1900
25 [02250173-991 PLATE,CVR STANDARD AIR 1600C

26 |02250179-966 GUARD, FAN 1600C CS

27 02250179-967 GUARD, FAN 1600C SS

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

61



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.17 Cooling system, standard air with louvers

Key | Part number Qty |Description Notes
28 [02250179-968 1 | GUARD, BELT/ALTERNATOR, 1600C CS

29 102250179-969 1 | GUARD, BELT 1600C SS

30 |02250180-086 1 |PIPE ASSEMBLY, 2.00 1600C-HP

31 |02250189-563 2 | ACOUSTICAL PANEL, O-CELL FOAM 2.00 TNI
32 |02250191-591 1 | SUB ASSEMBLY,MODULAR,LOUVERS CANOPY 1600C
33 |02250193-899 1 | SHROUD,FAN AC 1600C

34 |02250201-067 1 |HOSE,ASY 2" SST BRD 900/1150XH

35 |02250201-068 1 | PIPE,ASY 900/1150XH R.S.

36 |047235 3 |CLAMP, HOSE 3/8"

37 |250020-358 1 | GROMMET, RUBBER 1-3/4" HOLE

38 |250041-069 1 |VALVE, OIL STOP 2" SAE CODE 61

39 |250041-174 14 | WEATHERSTRIP, 1"THICK X 1"WIDE (FT)

40 |825208-448 4 |NUT, HEX PLTD 1/2-13

41 | 825305-283 58 |NUT, HEX F PLTD 5/16-18

42 |825505-166 14 | NUT, HEX LOCKING 5/16-18

43 | 825506-198 NUT, HEX LOCKING 3/8-16

44 |825508-262 NUT, HEX LOCKING 1/2-13

45 |826502-228 O-RING,VITON 2 1/4 X 1/8"

46 |829105-100 10 |CAPSCREW, HEX GR5 5/16-18 X 1

47 |829108-125 4 |CAPSCREW, HEX GR5 1/2-13 X 1 1/4

48 |829108-175 2 |CAPSCREW, HEX GR5 1/2-13 X 1 3/4

49 |829112-150 4 |CAPSCREW, HEX GR5 3/4-10 X 1 1/2

50 |829705-075 98 |SCREW, HEX SER WASHER 5/16-18 X 3/4

51 |829705-100 8 |SCREW, HEX SER WASHER 5/16-18 X 1

52 |829705-175 2 | SCREW, HEX SER WASHER 5/16-18 X 1 3/4
53 |829706-100 4 |SCREW, HEX SER WASHER 3/8-16 X 1

54 |829708-125 2 |SCREW, HEX SER WASHER 1/2-13 X 1 1/4

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

62



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.17 Cooling system, standard air with louvers
Key |Part number Qty | Description Notes
55 |834505-100 4 | SCREW, SELF-DRILL 5/16 X 1
56 |837805-078 5 |WASHER, SPR LOCK REG PLTD 5/16
57 |837808-125 4 | WASHER, SPR LOCK REG PLTD 1/2
58 |838205-071 30 |WASHER, PL-B REG PLTD 5/16
59 |838206-071 8 |WASHER, PL-B REG PLTD 3/8
60 |838208-112 6 |WASHER, PL-B REG PLTD 1/2
61 [838212-112 4 |WASHER, PL-B REG PLTD 3/4
62 |842315-038 2 |HOSE, FUEL LINE 3/8 (FT)
63 |860104-025 1 | CONNECTOR, 37 FL/MPT PLTD 1/4 X 1/4
64 |860204-025 1 |ELBOW, 37FL 90M 1/4 X 1/4
65 [867101-010 1 |BUSHING, RED PLTD 3/8 X 1/4
66 |867305-100 4 |CAPSCREW,FERRY HEAD HD PLTD 5/16-18 X 1
67 |868212-446 1 | NUT, HX JAM RH PLTD 3/4-16
68 |868306-200 1 |U-BOLT, 3/8" X 2" PIPE PLTD
Drawing notes
A1 |MOUNTED TO LIFTING BAIL.

A2

DIRECT THIS END OF HOSE INTO CONTAINMENT FRAME.

A3

SEE SHEET 2 FOR PLACEMENT OF RECOVERY CONTAINER.

A4

MOUNTED TO FRAME.

A5

DETAIL OF VENTURI MOUNTING.

A6

ONE OF TWO 1" DOWELS WELDED TO FRAME.

A7

MOUNTING PLATE WELDED TO BOTTOM OF OIL COOLER.

A8

SECTION VIEW SHOWING LOCATION OF COOLER & FRAME MOUNT.

A9

TEMPERATURE SENSOR MOUNTING LOCATION DETAIL.

A10

ENGINE COOLANT SENSOR 02250165-908.

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions.

63



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.18 Cooling system, high flow

02250196-521 RO3 (sh1)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 64



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.18 Cooling system, high flow

2 208 2|
ol L«/@ @\

G————2 v /

02250196-521 RO3 (sh2)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 65



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.18 Cooling system, high flow
g

00000000 -958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 66



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.18 Cooling system, high flow

Key |Part number Qty | Description Notes
1 |02250060-422 1 |BAFFLE, CANOPY SS 1200 ACF
2 |02250060-423 BAFFLE, CANOPY CS 1200 ACF
3 |02250078-197 2 | CHANNEL, EXT RUB "U" 3/32 (FT)
4 |02250099-415 12 | FLANGE, KIT SAE SPLT 2" - VITON
5 ]02250108-230 CONTAINER, RAD FLUID RECOVERY 5QT
6 |02250111-592 FILTER, OIL ASSY PARKER
7 102250117-607 SUPPORT, BRACKET OIL FILTER 900XH
8 [02250117-890 SUPPORT,BRACKET OIL FILTER 900XH
9 102250123-111 SUPPORT, CLR OIL/AIR 1600H-1900
10 |02250124-822 COOLER, AIR CAT 3406E TIER Il
11 |1 02250131-778 BAFFLE, RADIATOR CS 900XH AC
12 |02250131-779 BAFFLE, RADIATOR SS 900XH AC
13 |02250148-550 PIPE ASSEMBLY,900-1350(XH,H) C.S.

-
SN

02250148-552

HOSE, ASSY 2" SINGLE BRAIDED 321 SS

DA N =N =22 a2 N R m2W] W22

15 |02250148-575 SUPPORT, PIPE 900XH

16 |02250148-710 CLAMP,CUSHION OMEGA FOR 2" PIPE
17 |02250148-556 HOSE,ASY 2" BRAIDED SS 51"LG

18 |02250148-711 SUPPORT,FOR 02250148-710

19 |02250154-659 TRIM,CLIP-ON GRIP 185-260DUQ

20 [02250161-276 SENSOR,TEMP RTD 3/4 O-RING

21 102250166-257 COOLER,OIL 600 PSIG XH XHH

22 |02250168-203 SUPPORT, ANL FRMD AMB TEMP SENDOR
23 [02250169-267 INSULATION,O-CELL FOAM 2.00 THICK
24 102250169-276 RADIATOR, W/FRT DRN 900XH-1900
25 [02250173-991 PLATE,CVR STANDARD AIR 1600C

26 |02250179-966 GUARD, FAN 1600C CS

27 02250179-967 GUARD, FAN 1600C SS

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

67



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.18 Cooling system, high flow

Key | Part number Qty |Description Notes
28 [02250179-968 1 | GUARD, BELT/ALTERNATOR, 1600C CS

29 102250179-969 1 | GUARD, BELT 1600C SS

30 |02250180-086 1 |PIPE ASSEMBLY, 2.00 1600C-HP

31 |02250189-563 2 | ACOUSTICAL PANEL, O-CELL FOAM 2.00 TNI
32 |02250193-899 1 | SHROUD,FAN AC 1600C

33 |02250201-067 1 |HOSE,ASY 2" SST BRD 900/1150XH

34 |02250201-068 1 | PIPE,ASY 900/1150XH R.S.

35 | 047235 3 |CLAMP, HOSE 3/8"

36 |250020-358 1 | GROMMET, RUBBER 1-3/4" HOLE

37 |250041-069 1 |VALVE, OIL STOP 2" SAE CODE 61

38 |250041-174 2 |WEATHERSTRIP, 1"THICK X 1"WIDE (FT)
39 |825208-448 4 |NUT, HEX PLTD 1/2-13

40 |825305-283 50 |NUT, HEXF PLTD 5/16-18

41 | 825505-166 14 | NUT, HEX LOCKING 5/16-18

42 |825506-198 4 | NUT, HEX LOCKING 3/8-16

43 | 825508-262 2 |NUT, HEX LOCKING 1/2-13

44 |826502-228 1 |O-RINGVITON 2 1/4 X 1/8"

45 |829105-100 10 | CAPSCREW, HEX GR5 5/16-18 X 1

46 |829108-125 4 | CAPSCREW, HEX GR5 1/2-13 X 1 1/4

47 |829108-175 2 | CAPSCREW, HEX GR5 1/2-13 X 1 3/4

48 |829112-150 4 | CAPSCREW, HEX GR5 3/4-10 X 1 1/2

49 |829705-075 90 |SCREW, HEX SER WASHER 5/16-18 X 3/4
50 |829705-100 8 |SCREW, HEX SER WASHER 5/16-18 X 1

51 |829705-175 2 | SCREW, HEX SER WASHER 5/16-18 X 1 3/4
52 |829706-100 4 |SCREW, HEX SER WASHER 3/8-16 X 1

53 |829708-125 2 | SCREW, HEX SER WASHER 1/2-13 X 1 1/4
54 |834505-100 4 | SCREW, SELF-DRILL 5/16 X 1

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

68



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.18 Cooling system, high flow

Key |Part number Qty | Description Notes
55 |837805-078 5 |WASHER, SPR LOCK REG PLTD 5/16

56 |837808-125 4 |WASHER, SPR LOCK REG PLTD 1/2

57 |838205-071 30 |WASHER, PL-B REG PLTD 5/16

58 |838206-071 8 |WASHER, PL-B REG PLTD 3/8

59 |838208-112 6 |WASHER, PL-B REG PLTD 1/2

60 |838212-112 4 |WASHER, PL-B REG PLTD 3/4

61 [842315-038 2 |HOSE, FUEL LINE 3/8 (FT)

62 |860104-025 1 |CONNECTOR, 37 FL/MPT PLTD 1/4 X 1/4

63 |860204-025 1 |ELBOW, 37FL 90M 1/4 X 1/4

64 |867101-010 1 |BUSHING, RED PLTD 3/8 X 1/4

65 [867305-100 4 |CAPSCREW,FERRY HEAD HD PLTD 5/16-18 X 1
66 |868212-446 1 |NUT, HX JAM RH PLTD 3/4-16

67 |868306-200 1 |U-BOLT, 3/8" X 2" PIPE PLTD
Drawing notes

A1 |MOUNTED TO LIFTING BAIL.

A2 | DIRECT THIS END OF HOSE INTO CONTAINMENT FRAME.

A3 |SEE SHEET 2 FOR PLACEMENT OF RECOVERY CONTAINER.

A4 | MOUNTED TO FRAME.

A5 |DETAIL OF VENTURI MOUNTING.

A6 |ONE OF TWO 1" DOWELS WELDED TO FRAME.

A7 | MOUNTING PLATE WELDED TO BOTTOM OF OIL COOLER.

A8 |SECTION VIEW SHOWING LOCATION OF COOLER & FRAME MOUNT.
A9 | TEMPERATURE SENSOR MOUNTING LOCATION DETAIL.

A10 | ENGINE COOLANT SENSOR 02250165-908.

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions.

69



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.19 Cooling system, aftercooled with and without louvers

02250172-452 R11 (sh1)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 70



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.19 Cooling system, aftercooled with and without louvers

—soem
Gn:&g:rv—r

© ©

(] ©

02250172-452 R11 (sh2)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 71



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.19 Cooling system, aftercooled with and without louvers

N
©

02250169-267

INSULATION,O-CELL FOAM 2.00 THICK

Key | Part number Qty |Description Notes
1 |02250060-422 1 |BAFFLE, CANOPY SS 1200 ACF
2 |02250060-423 1 |BAFFLE, CANOPY CS 1200 ACF
3 |02250078-197 5 | CHANNEL, EXT RUB "U" 3/32 (FT)
4 |02250092-488 1 |VENTURI, 50.50 DIA. SPECIAL
5 |02250099-415 13 |FLANGE, KIT SAE SPLT 2" - VITON
6 |02250108-230 1 | CONTAINER, RAD FLUID RECOVERY 5QT
7 |02250111-592 1 |FILTER, OIL ASSY PARKER
8 [02250117-607 1 | SUPPORT, BRACKET OIL FILTER 900XH
9 |02250117-890 1 | SUPPORT,BRACKET OIL FILTER 900XH
10 |02250123-111 2 | SUPPORT, CLR OIL/AIR 1600H-1900
11 | 02250124-822 1 | COOLER, AIR CAT 3406E TIER Il
12 |02250131-778 1 |BAFFLE, RADIATOR CS 900XH AC
13 |02250131-779 1 | BAFFLE, RADIATOR SS 900XH AC
14 |02250148-550 1 | PIPE ASSEMBLY,900-1350(XH,H) C.S.
15 |02250148-552 4 |HOSE, ASSY 2" SINGLE BRAIDED 321 SS
16 |02250148-556 1 |HOSE,ASY 2" BRAIDED SS 51"LG
17 |02250148-575 1 | SUPPORT, PIPE 900XH
18 |02250148-710 3 | CLAMP,CUSHION OMEGA FOR 2" PIPE
19 |02250148-711 1 | SUPPORT,FOR 02250148-710
20 |02250150-088 2 | SUPPORT, BRK VERT FLOW CLR 900XH-1150XH
21 |02250154-659 2 |TRIM,CLIP-ON GRIP 185-260DUQ
22 |02250161-276 1 | SENSOR,TEMP RTD 3/4 O-RING
23 |02250164-568 1 |COOLER, AIR VERT FLOW 500 PSIG
24 |02250166-257 1 |COOLER,OIL 600 PSIG XH XHH
25 [02250169-236 1 |SUPPORTAFTCLR CS 1300 - 1900C
26 |02250169-237 1 | SUPPORT,AFTCLR SS 1300 - 1900C
27 [02250169-238 2 |SUPPORTAFTCLR TRANS 1600FAM W/CONT
2
1

N
©

02250169-276

RADIATOR, W/FRT DRN 900XH-1900

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

72



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.19 Cooling system, aftercooled with and without louvers

Key |Part number Qty | Description Notes
30 |02250173-991 2 | PLATE,CVR STANDARD AIR 1600C

31 |02250179-966 1 | GUARD, FAN 1600C CS

32 |02250179-967 1 | GUARD, FAN 1600C SS

33 |02250179-968 1 | GUARD, BELT/ALTERNATOR, 1600C CS

34 |02250179-969 1 | GUARD, BELT 1600C SS

35 |02250180-086 1 |PIPE ASSEMBLY, 2.00 1600C-HP

36 |02250189-563 2 | ACOUSTICAL PANEL, O-CELL FOAM 2.00 TNI
37 |02250191-591 1 | SUB ASSEMBLY,LOUVERS CANOPY 1600C
38 |02250201-067 1 |HOSE,ASY 2" SST BRD 900/1150XH

39 |02250201-068 1 | PIPE,ASY 900/1150XH R.S.

40 (047235 3 | CLAMP, HOSE 3/8"

41 |250020-358 1 | GROMMET, RUBBER 1-3/4" HOLE

42 |250041-069 1 |VALVE, OIL STOP 2" SAE CODE 61

43 |250041-174 14 | WEATHERSTRIP, 1"THICK X 1"WIDE (FT)
44 |825208-448 4 |NUT, HEX PLTD 1/2-13

45 |825305-283 49 |NUT, HEX F PLTD 5/16-18

46 |825505-166 14 | NUT, HEX LOCKING 5/16-18

47 |825506-198 12 |NUT, HEX LOCKING 3/8-16

48 |825508-262 2 | NUT, HEX LOCKING 1/2-13

49 |826502-228 1 | O-RING,VITON 2 1/4 X 1/8"

50 |829105-100 10 | CAPSCREW, HEX GR5 5/16-18 X 1

51 |829106-100 4 | CAPSCREW, HEX GR5 3/8-16 X 1

52 |829106-125 4 |CAPSCREW, HEX GR5 3/8-16 X 1 1/4

53 |829108-125 12 |CAPSCREW, HEX GR5 1/2-13 X 1 1/4

54 |829108-175 2 | CAPSCREW, HEX GR5 1/2-13 X 1 3/4

55 |829112-150 4 | CAPSCREW, HEX GR5 3/4-10 X 1 1/2

56 |829705-075 89 | SCREW, HEX SER WASHER 5/16-18 X 3/4
57 |829705-100 8 |SCREW, HEX SER WASHER 5/16-18 X 1

58 |829705-175 2 |SCREW, HEX SER WASHER 5/16-18 X 1 3/4

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

73



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.19 Cooling system, aftercooled with and without louvers

Key | Part number Qty |Description Notes
59 |829706-100 4 |SCREW, HEX SER WASHER 3/8-16 X 1

60 |829708-125 2 |SCREW, HEX SER WASHER 1/2-13 X 1 1/4

61 |834505-100 4 | SCREW, SELF-DRILL 5/16 X 1

62 |837805-078 4 |WASHER, SPR LOCK REG PLTD 5/16

63 |837808-125 4 |WASHER, SPR LOCK REG PLTD 1/2

64 |838205-071 18 |WASHER, PL-B REG PLTD 5/16

65 |838206-071 32 |WASHER, PL-B REG PLTD 3/8

66 |838208-112 14 |WASHER, PL-B REG PLTD 1/2

67 |838212-112 4 |WASHER, PL-B REG PLTD 3/4

68 |842315-038 2 |HOSE, FUEL LINE 3/8 (FT)

69 |860104-025 1 | CONNECTOR, 37 FL/MPT PLTD 1/4 X 1/4

70 |860204-025 1 |ELBOW, 37FL 90M 1/4 X 1/4

71 |867101-010 1 | BUSHING, RED PLTD 3/8 X 1/4

72 |867305-100 4 |CAPSCREW,FERRY HEAD HD PLTD 5/16-18 X 1
73 |868306-200 1 |U-BOLT, 3/8" X 2" PIPE PLTD
NOTES

A3 |MOUNTED TO LIFTING BAIL.

A4 | DIRECT THIS END OF HOSE INTO CONTAINMENT FRAME.

A5 | SEE SHEET 2 FOR PLACEMENT OF RECOVERY CONTAINER.

A6 |MOUNTED TO FRAME.

A8 |DETAIL OF VENTURI MOUNTING.

A9 | ONE OF TWO 1" DOWELS WELDED TO FRAME.

A10 | MOUNTING PLATE WELDED TO BOTTOM OF OIL COOLER.

A11 | SECTION VIEW SHOWING LOCATION OF COOLER & FRAME MOUNT.
A12 | TO WATER SEPARATOR.

A13 | ENGINE COOLANT SENSOR 02250165-908.

A14 | P/N 02250191-591 USED ON LOUVERED MACHINES ONLY.

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

4



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 75



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.20 Cooling system, LRC aftercooled

02250197-284 RO3 (sh1)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 76



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.20 Cooling system, LRC aftercooled

. 990

|
%

G:&gu—v—r
0 °
0 0

02250197-284 RO3 (sh2)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 77



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.20 Cooling system, LRC aftercooled

Key |Part number Qty | Description Notes
02250060-422 1 | BAFFLE, CANOPY SS 1200 ACF
02250060-423 1 | BAFFLE, CANOPY CS 1200 ACF
02250078-197 5 | CHANNEL, EXT RUB "U" 3/32 (FT)
02250099-415 13 | FLANGE, KIT SAE SPLT 2" - VITON

02250108-230

CONTAINER, RAD FLUID RECOVERY 5QT

02250111-592

FILTER, OIL ASSY PARKER

02250117-607

SUPPORT, BRACKET OIL FILTER 900XH

02250117-890

SUPPORT,BRACKET OIL FILTER 900XH

02250123-111

SUPPORT, CLR OIL/AIR 1600H-1900

02250124-822

COOLER, AIR CAT 3406E TIER Il

02250131-778

BAFFLE, RADIATOR CS 900XH AC

02250131-779

BAFFLE, RADIATOR SS 900XH AC

olnl2o|lo|le|N|oja|s|lw|N| =

02250148-550

PIPE ASSEMBLY,900-1350(XH,H) C.S.

-
SN

02250148-552

HOSE, ASSY 2" SINGLE BRAIDED 321 SS

-
(&)}

02250148-556

HOSE,ASY 2" BRAIDED SS 51"LG

-
(e}

02250148-575

SUPPORT, PIPE 900XH

=N
~

02250148-710

CLAMP,CUSHION OMEGA FOR 2" PIPE

-
(o]

02250148-711

SUPPORT,FOR 02250148-710

-
©

02250150-088

SUPPORT, BRK VERT FLOW CLR 900XH-1150XH

SININN A2 NIDN[ AW A AR AN~

20 |02250154-659 TRIM,CLIP-ON GRIP 185-260DUQ

21 102250161-276 SENSOR,TEMP RTD 3/4 O-RING

22 |02250164-568 COOLER, AIR VERT FLOW 500 PSIG

23 |02250166-257 COOLER,OIL 600 PSIG XH XHH

24 102250169-236 SUPPORT,AFTCLR CS 1300 - 1900C

25 |02250169-237 SUPPORT,AFTCLR SS 1300 - 1900C

26 |02250169-238 SUPPORT,AFTCLR TRANS 1600FAM W/CONT
27 02250169-267 INSULATION,O-CELL FOAM 2.00 THICK

28 |02250169-276 RADIATOR, W/FRT DRN 900XH-1900

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

78



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.20 Cooling system, LRC aftercooled

Key |Part number Qty | Description Notes
29 |02250179-966 1 | GUARD, FAN 1600C CS

30 |02250179-967 1 |GUARD, FAN 1600C SS

31 |02250179-968 1 | GUARD, BELT/ALTERNATOR, 1600C CS

32 |02250179-969 1 | GUARD, BELT 1600C SS

33 |02250180-086 1 |PIPE ASSEMBLY, 2.00 1600C-HP

34 |02250189-563 2 | ACOUSTICAL PANEL, O-CELL FOAM 2.00 TNI
35 |02250193-899 1 | SHROUD,FAN AC 1600C

36 |02250201-067 1 |HOSE,ASY 2" SST BRD 900/1150XH

37 |02250201-068 1 | PIPE,ASY 900/1150XH R.S.

38 047235 3 |CLAMP, HOSE 3/8"

39 |250020-358 1 |GROMMET, RUBBER 1-3/4" HOLE

40 |250041-069 1 | VALVE, OIL STOP 2" SAE CODE 61

41 |250041-174 1 |WEATHERSTRIP, 1"THICK X 1"WIDE (FT)
42 |825208-448 4 |NUT, HEX PLTD 1/2-13

43 |825305-283 41 |NUT, HEX F PLTD 5/16-18

44 |825505-166 14 | NUT, HEX LOCKING 5/16-18

45 | 825506-198 12 |NUT, HEX LOCKING 3/8-16

46 |825508-262 2 | NUT, HEX LOCKING 1/2-13

47 |826502-228 1 |O-RING,VITON 2 1/4 X 1/8"

48 |829105-100 10 | CAPSCREW, HEX GR5 5/16-18 X 1

49 |829106-100 16 | CAPSCREW, HEX GR5 3/8-16 X 1

50 |829106-125 4 |CAPSCREW, HEX GR5 3/8-16 X 1 1/4

51 |829108-125 12 |CAPSCREW, HEX GR5 1/2-13 X 1 1/4

52 |829108-175 2 |CAPSCREW, HEX GR5 1/2-13 X 1 3/4

53 |829112-150 4 | CAPSCREW, HEX GR5 3/4-10 X 1 1/2

54 |829705-075 81 | SCREW, HEX SER WASHER 5/16-18 X 3/4
55 |829705-100 SCREW, HEX SER WASHER 5/16-18 X 1

56 |829705-175 SCREW, HEX SER WASHER 5/16-18 X 1 3/4

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

79



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.20 Cooling system, LRC aftercooled
Key |Part number Qty |Description Notes
57 |829706-100 4 |SCREW, HEX SER WASHER 3/8-16 X 1
58 |829708-125 2 |SCREW, HEX SER WASHER 1/2-13 X 1 1/4
59 |834505-100 4 | SCREW, SELF-DRILL 5/16 X 1
60 |837805-078 4 |WASHER, SPR LOCK REG PLTD 5/16
61 |837808-125 4 |WASHER, SPR LOCK REG PLTD 1/2
62 |838205-071 18 |WASHER, PL-B REG PLTD 5/16
63 |838206-071 32 |WASHER, PL-B REG PLTD 3/8
64 |838208-112 14 |WASHER, PL-B REG PLTD 1/2
65 [838212-112 4 |WASHER, PL-B REG PLTD 3/4
66 |842315-038 2 |HOSE, FUEL LINE 3/8 (FT)
67 |860104-025 1 |CONNECTOR, 37 FL/MPT PLTD 1/4 X 1/4
68 |860204-025 1 |ELBOW, 37FL 90M 1/4 X 1/4
69 |867101-010 1 |BUSHING, RED PLTD 3/8 X 1/4
70 |867305-100 4 |CAPSCREW,FERRY HEAD HD PLTD 5/16-18 X 1
71 |868306-200 1 |U-BOLT, 3/8" X 2" PIPE PLTD
Drawing notes
A1 |MOUNTED TO LIFTING BAIL.

A2

DIRECT THIS END OF HOSE INTO CONTAINMENT FRAME.

A3

SEE SHEET 2 FOR PLACEMENT OF RECOVERY CONTAINER.

A4

MOUNTED TO FRAME.

A5

DETAIL OF FAN SHROUD MOUNTING.

A6

ONE OF TWO 1" DOWELS WELDED TO FRAME.

A7

MOUNTING PLATE WELDED TO BOTTOM OF OIL COOLER.

A8

SECTION VIEW SHOWING LOCATION OF COOLER & FRAME MOUNT.

A9

TO WATER SEPARATOR.

A10

ENGINE COOLANT SENSOR 02250165-908.

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions.

80



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 81



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.21 Cooling system, LRC aftercooled with optional louvers

02250197-781 RO2 (sh1)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 82



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.21 Cooling system, LRC aftercooled with optional louvers

)

o o | f406)(8
2200
" ©

02250197-781 RO2 (sh2)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 83



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.21 Cooling system, LRC aftercooled with optional louvers

Key |Part number Qty | Description Notes
1 |02250060-422 1 | BAFFLE, CANOPY SS 1200 ACF
2 |02250060-423 1 |BAFFLE, CANOPY CS 1200 ACF
3 |02250078-197 5 | CHANNEL, EXT RUB "U" 3/32 (FT)
4 |02250099-415 13 |FLANGE, KIT SAE SPLT 2" - VITON
5 102250108-230 1 | CONTAINER, RAD FLUID RECOVERY 5QT
6 |02250111-592 1 |FILTER, OIL ASSY PARKER
7 102250117-607 1 | SUPPORT, BRACKET OIL FILTER 900XH
8 [02250117-890 1 | SUPPORT,BRACKET OIL FILTER 900XH
9 102250123-111 2 |SUPPORT, CLR OIL/AIR 1600H-1900
10 |02250124-822 1 | COOLER, AIR CAT 3406E TIER Il
11 |1 02250131-778 1 |BAFFLE, RADIATOR CS 900XH AC
12 |02250131-779 1 | BAFFLE, RADIATOR SS 900XH AC
13 |02250148-550 1 |PIPE ASSEMBLY,900-1350(XH,H) C.S.
14 |02250148-552 4 |HOSE, ASSY 2" SINGLE BRAIDED 321 SS
15 |02250148-556 1 |HOSE,ASY 2" BRAIDED SS 51"LG
16 |02250148-575 1 | SUPPORT, PIPE 900XH
17 |02250148-710 3 | CLAMP,CUSHION OMEGA FOR 2" PIPE
18 |02250148-711 1 |SUPPORT,FOR 02250148-710
19 |02250150-088 2 | SUPPORT, BRK VERT FLOW CLR 900XH-1150XH
20 [02250154-659 2 | TRIM,CLIP-ON GRIP 185-260DUQ
21 |02250161-276 1 | SENSOR,TEMP RTD 3/4 O-RING
22 |102250164-568 1 | COOLER, AIR VERT FLOW 500 PSIG
23 |02250166-257 1 |COOLER,OIL 600 PSIG XH XHH
24 102250169-236 1 | SUPPORTAFTCLR CS 1300 - 1900C
25 102250169-237 1 | SUPPORTAFTCLR SS 1300 - 1900C
26 |02250169-238 2 |SUPPORTAFTCLR TRANS 1600FAM W/CONT
27 |02250169-267 2 | INSULATION,O-CELL FOAM 2.00 THICK
28 [02250169-276 1 | RADIATOR, W/FRT DRN 900XH-1900

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

84



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.21 Cooling system, LRC aftercooled with optional louvers

Key |Part number Qty | Description Notes
29 |02250173-991 2 | PLATE,CVR STANDARD AIR 1600C

30 |02250179-966 1 | GUARD, FAN 1600C CS

31 |02250179-967 1 | GUARD, FAN 1600C SS

32 |02250179-968 1 | GUARD, BELT/ALTERNATOR, 1600C CS

33 |02250179-969 1 | GUARD, BELT 1600C SS

34 |02250180-086 1 | PIPE ASSEMBLY, 2.00 1600C-HP

35 |02250189-563 2 | ACOUSTICAL PANEL, O-CELL FOAM 2.00 TNI
36 |02250191-591 1 | SUB ASSEMBLY,MODULAR,LOUVERS CANOPY 1600C
37 |02250193-899 1 | SHROUD,FAN AC 1600C

38 |02250201-067 1 |HOSE,ASY 2" SST BRD 900/1150XH

39 |02250201-068 1 | PIPE,ASY 900/1150XH R.S.

40 | 047235 3 | CLAMP, HOSE 3/8"

41 |250020-358 1 |GROMMET, RUBBER 1-3/4" HOLE

42 |250041-069 1 |VALVE, OIL STOP 2" SAE CODE 61

43 |250041-174 14 | WEATHERSTRIP, 1"THICK X 1"WIDE (FT)

44 |825208-448 4 | NUT, HEX PLTD 1/2-13

45 |825305-283 49 |NUT, HEX F PLTD 5/16-18

46 |825505-166 14 | NUT, HEX LOCKING 5/16-18

47 |825506-198 12 |NUT, HEX LOCKING 3/8-16

48 |825508-262 2 |NUT, HEX LOCKING 1/2-13

49 |826502-228 1 |O-RING,VITON 2 1/4 X 1/8"

50 |829105-100 10 | CAPSCREW, HEX GR5 5/16-18 X 1

51 |829106-100 4 |CAPSCREW, HEX GR5 3/8-16 X 1

52 |829106-125 4 | CAPSCREW, HEX GR5 3/8-16 X 1 1/4

53 |829108-125 12 |CAPSCREW, HEX GR5 1/2-13 X 1 1/4

54 |829108-175 2 |CAPSCREW, HEX GR5 1/2-13 X 1 3/4

55 |829112-150 4 |CAPSCREW, HEX GR5 3/4-10 X 1 1/2

56 |829705-075 89 |SCREW, HEX SER WASHER 5/16-18 X 3/4

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

85



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.21 Cooling system, LRC aftercooled with optional louvers
Key | Part number Qty |Description Notes
57 |829705-100 8 |SCREW, HEX SER WASHER 5/16-18 X 1
58 |829705-175 2 | SCREW, HEX SER WASHER 5/16-18 X 1 3/4
59 |829706-100 4 |SCREW, HEX SER WASHER 3/8-16 X 1
60 |829708-125 2 | SCREW, HEX SER WASHER 1/2-13 X 1 1/4
61 [834505-100 4 | SCREW, SELF-DRILL 5/16 X 1
62 |837805-078 4 |WASHER, SPR LOCK REG PLTD 5/16
63 [837808-125 4 |WASHER, SPR LOCK REG PLTD 1/2
64 |838205-071 18 | WASHER, PL-B REG PLTD 5/16
65 |838206-071 37 |WASHER, PL-B REG PLTD 3/8
66 |838208-112 14 |WASHER, PL-B REG PLTD 1/2
67 |838212-112 4 |WASHER, PL-B REG PLTD 3/4
68 [842315-038 2 |HOSE, FUEL LINE 3/8 (FT)
69 |860104-025 1 |CONNECTOR, 37 FL/MPT PLTD 1/4 X 1/4
70 |860204-025 1 | ELBOW, 37FL 90M 1/4 X 1/4
71 |867101-010 1 |BUSHING, RED PLTD 3/8 X 1/4
72 |867305-100 4 |CAPSCREW,FERRY HEAD HD PLTD 5/16-18 X 1
73 |868306-200 1 |U-BOLT, 3/8" X 2" PIPE PLTD
Drawing notes
A1 |MOUNTED TO LIFTING BAIL

A2

DIRECT THIS END OF HOSE INTO CONTAINMENT FRAME

A3

SEE SHEET 2 FOR PLACEMENT OF RECOVERY CONTAINER

A4

MOUNTED TO FRAME

A5

DETAIL OF FAN SHROUD MOUNTING

A6

ONE OF TWO 1" DOWELS WELDED TO FRAME

A7

MOUNTING PLATE WELDED TO BOTTOM OF OIL COOLER

A8

SECTION VIEW SHOWING LOCATION OF COOLER & FRAME MOUNT

A9

TO WATER SEPARATOR

A10

ENGINE COOLANT SENSOR 02250165-908

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions.

86



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 87



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.22 Louver assembly

A

A

e

RANNWAY

02250191-595 R02

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 88



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.22 Louver assembly

Key |Part number Qty | Description Notes
1 |02250099-626 4 | ELBOW, 90 3/8"TUBE X 1/4"NPT M
2 102250099-630 25 | TUBE,NYL 3/8" O.D. X .063W
3 ]02250118-585 1 | ORIFICE, .062" .25FNPT X .25MNPT
4 |02250143-876 7 | CLAMP, HOSE 3/8 OD
5 ]02250148-188 2 |CONNECTOR, 3/8 TUBE X 1/4ANPT
6 |02250168-203 1 | SUPPORT, ANL FRMD AMB TEMP SENDOR
7 102250168-257 1 | SOLENOID, VALVE 24V NC 2WAY
8 [02250179-864 1 |SHUTTER, COLD WEATHER 1600C
9 ]02250191-542 1 | SUPPORT,BRACKET 1600C LOUVERS
10 |408300-004 1 | CLAMP, HOSE 7/8"1.D.
11 | 810806-025 1 |TEE, TUBE-M BR 3/8 X 1/4
12 | 829705-075 29 | SCREW, HEX SER WASHER 5/16-18 X 3/4
13 |838208-112 1 |WASHER, PL-B REG PLTD 1/2
14 | 866404-015 1 |NIPPLE, PIPE-XS PLT 1/4 X 1 1/2
15 |868430-010 1 |TEE, PIPE PLTD 1/4
16 |871016-007 2 |GROMMET,RUBBER 7/16X11/16X16GA
NOTES
A1 | DAMPER IN OPENED POSITION
A2 | CONNECT TO WIRE HARNESS PLUG LABELED "LOUVER SOLENOID"
A3 |TO SOLENOID VALVE

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

89



1: Parts List

750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1.23 Discharge system, standard air

02250170-000 RO5

90

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

SULLAIR



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.23 Discharge system, standard air

Key |Part number Qty | Description Notes

1 |02250054-259 HOSE, MP .25 X 104" LG

2 102250056-338 ANGLE, DISCHARGE PIPE SUPPORT 3"
3 |02250086-337 VALVE, BALL 2" FNPT W/O DRAIN

4 |02250099-415 FLANGE, KIT SAE SPLT 2" - VITON

5 ]02250099-416 FLANGE, KIT SAE SPLT 2.5" - VITON

6 |02250105-534 FLANGE, 3" SAE J518 CODE 61

7 102250142-801 PIPE,ASY 2" 900XH OPEN FRAME

8 |02250161-277 SENSOR, TEMP THERMISTOR BRASS

9 |02250170-559 HOSE, MP 0.50 X 1-1/16 SAE X 57" LG

10 |02250174-784 SUPPORT,ANL 1600C-HP STD AIR

11 | 02250175-796 VALVE, DISCH CHK M85 X 3"SAE

12 | 02250176-694 ADAPTER, DISCH CHK VLV 1600D US

13 |02250177-601 NUT, HX M85-2 6H 1600E DISH CHEK VLV

-
SN

02250185-448

SUPPORT, ANGLE DISCH

15 |02250185-705 CLAMP, CUSHION 2.50 PIPE

16 |02250195-147 HOSE,ASSY 2.50 DISCH 1600C HP

17 | 046053 GASKET, 2-1/2" FLANGE

18 | 047117 VALVE,BALL 1/2"NPT

19 | 047628 MOUNT, VIBRATION (50 DUROMETER)
20 047630 MOUNT, VIBRATION ISOLATOR 185Q
21 |825305-283 NUT, HEX F PLTD 5/16-18

22 |825510-329 NUT, HEX LOCKING 5/8-11

23 [826502-235 O-RING,\VITON 3 1/8 X 1/8"

24 |1829110-350 CAPSCREW, HEX GR5 5/8-11 X 3 1/2
25 [829112-225 CAPSCREW, HEX GR5 3/4-10 X 2 1/4
26 |829705-075 SCREW, HEX SER WASHER 5/16-18 X 3/4
27 [829706-100 SCREW, HEX SER WASHER 3/8-16 X 1

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

91



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.23 Discharge system, standard air

Key |Part number Qty | Description Notes
28 [829708-100 2 |SCREW, HEX SER WASHER 1/2-13 X 1
29 |837806-094 2 |WASHER, SPR LOCK REG PLTD 3/8

30 |837810-156 3 |WASHER, SPR LOCK REG PLTD 5/8

31 |837812-188 8 |WASHER, SPR LOCK REG PLTD 3/4

32 |838206-071 2 |WASHER, PL-B REG PLTD 3/8

33 |838210-112 3 |WASHER, PL-B REG PLTD 5/8

34 |860112-050 1 | CONNECTOR, 37 FL/MPT PLTD 3/4 X 1/2
35 |860205-025 1 | ELBOW, 37FL 90M 5/16 X 1/4

36 |860508-050 1 | ELBOW, PIPE-90M 1/2 X 1/2

37 |868306-200 1 | U-BOLT, 3/8" X 2" PIPE PLTD

38 |02250170-009 1 | RECEIVER TANK SUB-ASSEMBLY
Drawing notes

A1 |CONTROL LINE FEED TO AIR MANIFOLD BLOCK

A3

TO ORANGE HOSE ON HOSE BUNDLE

A5

SHOWN ROTATED 90 DEGREES

A6

RTT (RECEIVER TANK TEMPERATURE)

A7

FURNISHED WITH U-BOLT

A8

P1 (DRY) SUMP TRANSDUCER

A9

P3 (WET) SUMP TRANSDUCER

A10

TO CONDENSATE DRAIN

A1

TORQUE 829112-225 TO 200 FT-LB (REFERENCE DOCUMENT PE008)

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

92



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 93



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.24 Discharge system, aftercooled air

02250170-003 RO6

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 94



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.24 Discharge system, aftercooled air

Key |Part number Qty | Description Notes
1 |02250054-259 HOSE, MP .25 X 104" LG
2 102250056-338 ANGLE, DISCHARGE PIPE SUPPORT 3"
3 |02250086-337 VALVE, BALL 2" FNPT W/O DRAIN
4 |02250099-415 FLANGE,KITSAE SPLT 2" - VITON
5 ]02250099-416 FLANGE,KITSAE SPLT 2 1/2" - VITON
6 |02250105-534 FLANGE, 3" SAE J518 CODE 61
7 102250131-977 ADAPTER, 2" TUBE ASSY W/4-BOLT FLG
8 |02250142-706 PIPE, ASSY REC TANK/AFTCLR 900XHH AC
9 |02250142-708 PIPE, ASY REC TNK/A-CLR 1150/500 AC W/VAL
10 |02250142-801 PIPE,ASY 2" 900XH OPEN FRAME
11 | 02250161-277 SENSOR, TEMP THERMISTOR BRASS
12 | 02250170-559 HOSE,SEP TANK HP DRAIN 1600C
13 |02250175-796 VALVE,DISCH CHK M85 X 3"SAE 1600

-
SN

02250176-694

ADAPTER, DISCH CHK VLV 1600D US

15 |02250177-601 NUT, HX M85-2 6H 1600E DISH CHEK VLV
16 |02250185-448 SUPPORT, ANGLE DISCH PIPE 1600C H
17 |02250185-705 CLAMP, CUSHION 2.50 PIPE

18 |02250195-147 HOSE,ASSY 2.50 DISCH 1600C HP

19 |046053 GASKET, 2-1/2" FLANGE

20 (047117 VALVE,BALL 1/2"NPT

21 1047628 MOUNT, VIBRATION (50 DUROMETER)
22 1047630 MOUNT, VIBRATION ISOLATOR 185Q
23 |825305-283 NUT, HEX FLGD PLTD 5/16-18

24 1825510-329 NUT, HEX LOCKING PLTD 5/8-11

25 [826502-235 O-RING,\VITON 3 1/8 X 1/8"

26 [829110-350 CAPSCREW,HEX GR5 5/8-11 X 3 1/2"

27 |829112-225 CAPSCREW, HEX GR5 3/4 X 2 1/4"

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

95



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.24 Discharge system, aftercooled air
Key |Part number Qty | Description Notes
28 [829705-075 2 |SCREW, HX SER WASH 5/16 X 3/4"
29 |829708-100 2 |SCREW, HX SER WASH 1/2 X 1"
30 |837806-094 2 |WASHER, SPRLOCK REG PLTD 3/8"
31 |837810-156 3 |WASHER, SPRLOCK REG PLTD 5/8"
32 |837812-188 8 |WASHER, SPRLOCK REG PLTD 3/4"
33 |838206-071 2 |WASHER, PL-B REG PLTD 3/8"
34 |838210-112 6 |WASHER, PL-B REG PLTD 5/8"
35 |860112-050 1 | CONNECTOR, 37FL/MPT 3/4 X 1/2"
36 |860205-025 1 |ELBOW, 37FL 90M 5/16 X 1/4"
37 |860508-050 1 |ELBOW, PIPE 90M 1/2 X 1/2
38 |868306-200 1 |U-BOLT, 3/8" X 2" PIPE PLT
39 |RECEIVER ASSY TABLE 1 | RECEIVER TANK SUB-ASSEMBLY
Drawing notes
A1 |CONTROL LINE FEED TO AIR MANIFOLD BLOCK
A3 | TO ORANGE HOSE ON HOSE BUNDLE
A5 | SHOWN ROTATED 90°
A6 |RTT (RECEIVER TANK TEMPERATURE)
A7 |FURNISHED WITH U-BOLT
A8 |P1 (DRY) SUMP TRANSDUCER
A9 |P3 (WET) SUMP TRANSDUCER
A10 | TO CONDENSATE DRAIN
A11 | TORQUE 829112-225 TO 200 FT-LB (REFERENCE DOCUMENT PE008)
SULLA|R Subject to EAR, ECCN EOAZRZQSE? i%-?jgtsg 1export control restrictions. 96



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.24 Discharge system, aftercooled air
Receiver tanks and water traps
Receiver tank Water trap

Compressor model |subassembly AC air subassembly

750XHHA/900XHA | 02250169-357 02250169-353

900XHHA/1150XHA |02250169-357 02250169-353

Compressor model | Receiver tank Water trap

w/ louvers subassembly AC air subassembly

750XHHA/900XHA | 02250172-901 02250169-353

900XHHA/1150XHA |02250172-901 02250169-353

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 97



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.25 Receiver tank, aftercooled

r— SPRINGS INCLUDED
IN ELEMENT PART

02250170-010 R13

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 98



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.25 Receiver tank, aftercooled

Key |Part number Qty | Description Notes

1 |02250097-611 PLUG, SIGHT GLASS 1-7/8" SAE

2 ]02250098-303 VALVE,BALL 3/4"SAE-M X 1/2"NPT-F

3 ]02250116-862 GASKET,SEP COVER HI PRESS

4 |02250117-782 FILTER, ASSEMBLY SCREEN FILTER

5 ]02250121-613 PLATE,REC 425XH & 900XH

6 |02250125-776 ORIFICE,PLUG BRASS 1/8"NPT x 3/32"

7 102250126-129 SIGHTGLASS, ORF BLOCK SAE

8 |02250131-977 ADAPTER, 2" TUBE ASSY W/4-BOLT FLG

9 ]02250134-837 RECEIVER TANK 600 PSIG

10 |02250140-725 VALVE, REL 1" MNPT 600PSIG ASME/CE

11 |1 02250159-105 SWITCH,HTM 300 DEG F - 3/4"-16 SAE

12 | 02250164-871 SUB ASSEMBLY,MODULAR,VAL MPV CHK 2.5-HP
13 |02250169-341 ADAPTER,MALE PIPE 1/2 X 3/4-16

-
SN

02250177-852

VALVE,CAC DRAIN VALVE

BDRID| AN _aAAlalalalalalalalalalalalalalNAaAlaAalalalalal

15 |02250200-150 FILTER,COALESCING 600 PSIG 350DEG
16 |02250216-317 VALVE, ASSY 250@600PSIG

17 040029 PLUG, O-RING BOSS SAE 1 1/4

18 | 045114 VALVE, PNEU(NO)500#-SHTDN BDV

19 |045244 VALVE, INLINE CHECK(1/4"NPT)DC

20 | 046255 NUT, D-LOC 3/4-10

21 |250029-235 TUBE, STAINLESS STEEL 5/16 X 6.25 LG
22 |409805-007 ELEMENT, SEP 750-1150/350 (VTN)

23 [810505-025 ELBOW, TUBE-M 5/16 X 1/4"

24 |825212-665 NUT, HEX PLTD 3/4-10

25 |826502-228 O-RING\VITON 2 1/4 X 1/8"

26 |829108-250 CAPSCREW,HEX GR5 1/2-13 X 2-1/2

27 |837808-125 WASHER, SPRLOCK REG PLTD 1/2"

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

99



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.25 Receiver tank, aftercooled

Key | Part number Qty |Description Notes

28 [843512-190 1 |ROD,THREADED PLTD 3/4-10 X 19"

29 |860104-025 1 | CONNECTOR, 37FL/MPT 1/4 X 1/4"

30 |860108-050 1 | CONNECTOR, 37FL/MPT 1/2 X 1/2"

31 |860204-025 1 |ELBOW, 37FL 90M 1/4 X 1/4"

32 |860205-025 1 |ELBOW, 37FL 90M 5/16 X 1/4"

33 |860208-050 1 |ELBOW, 37FL 90M 1/2 X 1/2"

34 |860210-050 1 |ELBOW, 37FL 90M 5/8 X 1/2"

35 |860504-025 1 | ELBOW, PIPE 90M 1/4 X 1/4"

36 |866402-000 1 | NIPPLE,PIPE XS 1/8 X CLOSE PLT

37 |866408-020 3 |NIPPLE, PIPE XS 1/2 X 2" PLT

38 |866408-030 1 |NIPPLE, PLT 1/2 X 3 XS

39 |866416-020 1 |NIPPLE, PIPE XS 1 X 2" PLT

40 |866432-070 1 |NIPPLE, PIPE XS 2 X 7" PLT

41 |866900-020 1 | PLUG, PIPE 1/2" 3000# STL PLT

42 |867100-005 1 |BUSHINGRED 1/4 X 1/8" STL PLT

43 |867110-080 1 |BUSHINGRED 2 1/2 X 2" STL PLT

44 |867700-080 1 | TEE, PIPE 2" PLTD 3000

45 |868504-025 1 |NIPPLE,PIPE HEX 1/4 X 1/4" PLT

46 |870006-008 1 |REDUCER,STR THRD 3/8 X 1/2 VITON

47 |870008-010 1 |REDUCER,STR THRD 1/2 X 5/8 VITON

48 | 870104-004 1 |CONNECTOR, STR X JIC 7/16 X 7/16

49 |871800-075 1 |TEE,STR THRD M-RN VITON 3/4"

50 |873004-002 1 | CONNECTOR, 37FL SW FEM 1/4X1/4

51 |874808-008 1 | CROSS, FEMALE PIPE NPTF 1/2"

52 |876804-025 2 |CONNECTOR, TUBE-M 1/4 X 1/4" SS

53 |877900-010 1 | ELBOW, PIPE 90 1/4" 3000# PLT

54 | 877900-020 1 | ELBOW, PIPE 90 1/2" 3000# PLT
SULLAlR Subject to EAR, ECCN EOAZRZQSE? i%-?jgtsg 1export control restrictions. 100



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.25 Receiver tank, aftercooled
Key |Part number Qty | Description Notes
55 | 877900-040 1 |ELBOW, PIPE 90 1" 3000# PLT
56 |889308-050 1 |ELBOW, 37FL 90M SS 1/2 X 1/2"
Drawing notes
A1 | MAIN FEED TO CONTROL CIRCUIT

A2

TO RUNNING BLOW DOWN VALVE (N.C.)

A3

TO COMPRESSOR UNIT HOUSING FIRST STAGE

A4

SIGNAL FROM INTERSTAGE PRESSURE PORT

A5

TO AFTERCOOLER INLET

A6

TO AIR END DISCHARGE HOSE

A7

TO SERVICE VALVE

A8

TO INTAKE OF COMPRRESSOR INLET VALVE

A9

SIGNAL FROM CONTROL START CIRCUIT

A10

TO P1 AT COMPASS CONTROLLER (DRY)

A1

TO P3 AT COMPASS CONTROLLER (WET)

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

101



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.26 Receiver tank, standard

SPRINGS INCLUDED
’7WITH ELEMENT

02250170-009 R14

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 102



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.26 Receiver tank, standard

Key |Part number Qty | Description Notes

1 |02250097-611 1 | PLUG, SIGHT GLASS 1-7/8" SAE

2 |02250098-303 1 | VALVE,BALL 3/4"SAE-M X 1/2"NPT-F

3 ]02250116-862 1 | GASKET,SEP COVER HI PRESS

4 |02250117-782 1 |FILTER, ASSEMBLY SCREEN FILTER

5 102250121-613 1 | PLATE,REC 425XH & 900XH

6 |02250125-776 1 | ORIFICE,PLUG BRASS 1/8"NPT x 3/32"

7 |02250126-129 1 | SIGHTGLASS, ORF BLOCK SAE

8 |02250131-977 1 |ADAPTER, 2" TUBE ASSY W/4-BOLT FLG

9 ]02250134-837 1 | RECEIVER TANK 600 PSIG

10 |02250140-725 1 | VALVE, REL 1" MNPT 600PSIG ASME/CE

11 [02250159-105 1 | SWITCH,HTM 300 DEG F - 3/4"-16 SAE

12 |02250164-871 1 | SUB ASSEMBLY,MODULAR,VAL MPV CHK 2.5-HP
13 |02250169-341 1 |ADAPTER,MALE PIPE 1/2 X 3/4-16

14 | 02250177-852 1 | VALVE,CAC DRAIN VALVE

15 |02250200-150 1 |FILTER,COALESCING

16 |02250216-317 1 | VALVE ASSEMBLY, THERMO 250 DEG 600 PSIG
17 | 040029 1 | PLUG, O-RING BOSS SAE 1 1/4

18 | 045114 1 | VALVE, PNEU(NO)500#-SHTDN BDV

19 | 045244 1 | VALVE, INLINE CHECK(1/4"NPT)DC

20 | 046255 1 | NUT, D-LOC 3/4-10

21 [250029-235 1 | TUBE, STAINLESS STEEL 5/16 X 6.25 LG

22 |409805-007 1 |ELEMENT, SEP 750-1150/350 (VTN)

23 [810505-025 1 |ELBOW, TUBE-M 5/16 X 1/4"

24 |825212-665 2 |NUT, HEX PLTD 3/4-10

25 |826502-228 1 |O-RING,VITON 2 1/4 X 1/8"

26 [829108-250 4 | CAPSCREW,HEX GR5 1/2-13 X 2-1/2

27 |837808-125 4 | WASHER, SPRLOCK REG PLTD 1/2"

28 [843512-190 1 |ROD,THREADED PLTD 3/4-10 X 19"

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

103



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.26 Receiver tank, standard

Key |Part number Qty | Description Notes

29 |860104-025 1 | CONNECTOR, 37FL/MPT 1/4 X 1/4"

30 |860108-050 1 | CONNECTOR, 37FL/MPT 1/2 X 1/2"

31 |860204-025 1 |ELBOW, 37FL 90M 1/4 X 1/4"

32 |860205-025 1 |ELBOW, 37FL 90M 5/16 X 1/4"

33 |860208-050 1 |ELBOW, 37FL 90M 1/2 X 1/2"

34 |860210-050 1 |ELBOW, 37FL 90M 5/8 X 1/2"

35 |860504-025 1 | ELBOW, PIPE 90M 1/4 X 1/4"

36 |866402-000 1 |NIPPLE,PIPE XS 1/8 X CLOSE PLT

37 |866408-020 3 |NIPPLE, PIPE XS 1/2 X 2" PLT

38 |866408-030 1 |NIPPLE, PLT 1/2 X 3 XS

39 |866416-020 1 |NIPPLE, PIPE XS 1 X 2" PLT

40 |866432-070 1 |NIPPLE, PIPE XS 2 X 7" PLT

41 | 866900-020 1 | PLUG, PIPE 1/2" 3000# STL PLT

42 | 866900-080 1 | PLUG, PIPE 2" 3000# STL PLT

43 |867110-080 1 |BUSHINGRED 2 1/2 X 2" STL PLT

44 |867700-080 1 | TEE, PIPE 2" PLTD 3000

45 |868504-025 1 |NIPPLE,PIPE HEX 1/4 X 1/4" PLT

46 |870006-008 1 |REDUCER,STR THRD 3/8 X 1/2 VITON

47 |870008-010 1 |REDUCER,STR THRD 1/2 X 5/8 VITON

48 |870104-004 1 |CONNECTOR, STR X JIC 7/16 X 7/16

49 |871800-075 1 |TEE,STR THRD M-RN VITON 3/4"

50 |873004-002 1 | CONNECTOR, 37FL SW FEM 1/4X1/4

51 |874808-008 1 |CROSS, FEMALE PIPE NPTF 1/2"

52 | 876804-025 3 | CONNECTOR, TUBE-M 1/4 X 1/4" SS

53 |877900-010 1 | ELBOW, PIPE 90 1/4" 3000# PLT

54 | 877900-020 1 | ELBOW, PIPE 90 1/2" 3000# PLT

55 |877900-040 1 | ELBOW, PIPE 90 1" 3000# PLT

56 |889308-050 1 |ELBOW, 37FL 90M SS 1/2 X 1/2"
SULLA|R Subject to EAR, ECCN EOAZRZQSE? i%-?jgtsg 1export control restrictions. 104



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.26 Receiver tank, standard

Key |Part number Qty | Description Notes
Drawing notes
A1 | MAIN FEED TO CONTROL CIRCUIT

A2

TO RUNNING BLOW DOWN VALVE (N.C.)

A3

TO COMPRESSOR UNIT HOUSING FIRST STAGE

A4

SIGNAL FROM INTERSTAGE PRESSURE PORT

A5

TO AIR END DISCHARGE HOSE

A6

TO SERVICE VALVE

A7

TO INTAKE OF COMPRRESSOR INLET VALVE

A8

SIGNAL FROM CONTROL START CIRCUIT

A9

TO P1 AT COMPASS CONTROLLER (DRY)

A10

TO P3 AT COMPASS CONTROLLER (WET)

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

105



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.27 Minimum pressure valve

o

/

LN

\2 1/2" NPT

. Kk \ N D 1SCHARGE

i
cawdl

15 14 ) SEE NOTE

02250164-870 R02

1 ;
2 1/2" NPT

INLET

SULLAIR

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

106



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.27 Minimum pressure valve
Key |Part number Qty | Description Notes
1 |02250045-892 1 |BODY ASSEMBLY, MIN/PRESS VALVE
2 |02250045-893 1 | PISTON, MIN/PRESSURE VALVE
3 02250045-894 1 | SPACER, MIN/PRESS VALVE SPRING
4 224589 1 | COVER. MPV LV DHH20 GI MA
5 1224593 1 | GASKET, MP COVER
6 |224594 1 |RETAINER, 2.94 X 0.31 SPL
7 102250164-872 1 | SPRING, MIN PRESSURE VALVE
8 (242104 1 | CAPSCREW,HEX GR8 1/2-13 X 7"
9 ]02250164-873 1 | SPRING, COM 2.09X7.07 150LB
10 |242552 1 | SPACER, 00.75X00.56X3.68
11 | 248418 1 | PLATE, IDENTIFICATION
12 249031 1 |WASHER, PL B R 1/2 HARDENED
13 |250031-844 1 | SPRING, COMPR 1.2930D W/.063
14 |250031-845 1 | SLEEVE, CHECK VLV GUIDE MIN PRESS
15 |250031-846 1 | PISTON, 250039-629 MIN PRESS
16 |807800-020 1 | PLUG, PIPE 1/2" 3000# STL
17 |826502-152 1 | O-RINGVITON 3 1/4 X 3/32"
18 |828408-150 6 |CAPSCREW,FERRY HEAD HD 1/2-13 X 1 1/2
19 |839608-060 2 |SCREW, DRIVE RD HD #8 X 3/8
Drawing notes
1 |LOCTITE WITH P/N 005898 COLOR:BLUE.
2 | TORQUE TO 80FT-LBS AND LOCTITE WITH P/N 005898 COLOR:BLUE 6-PLACES.
3 |PACK GROOVES IN PISTON WITH GREASE, PER SULLAIR SPEC 004058.
4 |PISTON REPAIR KIT IS 02250166-761
5 | TEMPERATURE RATING MINIMUM: -20°F MAXIMUM: 300°F
6 |MAXIMUM ALLOWABLE PRESSURE: 600 PSI
7 |FOR CE APPLICATIONS AFFIX DATA PLATE WITH COMPANY INFORMATION, NOTES 58&6, AND CE MARK. INSTALLING SBU TO SUPPLY PLATE AT COMPONENT
INSTALLATION.
SULLA|R Subject to EAR, ECCN EOAZRZQSE? i%-?jgtsg 1export control restrictions. 107



1: Parts List

750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1.28 Water trap/float assembly

@ \
o)
BT "o

OO ®

02250171-273 RO7 (sh1)

108

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

SULLAIR



1: Parts List

750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1.28 Water trap/float assembly

02250171-273 RO7 (sh2)

109

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

SULLAIR



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.28 Water trap/float assembly

Key

Part number

Qty

Description

Notes

02250073-323

TEE, 37FL SWIVEL F-M-M

02250073-544

HOSE, MP 5/16 X 85" LG 37DEG ST

02250073-546

HOSE, MP 5/16 X 98" LG 37DEG ST

02250083-911

HOSE, MP .25 X 84" W/37 SWVLS

02250086-337

VALVE, BALL 2" FNPT W/O DRAIN

02250099-415

FLANGE, KIT SAE SPLT 2" - VITON

02250118-585

ORIFICE, .062 .25 FNPT X .25 MNPT

02250120-888

VALVE,BLOWDOWN N.C. 8:1 RATIO

02250126-757

HOSE, 3/4 NPT X 3/4 FSN37 12" LG

02250131-656

PANEL, SEPARATOR ASSY 900XH AC

02250131-767

ANGLE, DISCH PIPE SUPT 900XH

02250131-977

ADAPTER, 2" TUBE ASSY W/4-BOLT FLG

olnl2o|o|le|N|oja|slw|N| =

02250133-469

PIPE, ASSY TRAP/SVR VLV 900XH AC

-
SN

02250133-724

SUPPORT, PIPE CS 900XH

-
(&)}

02250148-552

HOSE,ASY 2"SS BRDED 48" XH(H)

16 |02250163-061 SEPARATOR,WTR TRAP FLOAT 600PSIG

17 |02250163-107 SUPPORT, WATER TRAP 600PSI

18 |02250201-242 HOSE,MOISTURE TRAP TO TEE 1/2"ID X 20 OAL
19 |02250201-243 HOSE,POPPET VALVE TO TEE1/2"ID X 13 OAL
20 [02250201-244 HOSE,TEE TO DRAIN 1/2"ID X 22 OAL

21 102250201-245 HOSE,TEE TO TEE 1/2\"ID X 40 OAL

22 |240621-006 GASKET, ASA FLG 150# 2"

23 406480 STRAINER, 1/2" "Y"

24 1820330-032 FLANGE, THRD 2" 300#

25 [825210-559 NUT, HEX PLTD 5/8-11

26 [829106-125 CAPSCREW,HEX GR5 3/8-16 X 1 1/4"

27 [829110-275 CAPSCREW,HEX GR5 5/8 X 2 3/4"

28 |829112-150 CAPSCREW,HEX GR 3/4 X 1 1/2"

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

110



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.28 Water trap/float assembly

Key | Part number Qty |Description Notes
29 |829708-150 4 | SCREW,HEX SER WASH1/2-13X1 1/2
30 |837806-094 2 |WASHER, SPRLOCK REG PLTD 3/8"
31 |837810-156 16 | WASHER, SPRLOCK REG PLTD 5/8"
32 |838206-071 2 |WASHER, PL-B REG PLTD 3/8"

33 |838208-112 4 |WASHER, PL-B REG PLTD 1/2"

34 |860104-025 1 |CONNECTOR, 37FL/MPT 1/4 X 1/4"
35 |860108-050 4 | CONNECTOR, 37FL/MPT 1/2 X 1/2"
36 |860204-025 2 |ELBOW, 37FL 90M 1/4 X 1/4"

37 |860205-025 3 |ELBOW, 37FL 90M 5/16 X 1/4"

38 |860208-075 1 | ELBOW, 37FL 90M 1/2 X 3/4"

39 |860708-050 1 | ELBOW, PIPE 90M/F 1/2 X 1/2

40 |866432-030 2 |NIPPLE, PIPE XS 2 X 3" PLT

41 |866900-020 1 | PLUG, PIPE 1/2" 3000# STL PLT

42 |867030-010 1 | ELBOW,PIPE 90DEG 1/4" 300# PLT
43 |867030-080 1 |ELBOW,PIPE 90DG 2" 300# PLT

44 |867101-010 1 |BUSHINGRED 3/8 X 1/4" STL PLT

45 |867102-010 3 |BUSHINGRED 1/2 X 1/4" STL PLT

46 |867104-020 1 |BUSHING,RED 1 X 1/2" STL PLT

47 |867104-030 2 |BUSHING,RED 1 X 3/4" STL PLT

48 |868306-200 2 |U-BOLT, 3/8" X 2" PIPE PLT

49 |868308-600 2 |U-BOLT 1/2 X 6" PIPE PLTD

50 |868430-010 1 | TEE, PIPE 1/4 300# PLT

51 |868430-020 1 | TEE, PIPE 1/2" 300# PLT

52 |868504-025 4 |NIPPLE,PIPE HEX 1/4 X 1/4" PLT

53 |869430-080 1 |ELBOW, PIPE 45DG 2" PLT

54 |873308-008 1 | TEE, 37 FL UNION 1/2"

55 |SEPARATOR TABLE| 1 |SEPARATOR,T-TYPE GAS/LIQ 2" NPT

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

11



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.28 Water trap/float assembly

Key |Part number Qty | Description Notes

Drawing notes

A1 |AFTERCOOLER CONNECTIONS & PIPING

A2 |FRAME

A3 | SEPARATOR & PIPING

A4 |LIFT BAIL

A5 | INLET VALVE ASSEMBLY-SHOWN ROTATED 90°

A6 |USE PROVIDED BOLTS ON TRAP TO MOUNT TO SUPPORT BRACKET
A7 | TRAP & HOSE CONNECTIONS

A8 | AFTERCOOLER DISCHARGE PIPE

A9 |DRAIN PORT IN CONTAINMENT FRAME

Separators
Description Part number
SEPARATOR, T-TYPE GAS/LIQ 2" NPT 02250131-542

SEPARATOR, T-TYPE GAS/LIQ 2" NPT (CE) |02250171-763

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 112



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 113



1: Parts List

750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1.29 Fuel system

a—wm@\&

Jaie

&\
A
® %
/, ./,,
N ="\
\ X\
N
,/ .

OIIN==

«

24

Y2y =

....... u«V‘?’//I“\\\
N 72l

/
v,

@ @ /

x\ ;
\ Y i

02250199-697 R04 (sh1)

114

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

SULLAIR



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.29 Fuel system

02250199-697 R04 (sh2)

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 115



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.29 Fuel system

Key |Part number Qty | Description Notes

1 |02250049-998 1 | TUBE, ASSY FUEL PICK-UP 1600Q

2 ]02250058-345 1 | STRIP, WEATHER 1" X 1/8" FOAM (FT)

3 |02250094-185 4 | GROMMET, RUB MTG 35 LBS

4 |02250111-934 1 |VALVE, CHECK FUEL 1/2" NPT

5 ]02250123-806 1 | VALVE,THERMAL BYPASS 3/4"-NPT DE18
6 |02250126-242 1 |HOSE, FUEL RTRN SWV/SWV 3/8*12

7 102250134-501 1 |COOLER, OIL ES-6 FUEL DE-18

8 [02250141-156 1 |SENDER, FUEL LEVEL

9 |02250144-566 1 | AID, STARTING ELEC 24V C15

10 |02250164-646 1 | PANEL,FBRGLS FRONT TANK 1600 INTERIM
11 | 02250164-656 1 | SUPPORT,BAFS OVER TNK 1600 INTERI
12 | 02250164-657 2 | STRAPR,FUEL TANK SUPT 1600 INTERIM
13 |02250166-196 1 |HOSE,FUEL 1/2 X 98 X FEM SWIV

14 | 02250174-346 2 | STRAP, INSUL FUEL TANK 1600C

15 |02250185-262 1 | FILTER,FUEL TANK VENT 1/2NPT

16 |02250190-947 3 |HOSE,MP 5/16 ID X 18 OAL

17 |02250196-227 1 | TANK,FUEL 1600C 190GAL

18 |02250199-707 1 | SUPPORT,BRACKET FUEL COOLER RH
19 |02250199-708 1 | SUPPORT,BRACKET FUEL COOLER LH
20 |02250200-107 1 | SUPPORT,BRK AMOT VALVE 1600C

21 |02250200-587 1 | SUPPORT,BRACKET FUEL HOSE

22 |02250200-588 1 |SUPPORT,BRACKET FUEL HOSE

23 |02250200-589 1 |HOSE,MP 5/16 ID X 24 OAL

24 102250202-174 2 |BAR,BAFFLE HOLD DOWN

25 047117 1 | VALVE,BALL 1/2"NPT

26 |250025-634 1 |CLAMP,TUBE 5/8"

27 |250025-635 2 |CLAMP,TUBE 7/8"

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

116



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.29 Fuel system

Key | Part number Qty |Description Notes
28 |250025-638 1 | CLAMP, TUBE RUBR CTD 1-3/8" DIA
29 |825304-236 13 |NUT, HEX FLGD PLTD 1/4-20

30 |825305-283 9 |NUT, HEX FLGD PLTD 5/16-18

31 |825504-145 6 |NUT, HEX LOCKING PLTD 1/4-20

32 |825506-198 4 | NUT, HEX LOCKING PLTD 3/8-16

33 |825508-262 4 |NUT, HEX LOCKING PLTD 1/2-13

34 |829106-300 4 | CAPSCREW,HEX GRS 3/8-16 X 3"
35 |829704-050 17 | SCREW, HX SER WASH 1/4 X 1/2"
36 |829705-075 9 |SCREW, HX SER WASH 5/16 X 3/4"
37 |829705-100 4 | SCREW, HX SER WASH 5/16 X 1"
38 |838204-071 4 |WASHER, PL-B REG PLTD 1/4"

39 |838205-071 4 |WASHER,PL-B REG PLTD 5/16

40 |838206-071 8 |WASHER,PL-B REG PLTD 3/8

41 |838208-112 4 |WASHER, PL-B REG PLTD 1/2"

42 |860006-025 1 |ELBOW, 37FL 45M 3/8 X 1/4"

43 | 860108-050 2 | CONNECTOR, 37FL/MPT 1/2 X 1/2"
44 |860206-025 1 |ELBOW, 37FL 90M 3/8 X 1/4"

45 |860206-050 1 |ELBOW,37FL 90M 3/8 X 1/2

46 |861706-025 1 |TEE, 37FL M BR 3/8 X 1/4"

47 | 866008-030 2 |WASHER, FLT LG 8 X 30MM BN732
48 |866010-035 4 |WASHER, FLT LG 10 X 35MM BN732
49 |866215-020 1 | ELBOW, PIPE 90DG 1/2" 150# PLT
50 |866308-160 1 |NIPPLE, PIPE PLTD 1/2 X 16

51 |866900-020 1 | PLUG, PIPE 1/2" 3000# STL PLT

52 |867030-020 1 | ELBOW,PIPE 90DEG 1/2" 300# PLT
53 |867103-010 3 |BUSHINGRED 3/4 X 1/4" STL PLT
54 |867106-030 1 |BUSHINGRED 1 1/2 X 3/4" STL PLT

SULLAIR

Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

117



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.29 Fuel system

Key |Part number Qty | Description Notes
55 |868508-050 1 | NIPPLE,PIPE HEX 1/2 X 1/2" PLT
56 |870106-008 2 | CONNECTOR, STR X JIC 9/16 X 3/4
57 |870106-010 2 |CONNECTOR, STR X JIC 7/8 X 9/16

1

1

1

1

58 |870108-006 CONNECTOR, STR X JIC 3/4 X 9/16

59 |870606-038 CONNECTOR 90D STRXJIC 9/16 X 9/16
60 |875808-008 ELBOW, 37 SW 90M 1/2 X 1/2

61 |877512-000 NIPPLE,PIPE SS 300# 3/4X CLOSE

Drawing notes

A1 |FUEL RETURN

A2 |FUEL SUPPLY

A3 |FUEL TO COOLER

A4 |FUEL FROM COOLER

A5 | GASKET INCLUDED W/FUEL SENDER

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 118



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 119



1: Parts List

750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1.30 Electrical system (Tier 3)

02250200-733 RO1 (sh1)

120

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

SULLAIR



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.30 Electrical system (Tier 3)

02250200-733 RO1 (sh2)

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 121



1: Parts List

750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1.30 Electrical system (Tier 3)

I

02250200-733 RO1 (sh3)

122

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

SULLAIR



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.30 Electrical system (Tier 3)

Key |Part number Qty | Description Notes

1 |02250051-629 SOLENOID, SPNO 24VDC CONT-DUTY

2 ]02250053-256 COVER, BATTERY RUBBER 900/350-1600

3 |02250053-257 PLATE, BATTERY COVER 1300H-1600

4 |02250071-380 GRIP,CORD N4 .187-.250 X 1/2"

5 ]02250123-122 ROD, 3/8-16 X 11.25"

6 |02250137-648 SUPPORT,BRACKET RELAY CONTACTOR DE18
7 102250142-101 WASHER, FLAT 5/16 X 11/16 SS BLACK

8 [02250157-353 ENCLOSURE, MANUAL-PAK

9 [02250160-044 SUPPORT, ENCL COMPASS & MANF BLK

10 |02250163-818 SWITCH, E-STOP HD PUSH-PULL RED

11 |1 02250163-819 GASKET, E-STOP LARGE PORTABLE MACH

12 |02250163-820 ENCLOSURE, LARGE PORTABLE E-STOP

13 |02250163-821 PLATE, COVER LARGE PORTABLE E-STOP

-
SN

02250165-982

SUPPORT, PLATE ADAPTER MANUAL

1
1
1
1
1
1
4
1
1
1
1
1
1
1
1
1
1
2
1
1
2
1
1
1
1
2
7

15 |02250170-349 SUB ASSEMBLY,BAT QUICK DISC 1600C FAM
16 |02250175-412 SUPPORT,BRACKET BATTERY 1600C

17 102250175-413 SUPPORT,BRACKET BATTERY 1600C

18 |02250176-460 BATTERY, 8D/12 VOLT - WET

19 |02250176-461 SUPPORT,BRACKET BATTERY 1600C

20 [02250177-149 SUPPORT,BRACKET CIRCUIT BREAKER 750B
21 102250181-717 SPACER, 1/2 HEX MALE-FEMALE

22 |102250181-720 HARNESS, BATY CABLE 1600C

23 [02250181-769 PANEL,COV SS BAFFLE 1600C

24 102250182-875 BREAKER,CIR,30V 100AMP

25 [02250200-173 HARNESS,WRG MAIN 1600C HP

26 | 040091 ISOLATOR, VIBRATION 1"OD X 3/4"TALL

27 |408300-001 CLAMP, HOSE 9/16"ID

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

123



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.30 Electrical system (Tier 3)
Key |Part number Qty | Description Notes
28 |408300-005 9 |CLAMP, HOSE 5/8" I.D.
29 |408300-006 4 | CLAMP, HOSE 7/8" I.D.
30 |824815-006 1 |NUT, WING PLTD 3/8-16
31 |825206-337 2 |NUT, HEX PLTD 3/8-16
32 |825304-236 4 |NUT, HEX F PLTD 1/4-20
33 |825305-283 5 |NUT, HEX F PLTD 5/16-18
34 |825306-347 2 |NUT, HEX F PLTD 3/8-16
35 |829110-175 2 | CAPSCREW, HEX GR5 5/8-11 X 1 3/4
36 |829704-050 2 |SCREW, HEX SER WASHER 1/4-20 X 1/2
37 |829704-075 2 | SCREW, HEX SER WASHER 1/4-20 X 3/4
38 |829705-050 3 |SCREW, HEX SER WASHER 5/16-18 X 1/2
39 |829705-075 11 | SCREW, HEX SER WASHER 5/16-18 X 3/4
40 |829706-075 5 |SCREW, HEX SER WASHER 3/8-16 X 3/4
41 |829706-100 4 | SCREW, HEX SER WASHER 3/8-16 X 1
42 |837806-094 2 |WASHER, SPR LOCK REG PLTD 3/8
43 |837810-156 2 |WASHER, SPR LOCK REG PLTD 5/8
44 |838205-071 7 |WASHER, PL-B REG PLTD 5/16
45 |838206-071 4 |WASHER, PL-B REG PLTD 3/8
46 |878108-162 1 |WASHER, CHNL 1/2" ZINC PLTD
47 |882304-016 4 | CAPSCREW, SOC BTN HD M4 X 16MM
48 |884302-050 4 |SCREW, HEX SER WASHER #10-24 X 1/2
49 | SEE CHART 1 | SUB ASSEMBLY,INST PNL & CTRLS 1600C HP
Instrument panel & controls
Part number Model
02250200-145 | SUB ASSEMBLY,INST PNL & CTRLS 1600C HP
02250206-092 | SUB ASSEMBLY,INST PNL & CTRLS 1600C HP W/ LVR CTRLS
SULLA|R Subject to EAR, ECCN EOAZRZQSE? i%-?jgtsg 1export control restrictions. 124



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 125



1: Parts List

750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1.31 Control lines

)
-
T
7]
w
o
»
o

(SEE SHT 3)

W (SEE SHT 3)

02250200-932 R02 (sh1)

126

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

SULLAIR



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.31 Control lines

C (D))

e.®
g
1B

02250200-932 R02 (sh2)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 127



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.31 Control lines

DETAIL W (25

DETAIL U
02250200-932 R02 (sh3)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 128



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.31 Control lines

Key |Part number Qty | Description Notes

1 |02250163-451 1 |HOSE,SPRG CHMBR-CTL PNL BLKHD

2 102250181-055 1 | SUPPORT,SS TUBING 1600 OF

3 ]02250184-685 1 | SUPPORT,BRACKET MAIN HARN/CTL LINES
4 |02250184-777 1 |HOSE,MP 3/16ID X 43 OAL

5 ]02250184-808 1 | CLAMP,PIPE 2.00

6 |02250187-740 1 |HOSE,ASSY BUNDLE 1600C HP

7 102250200-736 1 | SUPPORT,TUBE-A BRKT 1600C D & E

8 [02250200-740 1 | SUPPORT, TUBE-A LONG BRKT 1600C D & E
9 |02250200-748 1 |TUBE, SS P2 SEC-A 1600C D & E

10 |02250200-753 1 |TUBE, SS P1 SEC-A1600C D & E

11 | 02250200-754 1 |TUBE, SS P3 SEC-A 1600C D & E

12 | 02250200-758 1 |TUBE,SS P3 SEC-B 1600C HP

13 |02250200-759 1 |TUBE,SS P1 SEC-B 1600C HP

14 | 02250200-763 1 | TUBE, SS P2 SEC-B 1600C HP

15 |02250200-775 1 | SUPPORT,UPR BRKT TUBE 1600C

16 |02250200-786 4 | SUPPORT,BRACKET TUBE 1600C D&E

17 |043357 12 | CLAMP, SPEED TUBE 1/4”

18 |240860-001 3 |UNION, TUBE 1/4” STAINLESS STL

19 |250034-587 1 | NUT, CAP 37F X .25

20 [408300-010 3 |CLAMP, HOSE 2 3/8” I.D.

21 |825304-236 3 |NUT, HEX F PLTD 1/4-20

22 |825306-347 2 |NUT, HEX F PLTD 3/8-16

23 |829506-400 2 |BOLT, CARRIAGE 3/8 X 4”

24 |829704-050 10 | SCREW, HEX SER WASHER 1/4-20 X 1/2

25 |829705-075 10 | SCREW, HEX SER WASHER 5/16-18 X 3/4
26 |860005-025 1 | ELBOW, 37FL 45M 5/16 X 1/4

27 |860104-025 2 |CONNECTOR, 37 FL/IMPT PLTD 1/4 X 1/4

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

129



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.31 Control lines

Key |Part number Qty | Description Notes
28 |861804-025 1 |TEE,37FLM RN 1/4 X 1/4
29 |867101-010 1 |BUSHING, RED PLTD 3/8 X 1/4
30 |876804-012 3 |CONNECTOR, TUBE-M 1/4 X 1/8 SS
2
1

31 |876804-025 CONNECTOR, TUBE-M 1/4 X 1/4 SS
32 |896800-010 PLUG, PIPE 1/4” 3000# SS

Drawing notes

A1 |REMOVE NUT FOR DUAL PRESSURE MACHINES.
A2 |REMOVE NUT FOR AFTER COOLER OPTION.

A3 |P3 (WET SIDE PRESSURE)

A4 | P1 (DRY SIDE PRESSURE)

A5 |P2 (CONTROL)

A6 | TRIM TUBE TO FIT

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 130



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 131



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.32 Instrument panel

02250200-146 R05

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 132



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.32 Instrument panel

Key |Part number Qty | Description Notes

1 |02250107-896 HOSE, MED PRESS 0.25 X 20.00

2 102250157-696 SUPPORT, COMPASS ENCLOSURE 1600 T3

3 ]02250159-205 CONTROLLER, COMPASS H.P.

4 |02250160-095 WEATHERSTRIP, EPDM 65 SHORE/SPGE RUBBER BLACK
5 ]02250162-247 HOSE,MANF-CTL SYS VENT

6 |02250168-419 PLUG, ELECT COMPASS AUX CONNECTOR

7 102250180-242 SUPPORT, CONTROLS HPC SA2

8 [02250186-271 HOSE,MP 1/4 ID X 16 OAL

9 |02250199-877 SUB ASSEMBLY,CTRLS 1600 T3 HP INNER

10 |02250200-147 SUPPORT,BRACKET CTRL ASSY INNER

11 | 02250200-148 ENCLOSURE,COMPASS 1600 HP T3

12 |02250200-882 SUB ASSEMBLY,CONTROLS 1600C HP

13 |02250200-912 RETAINER,REGULATOR 1600C & E

—
N

02250200-913

SPACER,ASSY 1600C & E CNTRLS

A A BDNIDARINIDR]I 2NN 2NN AN~

15 |043258 CONNECTOR, HOSE 5/16"HOSE X 1/4’NPT
16 | 047235 CLAMP, HOSE 3/8”

17 |408300-001 CLAMP, HOSE 9/16”ID

18 |825304-236 NUT, HEX F PLTD 1/4-20

19 |825305-283 NUT, HEX F PLTD 5/16-18

20 [829704-075 SCREW, HEX SER WASHER 1/4-20 X 3/4
21 [829704-125 SCREW, HEX SER WASHER 1/4-20 X 1 1/4
22 |829705-050 SCREW, HEX SER WASHER 5/16-18 X 1/2
23 [829705-075 SCREW, HEX SER WASHER 5/16-18 X 3/4
24 1829705-150 SCREW, HEX SER WASHER 5/16-18 X 1 1/2
25 |829706-075 SCREW, HEX SER WASHER 3/8-16 X 3/4
26 [842315-031 HOSE, FUEL LINE 5/16 (FT)

27 |843102-025 RIVET, POP 1/8 X 1/4

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

133



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.32 Instrument panel

Key |Part number Qty | Description Notes
28 |868304-150 U-BOLT, 1/4” X 1 1/2” PIPE PLTD

29 |879611-081 NUT, HEX LOCKING SS 4-40

30 |880511-050 SCREW,PAN HD PH #4-40 X 1/2 SS

31 |886808-004 ADAPTER,1/2F X 1/4M BRS

32 |889110-050 CONNECTOR, 37 FL/MPT SS 5/8 X 1/2

33 |889704-375 U-BOLT, 1/4” X 3/4” PIPE LG LEG

34 |896104-025 UNION, 37FL BHD 1/4 SS

35 |SEE CHART SUB ASSEMBLY,CTRLS LOUVER 1600
Drawing notes

A1 | MOUNT PANEL RECEPTACLE HERE (INCLUDED WITH THE MAN HARNESS)

SN I OO I O [N I NG NG (N

Louver controls

LOUVER CTRLS MODEL
02250206-082 750, 900, 900/1150

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 134



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 135



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.33 SA controls, inner

SRSk
1 Srass il
=

02250199-878 R02

SULLAIR

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

136



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.33 SA controls, inner

Key |Part number Qty | Description Notes
1 |02250052-358 1 |REGULATOR, BACK PRESS CONTROL 1/4"
2 |102250115-268 1 | VALVE, PRESSURE REGULATOR
3 ]02250115-269 1 | VALVE, PRESS DIFFERENTIAL
4 |02250199-844 1 | VALVE,SOLENOID 2-WAY HI-TEMP 600PSI
5 ]02250199-896 1 |TUBE,ELBOW 1/4" SS 7" X 2.19"

6 |02250200-143 1 | TUBE,PILOT HI/LO SOL 1/4" SS
7 1048059 1 | VALVE, REGULATOR 400 PSI
8 ]048448 1 | GAUGE, CTL AIR PRESS 0-200 PSI
9 [408893 1 | VALVE, SHUTTLE 1/4" (DBL CHK)
10 |841500-004 1 |BULKHEAD, PIPE 1/4" NPT
11 | 876804-025 2 |CONNECTOR, TUBE-M 1/4 X 1/4 SS
12 | 877004-012 1 |ELBOW, TUBE 90 DEG M 1/4 X 1/8 SS
13 | 877004-025 1 |ELBOW, TUBE 90 DEG M 1/4 X 1/4 SS
14 | 881204-025 1 | ELBOW, PIPE 90M/F 1/4 x 1/4 BRASS
15 |881304-025 7 |NIPPLE, PIPE-HX BRASS 1/4 X 1/4
16 |889104-025 1 |CONNECTOR, 37 FL/IMPT SS 1/4 X 1/4
17 |889304-025 1 |ELBOW, 37FL 90M SS 1/4 X 1/4
18 |895804-200 1 | NIPPLE, PIPE HXL BRASS 1/4 X 2.0
19 |895930-010 2 | CROSS,PIPE 1/4" FORGED SS
NOTES
A1 |TRIMTO FIT

SULLAIR

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

137



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.34 SA controls, outer

02250200-883 RO1

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 138



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.34 SA controls, outer

Key |Part number Qty | Description Notes
1 |02250115-268 1 | VALVE, PRESSURE REGULATOR
2 |02250180-128 1 | VALVE,SOLENOID 3-WAY 0-235 PSI
3 |889306-025 1 |ELBOW, 37FL 90M SS 3/8 X 1/4"
4 | 876804-025 1 |CONNECTOR, TUBE-M 1/4 X 1/4" SS
5 [881304-025 2 | NIPPLE,PIPE HX-BRASS 1/4 X 1/4
6 |889304-025 3 |ELBOW, 37FL 90M SS 1/4 X 1/4"
7 1895930-010 1 | CROSS,PIPE 1/4" FORGED SS

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 139



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.35 SA controls, louver

Fr el T ]

02250206-083 ROO

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 140



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.35 SA controls, louver

Key |Part number Qty | Description Notes
1 |02250115-268 1 | VALVE, PRESSURE REGULATOR
2 |860408-025 1 |NIPPLE, PIPE-HEX 1/2 X 1/4
3 [866408-000 1 |NIPPLE, PIPE-XS PLT 1/2 X CL
4 |868430-020 1 |TEE, PIPE PLTD 1/2
5 [889304-025 1 |ELBOW, 37FL 90M SS 1/4 X 1/4

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 141



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.36 Canopy, standard air

IQ:

%

02250173-953 RO2 (sh1)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 142



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.36 Canopy, standard air

02250173-953 RO2 (sh2)

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 143



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.36 Canopy, standard air

02250173-953 RO2 (sh3)

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 144



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.36 Canopy, standard air

02250173-953 RO2 (sh4)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 145



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.36 Canopy, standard air

02250173-953 RO2 (sh5)

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 146



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.36 Canopy, standard air

Key | Part number Green P/N White P/N Yellow P/N Stainless P/N Qty | Description Notes
1 |02250045-687 1 |HINGE, DOOR COOLER ACCESS 1600
2 102250054-322 1 |HINGE,CAN DOOR W/CUTOUT 1600
3 [02250091-543 34 |CAPSCREW, BUTTON HEAD 5/16-18 X 3/4
4 |02250094-077 LATCH,ASSY 17.5" ROD 1600 CAN
5 [02250112-983 BAFFLE, MUFFLER CURB SIDE 1600
6 |02250114-575 STRAP, INSULATION MUFFLER SIDE LG
7 |02250114-576 STRAP, INSULATION MUFFLER SIDE
8 |02250122-009 STRAP, INSULATION CANOPY 1600
9 [02250131-747 CATCH, PAD-LOCKABLE
10 |02250142-324 |02250160-313 |02250170-350 |02250170-351 |02250148-975 PANEL, DOOR JAM SS 900XH-1900
11 |02250142-325 |02250160-314 |02250170-352 |02250170-353 |02250148-976 PANEL, DOOR JAM CS 900XH-1900
12 |02250142-326 |02250160-315 |02250170-354 |02250170-355 |02250148-977 PANEL, BOTTOM CS CANOPY 900XH-1900
13 |02250142-327 |02250160-316 |02250170-356 |02250170-357 |02250148-978 PANEL, BATTERY COVER 900XH-1900

—
N

02250142-329

02250160-318

02250170-360

02250170-361

02250148-980

PANEL, TOP CAN SS 900XH-1900

RN
(@]

02250142-330

02250160-319

02250170-362

02250170-363

02250148-981

PANEL, TOP CAN CS 900XH-1900

-
[}

02250142-331

02250160-321

02250170-364

02250170-365

02250148-982

PANEL, UNIT END SS 900XH-1900

—_
~

02250142-332

02250160-323

02250170-366

02250170-367

02250148-983

PANEL, BOTTOM CS 900XH-1900

-
oo

02250142-333

02250160-324

02250170-368

02250170-369

02250148-984

PANEL, BOTTOM SS 900XH-1900

-
(o]

02250142-334

02250160-325

02250170-370

02250170-371

02250148-985

DOOR, ACCESS COOLER SS 900XH-1900

N
o

02250142-336

02250160-327

02250170-372

02250170-373

02250148-986

PANEL, ROOF CANOPY CLR END 900

N
-

02250142-337

02250160-328

02250170-374

02250170-375

02250148-987

PANEL, ROOF DRAWBAR END 900XH-

N
N

02250142-338

02250160-329

02250170-376

02250170-377

02250148-988

DOOR, ACCESS SS 900XH-1900 W/CUTOUT

N
w

02250142-339

02250160-333

02250170-385

02250170-386

02250157-103

GRILLE, UNIT END CANOPY 900XH-

N
N

02250142-340

02250160-334

02250170-383

02250170-384

02250148-989

PANEL, UNIT END CS 900XH-1900

N
o

02250142-341

02250160-335

02250170-396

02250170-397

02250148-990

PANEL, COOLER END STREET SIDE W/LITES 900XH-1900

N
e2}

02250142-342

02250160-336

02250170-394

02250170-395

02250148-991

PANEL, COOLER END CURB SIDE W/LITES 900XH-1900

N
~

02250142-343

02250160-337

02250170-390

02250170-391

02250148-992

AlAalalalalalalalalalalalalalalalalalNNIN]wlwl—a —

DOOR, ACCESS CS 900XH-1900

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.36 Canopy, standard air

Key | Part number Green P/N White P/N Yellow P/N Stainless P/N Qty |Description Notes

28 |02250142-344 |02250160-338 |[02250170-392 |02250170-393 |02250148-993 1 |DOOR, ACCESS SS 900XH-1900

29 |02250142-345 |02250170-398 |[02250170-399 |02250170-400 |02250160-106 1 | PLATE, CVR DISCHARGE 2" DIA PIPE

30 |02250142-346 |02250160-330 |[02250170-441 |02250170-442 |02250148-994 1 |DOOR, HOUSING CS 900XH-1900

31 |02250142-347 |02250160-331 |02250170-443 |02250170-444 |02250148-995 1 |DOOR, ACCESS END 900XH-1900

32 |02250142-348 |02250160-332 |02250170-445 |02250170-446 |02250148-996 1 |DOOR, ACCESS CS 900XH-1900

33 |02250149-318 |02250170-381 |02250170-380 |02250170-382 |02250149-319 1 | ANGLE, SUPT END PNLS 900XH-1900 TAB

34 |02250157-882 |02250157-886 |02250157-883 |[02250157-884 |02250157-885 1 |DOOR, CTRL PANEL 1600 T3

35 [02250158-314 100 | GASKET, SPONGE-RUBBER BLACK

36 |02250158-992 4 |HINGE, CANOPY DOOR 16 IN-LBS BLACK

37 |02250162-223 |02250162-228 |02250162-225 |02250162-226 |02250162-227 1 |DOOR, CTRL LWR PANEL 750-900 & 1600 T3

38 |02250169-249 |02250170-455 |02250169-251 |02250169-252 |02250169-253 1 | PANEL, ASSY CANOPY FRONT 1600C-T3

39 [02250186-777 1 |PLATE,COVER RADATOR 1600C

40 |02250205-610 |02250206-434 |02250206-435 |02250206-436 |02250206-437 1 | GRILLE, CAN ROOF 1600C LOUVER

41 |02250207-148 5 |HANDLE, DOOR LATCH 1600C

42 |250009-498 2 |HINGE, AIR EXHAUST GUARD FRONT

43 |250010-249 2 | STOP, RUBBER ACCESS DOORS

44 |250022-436 60 |WEATHERSTRIP, 3/16 X 3/8 FT

45 |250023-917 5 |HINGE, DOOR 750/100

46 |250025-692 16 | SCREW, MACH PHILL #10-24 X 1/2

47 |250033-828 HOOK, DOOR LATCH MALE SS

48 |250033-829 CATCH, DOOR LATCH FEMALE SS

49 |250041-158 CATCH, DOOR ASSY 750-1050

50 |825305-283 81 |NUT, HEXF PLTD 5/16-18

51 |825504-145 35 |NUT, HEX LOCKING 1/4-20

52 |825505-166 34 |NUT, HEX LOCKING 5/16-18

53 |829104-075 49 | CAPSCREW, HEX GR5 1/4-20 X 3/4

54 |829705-075 164 | SCREW, HEX SER WASHER 5/16-18 X 3/4
SULLA|R Subject to EAR, ECCN EOAZRZQSE? i%-?jgtsg 1export control restrictions. 148



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.36 Canopy, standard air

Key | Part number Green P/N White P/N Yellow P/N Stainless P/N Qty | Description Notes
55 |829705-100 35 |SCREW, HEX SER WASHER 5/16-18 X 1
56 |834504-075 2 | SCREW, SELF-DRILL 1/4 X 3/4
57 |838204-071 34 |WASHER, PL-B REG PLTD 1/4
58 |838205-071 6 |WASHER, PL-B REG PLTD 5/16
59 |843102-050 4 |RIVET, POP 1/8 X 1/2
60 |843103-050 62 | RIVET, POP 3/16 X 1/2 AD68
61 |860905-098 4 | NUT, RETAINER J 5/16-18 .098
62 |861405-092 4 |NUT, RETAINER 5/16-18 .092

Drawing notes
A1 | TO FRAME
A2 | TO CANOPY FRONT
A3 | TO CANOPY BACK
A4 | TO CANOPY SIDE
A5 | TO CANOPY TOP

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 149



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.37 Canopy, aftercooled air

:Q:

%

02250173-955 RO5 (sh1)

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 150



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.37 Canopy, aftercooled air

02250173-955 RO5 (sh2)

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 151



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.37 Canopy, aftercooled air

02250173-955 RO5 (sh3)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 152



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.37 Canopy, aftercooled air

02250173-955 RO5 (sh4)

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 153



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.37 Canopy, aftercooled air

02250173-955 RO5 (sh5)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 154



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.37 Canopy, aftercooled air

Key |Part number Green P/N White P/N Yellow P/N Stainless P/N Qty |Description Notes

1 1

2 |02250045-687 1 |HINGE, DOOR COOLER ACCESS 1600

3 |02250054-322 1 | HINGE,CAN DOOR W/CUTOUT 1600

4 |02250091-543 34 | CAPSCREW, BUTTON HEAD 5/16-18 X 3/4
5 ]02250094-077 LATCH,ASSY 17.5" ROD 1600 CAN

6 |02250112-983 BAFFLE, MUFFLER CURB SIDE 1600

7 102250114-575 STRAP, INSULATION MUFFLER SIDE LG

8 [02250114-576 STRAP, INSULATION MUFFLER SIDE

9 ]02250122-009 STRAP, INSULATION CANOPY 1600

10 |02250131-747 CATCH, PAD-LOCKABLE

11 |102250142-324 |02250160-313 |02250170-350 |02250170-351 |02250148-975 PANEL, DOOR JAM SS 900XH-1900

12 |02250142-325 |02250160-314 |02250170-352 |02250170-353 |02250148-976 PANEL, DOOR JAM CS 900XH-1900

13 |02250142-326 |02250160-315 |02250170-354 |02250170-355 |02250148-977 PANEL, BOTTOM CS CANOPY 900XH-1900

-
SN

02250142-327

02250160-316

02250170-356

02250170-357

02250148-978

PANEL, BATTERY COVER 900XH-1900

-
(&)}

02250142-329

02250160-318

02250170-360

02250170-361

02250148-980

PANEL, TOP CAN SS 900XH-1900

-
(e}

02250142-330

02250160-319

02250170-362

02250170-363

02250148-981

PANEL, TOP CAN CS 900XH-1900

-
~

02250142-331

02250160-321

02250170-364

02250170-365

02250148-982

PANEL, UNIT END SS 900XH-1900

RN
oo

02250142-332

02250160-323

02250170-366

02250170-367

02250148-983

PANEL, BOTTOM CS 900XH-1900

-
©

02250142-333

02250160-324

02250170-368

02250170-369

02250148-984

PANEL, BOTTOM SS 900XH-1900

N
o

02250142-334

02250160-325

02250170-370

02250170-371

02250148-985

DOOR, ACCESS COOLER SS 900XH-1900

N
=

02250142-336

02250160-327

02250170-372

02250170-373

02250148-986

PANEL, ROOF CANOPY CLR END 900

N
N

02250142-337

02250160-328

02250170-374

02250170-375

02250148-987

PANEL, ROOF DRAWBAR END 900XH-

N
w

02250142-338

02250160-329

02250170-376

02250170-377

02250148-988

DOOR, ACCESS SS 900XH-1900 W/CUTOUT

N
N

02250142-339

02250160-333

02250170-385

02250170-386

02250157-103

GRILLE, UNIT END CANOPY 900XH-

N
(¢}

02250142-340

02250160-334

02250170-383

02250170-384

02250148-989

PANEL, UNIT END CS 900XH-1900

N
»

02250142-341

02250160-335

02250170-396

02250170-397

02250148-990

PANEL, COOLER END STREET SIDE W/LITES 900XH-1900

N
R

02250142-342

02250160-336

02250170-394

02250170-395

02250148-991

aAlalalalalalalalalalalalalalalalalppiNlw|lw] o]~

PANEL, COOLER END CURB SIDE W/LITES 900XH-1900

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.37 Canopy, aftercooled air

Key | Part number Green P/N White P/N Yellow P/N Stainless P/N Qty | Description Notes

28 |02250142-343 |02250160-337 |02250170-390 |[02250170-391 |02250148-992 1 |DOOR, ACCESS CS 900XH-1900

29 |02250142-345 |02250170-398 |[02250170-399 |02250170-400 |02250160-106 2 |PLATE, CVR DISCHARGE 2" DIA PIPE

30 |02250142-346 |02250160-330 |02250170-441 |02250170-442 |02250148-994 1 |DOOR, HOUSING CS 900XH-1900

31 |02250142-347 |02250160-331 |02250170-443 |02250170-444 |02250148-995 1 |DOOR, ACCESS END 900XH-1900

32 |02250142-348 |02250160-332 |02250170-445 |02250170-446 |02250148-996 1 |DOOR, ACCESS CS 900XH-1900

33 |02250149-318 |02250170-381 |02250170-380 |02250170-382 |02250149-319 1 | ANGLE, SUPT END PNLS 900XH-1900 TAB

34 |02250157-882 |02250157-886 |02250157-883 |02250157-884 |02250157-885 1 |DOOR, CTRL PANEL 1600 T3

35 |02250158-314 100 | GASKET, SPONGE-RUBBER BLACK

36 |02250158-992 4 |HINGE, CANOPY DOOR 16 IN-LBS BLACK

37 |02250162-223 |02250162-228 |02250162-225 |02250162-226 |02250162-227 1 |DOOR, CTRL LWR PANEL 750-900 & 1600 T3

38 |02250169-254 |02250170-460 |02250170-458 |02250170-459 |02250169-258 1 | PANEL, ASSY CANOPY FRT 1600C-ACT3

39 |02250186-777 1 | PLATE,COVER RADATOR 1600C

40 |02250205-610 |02250206-434 |02250206-435 |02250206-436 |02250206-437 1 | GRILLE, CAN ROOF 1600C LOUVER

41 |02250207-148 5 |HANDLE, DOOR LATCH 1600C

42 |250009-498 2 | HINGE, AIR EXHAUST GUARD FRONT

43 |250010-249 2 | STOP, RUBBER ACCESS DOORS

44 |250022-436 60 | WEATHERSTRIP, 3/16 X 3/8 FT

45 |250023-917 5 |HINGE, DOOR 750/100

46 |250025-692 16 | SCREW, MACH PHILL #10-24 X 1/2

47 |250033-828 HOOK, DOOR LATCH MALE SS

48 |250033-829 CATCH, DOOR LATCH FEMALE SS

49 |250041-158 CATCH, DOOR ASSY 750-1050

50 |825305-283 83 |NUT, HEX F PLTD 5/16-18

51 |825504-145 35 |NUT, HEX LOCKING 1/4-20

52 |825505-166 34 |NUT, HEX LOCKING 5/16-18

53 |829104-075 49 |CAPSCREW, HEX GR5 1/4-20 X 3/4

54 |829705-075 168 | SCREW, HEX SER WASHER 5/16-18 X 3/4
SULLAlR Subject to EAR, ECCN EOAZRZQSE? i%-?glgtsg 1export control restrictions. 156



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.37 Canopy, aftercooled air

Key |Part number Green P/N White P/N Yellow P/N Stainless P/N Qty |Description Notes
55 |829705-100 35 | SCREW, HEX SER WASHER 5/16-18 X 1
56 |834504-075 2 | SCREW, SELF-DRILL 1/4 X 3/4
57 |838204-071 36 | WASHER, PL-B REG PLTD 1/4
58 |838205-071 8 |WASHER, PL-B REG PLTD 5/16
59 |843102-050 4 |RIVET, POP 1/8 X 1/2
60 |843103-050 62 |RIVET, POP 3/16 X 1/2 AD68
61 |860905-098 4 | NUT, RETAINER J 5/16-18 .098
62 |861405-092 4 |NUT, RETAINER 5/16-18 .092

NOTES
A1 | TO FRAME
A2 |TO CANOPY FRONT
A3 | TO CANOPY BACK
A4 | TO CANOPY SIDE
A5 | TO CANOPY TOP

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 157



1: Parts List

750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1.38 Acoustic panels

02250199-843 RO5 (sh1)

158

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

SULLAIR



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.38 Acoustic panels

g

¢

02250199-843 RO5 (sh2)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 159



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.38 Acoustic panels

Ny i

IO
%

02250199-843 RO5 (sh3)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 160



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.38 Acoustic panels

Key | Part number Qty |Description Notes

1 102250048-143 2 | PANEL,ACST FOAM 2"X67"X6"

2 |02250048-144 1 | PANEL,ACST FOAM 1"X45.5"X14"

3 |02250048-145 1 | PANEL,ACST FOAM 2"X46"X5"

4 |02250048-152 1 | PANEL,ACST FOAM 2"X59"X49"

5 |02250048-158 1 | PANEL,ACST FOAM 2"X45.5"X5.5"

6 |02250048-900 1 | PANEL,ACST FOAM 2"X33.5"X41"

7 |02250048-904 2 | PANEL,ACST FOAM 2"X31"X41.5"

8 |02250048-905 2 |PANEL,ACST FOAM 2"X41.5"X41.5"

9 |02250048-906 2 | PANEL,ACST FOAM 2"X29"X41.5"

10 |02250051-316 2 | PANEL,ACST FOAM 2"X6.75"X48"

11 |02250051-321 2 | PANEL,ACST FOAM 2"X10.5"X99"

12 |02250051-323 1 | PANEL,ACST FOAM 2"X33.5"X74.75"

13 |02250053-506 1 |PANEL,ACST FOAM 2"X16.5"X32"

14 |02250053-508 1 | PANEL,ACSTFOAM 1"X49"X59"

15 |02250062-022 1 |PANEL,ACST FOAM 2"X16"X59"X12"

16 |02250092-014 2 |PANEL,ACST FOAM 10.0 X 43.0 X 1

17 |02250092-106 1 |PANEL,ACST FOAM 9.0 X 12.0 X 2

18 |02250092-107 1 | PANEL,ACST FOAM 9.0 X 18.0 X 2.0

19 |02250110-229 14 | CLIP, BUCKLE FOR INS. STRAPPING

20 [02250114-437 2 | SUPPORT, INSULATION MOUNT 1600

21 |02250114-537 4 | STRAP, INSULATION MOUNT LONG 1600
22 02250114-562 1 | PANEL,ACST HT RES 2%17.5*25.5

23 |02250114-563 1 |PANEL,ACST HT RST 2*16.5*22.0

24 102250114-564 1 | PANEL,ACST HT RST 2*9.0*34.0

25 |02250114-565 1 |PANEL,ACST HT RST 2*13.0*73.5

26 |02250164-655 2 | PANEL,BAFFLE OVER TANK 1600 INTERIM
27 |02250164-677 1 | PANEL,FIBERGLASS REAR CS 1600 INTERIM
28 [02250164-679 1 | PANEL,FIBERGLASS REAR STREETSIDE 1600 INTERIM
29 |02250164-826 4 | PANEL,ACST 1" FOR BAF OVER TANK

30 |02250164-832 4 | PANEL,ACST 1" FOR BAF OVER TANK

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

161



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.38 Acoustic panels
Key |Part number Qty | Description Notes
31 |02250165-468 2 |PANEL,ACST 10 X 26.5 X 1
32 |02250165-469 1 | PANEL,ACST 10 X 16.5 X 1
33 |02250165-881 4 | SUPPORT,VERT BAFFLES OVER TANK 1600 INTERIM
34 |02250174-023 1 | PANEL,ACST 2.00 X 13.25 X 48.00
35 |02250174-035 1 | PANEL,ACST 2.00 X 15.00 X 38.00
36 |02250174-039 1 | PANEL,ACST 2.00 X 6.50 X 82.00
37 |02250174-040 1 | PANEL,ACST 2.00 X 11.00 X 9.00
38 |02250174-041 1 | PANEL,ACST 2.00 X 7.00 X 7.00
39 |02250174-042 1 | PANEL,ACST 2.00 X 11.00 X 34.50
40 |02250174-043 1 | PANEL,ACST 2.00 X 11.00 X 39.50
41 |02250174-044 1 | PANEL,ACST 2.00 X 12.00 X 78.50
42 |02250174-047 1 | PANEL,ACST 2.00 X 11.00 X 28.00
43 |02250174-049 1 | PANEL,ACST 2.00 X 29.00 X 20.00
44 |02250174-074 1 | PANEL,ACST 1.00 X 35.00 X 9.30
45 |02250174-078 1 | PANEL,ACST 1.00 X 19.00 X 10.50
46 |02250174-079 1 | PANEL,ACST 1.00 X 16.00 X 10.50
47 |02250174-080 1 | PANEL,ACST 1.00 X 34.00 X 9.12
48 |02250199-714 2 |BAFFLE,OVER FUEL TANK 1600C
49 |02250200-152 1 | PANEL,ACST FOAM 1" 1600C HP W/ HIGH TEMP SOLENOID VLV
50 |02250202-647 1 | PANEL, ACST 2" x 17.5" x 30" FBRGLASS
51 102250205-611 1 | PANEL,ACST FOAM 2 X 16.5 X 74.5
52 |02250207-246 3 | STRAPRJINSUL CANOPY 16.19"
53 |02250207-247 1 | PANEL,ASCT FOAM 3X3X74.5
54 |02250208-438 1 | PANEL,ACST 1.00 X 58.0 X 11.5
55 |02250208-439 1 | PANEL,ACST 1.00 X 58.0 X 11.5
56 |047829 1 | STRAPPING, 1/2" WIDE (FT)
57 |825305-283 11 |NUT, HEX FLGD PLTD 5/16-18
58 |829704-050 16 | SCREW, HX SER WASH 1/4 X 1/2"
59 |829705-075 11 | SCREW, HX SER WASH 5/16 X 3/4"
SULLAlR Subject to EAR, ECCN EOAZRZQSE? i%-?jgtsg 1export control restrictions. 162



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 163



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.39 Battery disconnect

02250174-462 ROO

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 164



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.39 Battery disconnect

Key |Part number Qty | Description Notes
1 |02250160-837 1 | SWITCH, BATTERY DISCONNECT 6-36V; 175 AMPS CONTINUOU
2 |02250162-209 1 | SUPPORT, RELAY & SWITCH
3 [02250165-472 1 |LOCK, BATT DISCONNECT SWITCH
4 |02250168-418 1 |COVER, ACCESS RELAY & SWITCH
5 ]02250170-284 1 | SUPPORT,BRKT BAT DISC 1600C
6 |02250170-768 1 | CABLE,BATY 2/0 36" L
7 |825304-236 2 |NUT, HEX F PLTD 1/4-20
8 [825305-283 2 |NUT, HEX F PLTD 5/16-18
9 [825502-083 2 | NUT, HEX LOCKING #10-24
10 |829704-050 6 |SCREW, HEX SER WASHER 1/4-20 X 1/2
11 | 829705-075 2 |SCREW, HEX SER WASHER 5/16-18 X 3/4
12 | 829705-100 2 | SCREW, HEX SER WASHER 5/16-18 X 1
13 |876002-050 2 |SCREW,RND PHILLIPS 10-24 X 1/2"

NOTES

A1 |ATTACH TO STREET SIDE BAFFLES.

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

165



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.40 Instrument panel and parts assembly

02250159-189 ROO

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 166



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.40 Instrument panel and parts assembly

Key |Part number Qty | Description Notes
1 |02250130-488 CONNECTOR, ELECTRICAL ECM MODULE
2 |02250130-489 CAP, RECEPTACLE ECM MODULE
3 ]02250131-087 GASKET, ELECT. CONN. ECM MODULE
4 |02250140-536 GAUGE,PRESS 0-600 PSI W/LCD
5 ]02250140-537 GAUGE, TEMP/TACH/FUEL
6 |02250140-539 INSTRUMENT,WARNING BANK MOD CMACS
7 102250140-692 GAUGE,PRESS 0-300 PSI W/LCD
8 |02250141-139 SWITCH,START-ON-OFF CMACS CNTRLS
9 ]02250141-140 SWITCH,RESET CMACS CNTRLS
10 |02250141-141 SWITCH,HI/LO CMACS CONTROLS
11 |1 02250141-630 HEATER,24V W/MNTG PLT & THERMOSTAT
12 | 02250144-332 CONNECTOR,DEUTSCH HDP24-24-29PN
13 |02250144-333 CONNECTOR,DEUTSCH HDP24-18-14PN

-
SN

02250145-274

PANEL, SUB ELECTRICAL CMACS CONTROLS

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
4
4
3
2
1
4
4
4

15 |02250146-623 DECAL,OVERLAY CMACS 14X14 ENCL

16 |02250146-682 RELAY,75VDC CMACS

17 |02250146-683 SOCKET, RELAY 18-20GA WIRE CMACS

18 |02250147-476 BREAKER,CIR,50A AUTO RESTART CMACS CONTROLS
19 |02250147-531 GASKET, NEOPRENE CL CELL CMACS

20 [02250157-350 ENCLOSURE, COMPASS N4X

21 |831604-050 SCREW, MACH-RD HD 1/4-20 X 1/2

22 |880511-050 SCREW,PAN HD PH #4-40 X 1/2 SS

23 |880711-092 NUT, HEX #4-40 SS

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

167



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.41 Decal locations, DTQ

== ES — . = |

H

PEPPeR
FEERFEE [N\

SULLAIE,
S ' 3 .

[ T

g=—n= T

ppEPO=
R N T\ L O
®

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 168

02250173-103 R04 (sh1)




750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.41 Decal locations, DTQ

® 7
=22 | g0

N

02250173-103 R04 (sh2)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 169



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.41 Decal locations, DTQ

Key

Part number

Qty

Description

Notes

02250057-624

DECAL, ISO 9001 BLK 3.44X5.75

02250086-562

DECAL, GENERAL MAINT 1300H-1900

02250097-455

DECAL, 5 YEAR WARRANTY AWF

02250101-442

DECAL, CONSPICUITY TAPE 2" WHITE

02250109-529

DECAL, CAT DIESEL POWER

02250118-638

DECAL,LEAD WARN. PROP. 65

02250121-331

DECAL, SULLAIR 7.63 X 45.75 BLACK

02250121-404

DECAL, 1300H W/SULLAIR BLACK

02250121-406

DECAL, 1600 W/SULLAIR BLACK

02250121-408

DECAL, 1600H W/SULLAIR BLACK

02250150-342

DECAL, 1450HH W/SULLAIR BLACK

02250155-495

DECAL,BLACK WWW.SULLAIR.COM

olnl2ale|lw|Njo|lo|slw|N| =

02250166-255

DECAL, COMPASS START-UP

-
SN

02250166-385

DECAL, CONTAINMENT DRAIN

-
(&)}

02250166-511

DECAL,900XHH/1150XH BLACK

-
(e}

02250166-513

DECAL,750XHH/900XH BLACK

-
~

02250171-285

DECAL, SULLAIR COMPASS CONTROL

Al a2 I NI 2NN AN W] AN~

18 |02250171-788 DECAL, DO NOT OPER W/O GRD #2

19 |02250171-789 DECAL, DO NOT OPER W/O GRD #3

20 [02250171-790 DECAL, PROP STAND,HAND BRAKE, & WHL CHOCKS
21 102250171-794 DECAL, TIE DOWN

22 |02250171-795 DECAL, DIESEL FUEL

23 [02250171-798 DECAL, DO NOT STAND ON SVS VLV

24 102250171-800 DECAL, DO NOT OPER W/DOORS OPE

25 [02250171-807 DECAL, WARNING HOT SURFACES

26 |02250171-808 DECAL, PRESSURIZED VESSEL

27 102250171-810 DECAL, WARNING EXHAUST GASES

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

170



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.41 Decal locations, DTQ

Key | Part number Qty |Description Notes
28 [02250171-813 1 | DECAL, WARNING REMOTELY CONTROLLED
29 102250171-814 1 | DECAL, CORROSIVE

30 [02250171-815 5 |DECAL, READ INSTRUCTION MANUAL

31 |02250171-818 2 |DECAL, WARNING

32 |02250171-821 2 |DECAL, TOW BAR/COMMENCING

33 |02250172-064 2 |DECAL, AXLE LUBRICATION INSTR

34 |02250172-069 6 |DECAL, WARNING CRUSH/PINCH POINT

35 |02250172-088 1 |DECAL, MANUAL CONTAINER

36 |02250172-089 1 |DECAL, ENGINE COOLANT

37 |02250172-091 1 | DECAL, STANDARD AIR

38 |02250172-092 1 |DECAL, AFTERCOOLED AIR

39 |02250172-097 1 | DECAL, PRESSURE CONTROL HIGH

40 |02250172-098 1 |DECAL, PRESSURE CONTROL LOW

41 |02250172-274 4 |DECAL, DO NOT FORK LIFT HERE

42 |02250172-275 1 |DECAL, BATTERY DISCONNECT

43 |02250172-276 1 | DECAL, RAD FILL/HOT/SEE MANUAL

44 102250172-280 1 |DECAL, ENGINE COOLANT

45 |02250172-282 1 | DECAL, COMPR OIL SULLAIR AWF

46 |02250172-283 1 | TAG, INLET VALVE OIL CHAMBER FILL IND.
47 |02250172-303 3 |DECAL, INTAKE AIR

48 |02250172-389 1 | DECAL, DRAIN DESCRIPTION W/AC T3

49 |02250172-453 1 | DECAL, WARNING ELECTRICAL SHOCK

50 |02250172-828 1 |DECAL,DO NOT GROUP 185-375 T3

51 |02250173-353 1 | DECAL,CAUTION DO NOT MIX

52 |02250173-673 1 |DECAL, COMPR OIL FILTER ELEMENT REPL
53 |02250179-647 1 | DECAL,COMPR FIL W/MOBIL DELVAC

54 |02250181-498 1 | DECAL, DRAIN WATER CONDENSATE

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

171



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.41 Decal locations, DTQ

Key

Part number

Qty

Description

Notes

55

02250189-709

DECAL,RATING 1300HH BLACK

56

02250207-463

DECAL,HPL1500 5 YEAR WARRANTY

57

02250208-395

TAG, INLET VALVE OIL CHAMBER FILL IND.

1
1
1
58 |02250208-396 1 |DECAL, COMPR OIL SULLAIR AWF
59 1040103 4 |REFLECTOR, RED 1.68 X 4.25
60 | 049463 1 |DECAL, NOISE EMISSION CONTROL
61 |250034-319 4 |REFLECTOR, AMBER 1.68 X 4.25
62 |843102-038 4 |RIVET, POP 1/8 X 3/8"
63 |843200-025 1 |WRAP, TIE NYLON TF4-8
Drawing notes
A1 |HIGH PRESSURE MACHINES ONLY.

A2

ATTACH TO INLET VALVE.

A3

ATTACH TO RECEIVER TANK.

A4

ONE DECAL PER FILTER.

A5

DECAL DEPENDANT ON MODEL.

A6

REFLECTORS NOT USED WITH CANADIAN LIGHTS.

A7

LOW PRESSURE MACHINES.

A8

HIGH PRESSURE MACHINES.

SULLAIR

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

172



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 173



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.42 Decal locations, DLQ
O | ® |
SE
!
&
SEPORY
FEEHEEE [\
W b
SULLAIG, —
1O
250 D6
O “
ﬂ ZE// 3
o I
SUL|LAIR, /@
O &
\bu N
02250175-534 R05 (sh1)
SULLAlR Subject to EAR, ECCN E%ZRZSE? i%-?jgtgg 1export control restrictions. 174



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.42 Decal locations, DLQ
_ o
: ©

N

02250175-534 RO5 (sh2)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 175



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.42 Decal locations, DLQ

Key

Part number

Qty

Description

Notes

02250057-624

DECAL, ISO 9001 BLK 3.44X5.75

02250086-562

DECAL, GENERAL MAINT 1300H-1900

02250097-455

DECAL, 5 YEAR WARRANTY AWF

02250101-442

DECAL, CONSPICUITY TAPE 2" WHITE

02250109-529

DECAL, CAT DIESEL POWER

02250118-638

DECAL,LEAD WARN. PROP. 65

02250121-331

DECAL, SULLAIR 7.63 X 45.75 BLACK

02250121-404

DECAL, 1300H W/SULLAIR BLACK

02250121-406

DECAL, 1600 W/SULLAIR BLACK

02250121-408

DECAL, 1600H W/SULLAIR BLACK

02250150-342

DECAL, 1450HH W/SULLAIR BLACK

02250155-495

DECAL,BLACK WWW.SULLAIR.COM

olnl2ale|lw|Njo|lo|slw|N| =

02250166-255

DECAL, COMPASS START-UP

-
SN

02250166-385

DECAL, CONTAINMENT DRAIN

-
(&)}

02250166-511

DECAL,900XHH/1150XH BLACK

-
(e}

02250166-513

DECAL,750XHH/900XH BLACK

-
~

02250171-285

DECAL, SULLAIR COMPASS CONTROL

Al a2 NIOINDIN| ANl AW AN A~

18 |02250171-788 DECAL, DO NOT OPER W/O GRD #2

19 |02250171-789 DECAL, DO NOT OPER W/O GRD #3

20 [02250171-794 DECAL, TIE DOWN

21 102250171-795 DECAL, DIESEL FUEL

22 |02250171-798 DECAL, DO NOT STAND ON SVS VLV

23 [02250171-800 DECAL, DO NOT OPER W/DOORS OPE

24 102250171-807 DECAL, WARNING HOT SURFACES

25 [02250171-808 DECAL, PRESSURIZED VESSEL

26 [02250171-810 DECAL, WARNING EXHAUST GASES

27 102250171-813 DECAL, WARNING REMOTELY CONTROLLED

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

176



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.42 Decal locations, DLQ

Key | Part number Qty |Description Notes
28 [02250171-814 1 | DECAL, CORROSIVE

29 |102250171-815 3 |DECAL, READ INSTRUCTION MANUAL

30 |02250172-069 5 |DECAL, WARNING CRUSH/PINCH POINT
31 |02250172-088 1 |DECAL, MANUAL CONTAINER

32 |02250172-089 1 |DECAL, ENGINE COOLANT

33 |02250172-091 1 | DECAL, STANDARD AIR

34 |02250172-092 1 |DECAL, AFTERCOOLED AIR

35 |02250172-097 1 | DECAL, PRESSURE CONTROL HIGH

36 |02250172-098 1 |DECAL, PRESSURE CONTROL LOW

37 |02250172-274 4 |DECAL, DO NOT FORK LIFT HERE

38 |02250172-275 1 |DECAL, BATTERY DISCONNECT

39 |02250172-276 1 | DECAL, RAD FILL/HOT/SEE MANUAL

40 |02250172-280 1 |DECAL, ENGINE COOLANT

41 |02250172-282 1 | DECAL, COMPR OIL SULLAIR AWF

42 |02250172-283 1 | TAG, INLET VALVE OIL CHAMBER FILL IND.
43 |02250172-303 3 |DECAL, INTAKE AIR

44 102250172-389 1 | DECAL, DRAIN DESCRIPTION W/AC T3

45 |02250172-453 1 | DECAL, WARNING ELECTRICAL SHOCK
46 |02250172-828 1 |DECAL,DO NOT GROUP 185-375 T3

47 |02250173-353 1 | DECAL,CAUTION DO NOT MIX

48 |02250173-673 1 |DECAL, COMPR OIL FILTER ELEMENT REPL
49 |02250179-647 1 | DECAL,COMPR FIL W/MOBIL DELVAC

50 |02250181-498 1 | DECAL, DRAIN WATER CONDENSATE

51 |02250189-709 1 | DECAL,RATING 1300HH BLACK

52 |02250207-463 1 | DECAL,HPL1500 5 YEAR WARRANTY

53 |02250208-395 1 | TAG, INLET VALVE OIL CHAMBER FILL IND.
54 |02250208-396 1 |DECAL, COMPR OIL SULLAIR AWF

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

177



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.42 Decal locations, DLQ

Key |Part number Qty | Description Notes

55 040103 4 |REFLECTOR, RED 1.68 X 4.25

56 | 049463 1 | DECAL, NOISE EMISSION CONTROL

57 |250034-319 4 |REFLECTOR, AMBER 1.68 X 4.25
4
1

58 |843102-038 RIVET, POP 1/8 X 3/8"

59 |843200-025 WRAP, TIE NYLON TF4-8
Drawing notes

A1 |HIGH PRESSURE MACHINES ONLY.

A2 |ATTACH TO INLET VALVE.

A3 | ATTACH TO RECEIVER TANK.

A4 |ONE DECAL PER FILTER.

A5 | DECAL DEPENDANT ON MODEL.

A6 |REFLECTORS NOT USED WITH CANADIAN LIGHTS.
A7 |LOW PRESSURE MACHINES.

A8 |HIGH PRESSURE MACHINES.

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 178



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 179



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.43 Decal locations, DWQ

= S S — e |
qHE B

i

= @/D@

T

Q0 0@

i —

02250175-533 RO5 (sh1)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 180



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

1.43 Decal locations, DWQ
DNW

%

N

02250175-533 RO5 (sh2)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 181



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.43 Decal locations, DWQ

Key

Part number

Qty

Description

Notes

02250057-624

DECAL, ISO 9001 BLK 3.44X5.75

02250086-562

DECAL, GENERAL MAINT 1300H-1900

02250097-455

DECAL, 5 YEAR WARRANTY AWF

02250101-442

DECAL, CONSPICUITY TAPE 2" WHITE

02250109-529

DECAL, CAT DIESEL POWER

02250118-638

DECAL,LEAD WARN. PROP. 65

02250121-331

DECAL, SULLAIR 7.63 X 45.75 BLACK

02250121-404

DECAL, 1300H W/SULLAIR BLACK

02250121-406

DECAL, 1600 W/SULLAIR BLACK

02250121-408

DECAL, 1600H W/SULLAIR BLACK

02250150-342

DECAL, 1450HH W/SULLAIR BLACK

02250155-495

DECAL,BLACK WWW.SULLAIR.COM

olnl2ale|lw|Njo|lo|slw|N| =

02250166-255

DECAL, COMPASS START-UP

-
SN

02250166-385

DECAL, CONTAINMENT DRAIN

-
(&)}

02250166-511

DECAL,900XHH/1150XH BLACK

-
(e}

02250166-513

DECAL,750XHH/900XH BLACK

-
~

02250171-285

DECAL, SULLAIR COMPASS CONTROL

Al a2 I NI 2NN AN W] AN~

18 |02250171-788 DECAL, DO NOT OPER W/O GRD #2

19 |02250171-789 DECAL, DO NOT OPER W/O GRD #3

20 [02250171-790 DECAL, PROP STAND,HAND BRAKE, & WHL CHOCKS
21 102250171-794 DECAL, TIE DOWN

22 |02250171-795 DECAL, DIESEL FUEL

23 [02250171-798 DECAL, DO NOT STAND ON SVS VLV

24 102250171-800 DECAL, DO NOT OPER W/DOORS OPE

25 [02250171-807 DECAL, WARNING HOT SURFACES

26 |02250171-808 DECAL, PRESSURIZED VESSEL

27 102250171-810 DECAL, WARNING EXHAUST GASES

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

182



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.43 Decal locations, DWQ

Key | Part number Qty |Description Notes

28 [02250171-813 1 | DECAL, WARNING REMOTELY CONTROLLED

29 [02250171-814 1 |DECAL, CORROSIVE

30 [02250171-815 4 | DECAL, READ INSTRUCTION MANUAL

31 |02250171-818 1 | DECAL, WARNING

32 |02250171-821 1 | DECAL, TOW BAR/COMMENCING

33 |02250172-064 2 |DECAL, AXLE LUBRICATION INSTR

34 |02250172-069 6 |DECAL, WARNING CRUSH/PINCH POINT

35 |02250172-088 1 | DECAL, MANUAL CONTAINER

36 |02250172-089 1 |DECAL, ENGINE COOLANT

37 |02250172-091 1 |DECAL, STANDARD AIR

38 |02250172-092 1 |DECAL, AFTERCOOLED AIR

39 |02250172-097 1 |DECAL, PRESSURE CONTROL HIGH

40 |02250172-098 1 |DECAL, PRESSURE CONTROL LOW

41 |02250172-274 4 |DECAL, DO NOT FORK LIFT HERE

42 |02250172-275 1 |DECAL, BATTERY DISCONNECT

43 |02250172-276 1 |DECAL, RAD FILL/HOT/SEE MANUAL

44 102250172-280 1 |DECAL, ENGINE COOLANT

45 |02250172-282 1 |DECAL, COMPR OIL SULLAIR AWF

46 |02250172-283 1 | TAG, INLET VALVE OIL CHAMBER FILL IND.

47 |02250172-303 3 |DECAL, INTAKE AIR

48 |02250172-389 1 | DECAL, DRAIN DESCRIPTION W/AC T3

49 |02250172-453 1 |DECAL, WARNING ELECTRICAL SHOCK

50 |02250172-828 1 |DECAL,DO NOT GROUP 185-375 T3

51 |02250173-353 1 | DECAL,CAUTION DO NOT MIX

52 |02250173-673 1 |DECAL, COMPR OIL FILTER ELEMENT REPL

53 |02250179-647 1 |DECAL,COMPR FIL W/MOBIL DELVAC

54 |02250181-498 1 | DECAL, DRAIN WATER CONDENSATE
SULLA|R Subject to EAR, ECCN EOAZRZQSE? i%-?jgtsg 1export control restrictions. 183



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1: Parts List

1.43 Decal locations, DWQ

Key

Part number

Qty

Description

Notes

55

02250189-709

DECAL,RATING 1300HH BLACK

56

02250207-463

DECAL,HPL1500 5 YEAR WARRANTY

57

02250208-395

TAG, INLET VALVE OIL CHAMBER FILL IND.

1
1
1
58 |02250208-396 1 |DECAL, COMPR OIL SULLAIR AWF
59 1040103 4 |REFLECTOR, RED 1.68 X 4.25
60 | 049463 1 |DECAL, NOISE EMISSION CONTROL
61 |250034-319 4 |REFLECTOR, AMBER 1.68 X 4.25
62 |843102-038 4 |RIVET, POP 1/8 X 3/8"
63 |843200-025 1 |WRAP, TIE NYLON TF4-8
Drawing notes
A1 |HIGH PRESSURE MACHINES ONLY.

A2

ATTACH TO INLET VALVE.

A3

ATTACH TO RECEIVER TANK.

A4

ONE DECAL PER FILTER.

A5

DECAL DEPENDANT ON MODEL.

A6

REFLECTORS NOT USED WITH CANADIAN LIGHTS.

A7

LOW PRESSURE MACHINE.

A8

HIGH PRESSURE MACHINE.

SULLAIR

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

184



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List

Notes:

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 185



1: Parts List

750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual

1.44 Engine block heater (optional)

3—PRONG PLUG
TO AC POWER

AN

02250166-068 RO1

186

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

SULLAIR



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List Manual 1: Parts List
1.44 Engine block heater (optional)
Key |Part number Qty | Description Notes
1 102250165-321 1 |CORD, THERMO 120V 120-140 DEG F
2 |02250165-322 1 |HEATER, IMMERSION JCKT WTR SAE
02250207-958 RO1
SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 187



2: Parts List (CE)

750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2.1 Discharge system, standard air CE

02250174-904 RO3

188

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

SULLAIR



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.1 Discharge system, standard air CE

Key |Part number Qty | Description Notes
1 |02250056-338 ANGLE, DISCHARGE PIPE SUPPORT 3"
2 |02250161-277 SENSOR, TEMP THERMISTOR BRASS
3 ]02250165-555 HOSE,MP 13/32ID X 50" OAL
4 |02250174-784 SUPPORT,ANL 1600C-HP STD AIR
5 ]02250174-902 PIPE,ASSY 2.00 DISCH 900/1150
6 |02250174-913 SUB ASSEMBLY,MODULAR, RECEIVER TANK STD AIR 900/1150XH CE
7 102250175-192 FLANGE, 3" SAE J518 SPLIT CE
8 |02250175-785 ADAPTER,DISCH CHK VLV 1600D CE
9 |02250175-796 VALVE, DISCH CHK M85 X 3"SAE
10 |02250175-911 FLANGE, 2" SAE J518 SPLIT CE
11 |1 02250175-919 FLANGE, 2.5" SAE J518 SPLIT CE
12 | 02250177-601 NUT, HX M85-2 6H 1600D
13 |02250185-448 SUPPORT, ANGLE DISCH

-
SN

02250185-606

HOSE, ASSY DISCHARGE 1600C HP

NININI[O|W| 2| WINWW| Al AalAalalalaAalaAalaal

15 |02250185-705 CLAMP, CUSHION 2.50 PIPE

16 | 046053 GASKET, 2-1/2" FLANGE

17 | 047117 VALVE,BALL 1/2"NPT

18 | 047628 MOUNT, VIBRATION (50 DUROMETER) -
19 047630 MOUNT, VIBRATION ISOLATOR 185Q -
20 |825305-283 NUT, HEX F PLTD 5/16-18

21 |825510-329 NUT, HEX LOCKING 5/8-11

22 |826502-235 O-RINGVITON 3 1/8 X 1/8"

23 [829110-350 CAPSCREW, HEX GRS5 5/8-11 X 3 1/2

24 |1829112-225 CAPSCREW, HEX GRS 3/4-10 X 2 1/4

25 [829705-075 SCREW, HEX SER WASHER 5/16-18 X 3/4

26 |829706-100 SCREW, HEX SER WASHER 3/8-16 X 1

27 [829708-100 SCREW, HEX SER WASHER 1/2-13 X 1

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

189



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List 2: Parts List (CE)

2.1 Discharge system, standard air CE

Key |Part number Qty | Description Notes
28 |837806-094 WASHER, SPR LOCK REG PLTD 3/8

29 |837810-156 WASHER, SPR LOCK REG PLTD 5/8

30 |837812-188 WASHER, SPR LOCK REG PLTD 3/4

31 |838206-071 WASHER, PL-B REG PLTD 3/8

32 |838210-112 WASHER, PL-B REG PLTD 5/8

33 |860108-050 CONNECTOR, 37 FL/MPT PLTD 1/2 X 1/2
34 |860508-050 ELBOW, PIPE-90M 1/2 X 1/2

35 |868306-200 U-BOLT, 3/8" X 2" PIPE PLTD

36 |870108-012 CONNECTOR, STR X JIC 1 1/16 X 3/4
Drawing notes

A1 |CONTROL LINE FEED TO AIR MANIFOLD

A3 | TO ORANGE HOSE ON HOSE BUNDLE

A6 |RTT (RECEIVER TANK TEMPERATURE)

A7 | FURNISHED WITH U-BOLT

A8 |P1 (DRY) SUMP TRANSDUCER

A9 | P3 (WET) SUMP TRANSDUCER

Alalalalw|N|o|lw|N

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 190



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List 2: Parts List (CE)

Notes:

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 191



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List 2: Parts List (CE)

2.2 SA receiver tank, CE

4 b

S

= o =
= =
®
= = =
)
\—_/‘ — SPRINGS INCLUDED
> WITH ELEMENT
S ®

\V

cadp

02250174-914 R10

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 192



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.2 SA receiver tank, CE

Key |Part number Qty | Description Notes
1 |02250097-611 PLUG, SIGHT GLASS 1-7/8" SAE
2 ]02250098-303 VALVE,BALL 3/4"SAE-M X 1/2"NPT-F
3 ]02250116-862 GASKET,SEP COVER HI PRESS
4 |02250117-782 FILTER, ASSEMBLY SCREEN FILTER
5 ]02250121-613 PLATE,REC 425XH & 900XH
6 |02250125-776 ORIFICE,PLUG BRASS 1/8"NPT x 3/32"
7 102250126-129 SIGHTGLASS, ORF BLOCK SAE
8 |02250140-725 VALVE, REL 1" MNPT 600PSIG ASME/CE
9 ]02250148-253 SEPARATOR,AIR/OIL 1350/175/350 SPCL
10 |02250155-271 TANK,AIR-OIL SEP 525XH(H) EURP
11 |1 02250159-105 SWITCH,HTM 300 DEG F - 3/4"-16 SAE
12 | 02250169-341 ADAPTER,MALE PIPE 1/2 X 3/4-16
13 |02250174-901 PIPE,ASSY 2.00 4-BOLT FLANGE

-
SN

02250174-919

ADAPTER,REDUC BUSH 2 1/2 X2 CE

AR Al Al Al AalAalAalaAalAalaAalalalAalAalalalalalalalalalal

15 |02250175-918 FLANGE, 1.5" SAE J518 SPLIT CE

16 |02250177-852 VALVE,CAC DRAIN VALVE

17 |02250190-293 PIPE ASSEMBLY,1.50 4-BOLT TO NPT

18 |02250190-294 PIPE ASSEMBLY,1.50 4-BOLT TO PIPE
19 |02250191-558 VALVE,MIN PRESSW/CHK_1600C_CE

20 |02250200-150 FILTER,COALESCING

21 102250216-317 VALVE ASSEMBLY, THERMO 250 DEG 600 PSIG
22 1040029 PLUG, O-RING BOSS SAE 1 1/4

23 045114 VALVE, PNEU(NO)500#-SHTDN BDV

24 1045244 VALVE, INLINE CHECK(1/4"NPT)DC

25 1046255 NUT, D-LOC 3/4-10

26 |250029-235 TUBE, STAINLESS STEEL 5/16 X 6.25 LG
27 |810505-025 ELBOW, TUBE-M 5/16 X 1/4"

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

193



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.2 SA receiver tank, CE

Key | Part number Qty |Description Notes
28 |825212-665 2 |NUT, HEX PLTD 3/4-10

29 |826502-228 1 | O-RING,VITON 2 1/4 X 1/8"

30 |829108-250 4 | CAPSCREW,HEX GR5 1/2-13 X 2-1/2
31 |837808-125 4 |WASHER, SPRLOCK REG PLTD 1/2"
32 |843512-270 1 |ROD,THREADED PLTD 3/4-10 X 27

33 |860104-025 1 |CONNECTOR, 37FL/MPT 1/4 X 1/4"

34 |860108-050 1 | CONNECTOR, 37FL/MPT 1/2 X 1/2"

35 |860204-025 1 |ELBOW, 37FL 90M 1/4 X 1/4"

36 |860205-025 1 |ELBOW, 37FL 90M 5/16 X 1/4"

37 |860208-050 1 |ELBOW, 37FL 90M 1/2 X 1/2"

38 |860210-050 1 |ELBOW, 37FL 90M 5/8 X 1/2"

39 |860504-025 1 |ELBOW, PIPE 90M 1/4 X 1/4"

40 |866402-000 1 |NIPPLE,PIPE XS 1/8 X CLOSE PLT

41 | 866408-020 3 |NIPPLE, PIPE XS 1/2 X 2" PLT

42 | 866408-030 1 |NIPPLE, PLT 1/2 X 3 XS

43 | 866416-020 1 |NIPPLE, PIPE XS 1 X 2" PLT

44 | 866900-020 1 | PLUG, PIPE 1/2" 3000# STL PLT

45 |867100-005 1 |BUSHINGRED 1/4 X 1/8" STL PLT

46 |868504-025 1 |NIPPLE,PIPE HEX 1/4 X 1/4" PLT

47 | 870006-008 1 |REDUCER,STR THRD 3/8 X 1/2 VITON
48 |870008-010 1 |REDUCER,STR THRD 1/2 X 5/8 VITON
49 | 870104-004 1 |CONNECTOR, STR X JIC 7/16 X 7/16
50 |871800-075 1 |TEE,STR THRD M-RN VITON 3/4"

51 |873004-002 1 |CONNECTOR, 37FL SW FEM 1/4X1/4
52 |874808-008 1 |CROSS, FEMALE PIPE NPTF 1/2"

53 |876804-025 2 | CONNECTOR, TUBE-M 1/4 X 1/4" SS
54 |877900-010 1 | ELBOW, PIPE 90 1/4" 3000# PLT

SULLAIR

Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

194



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.2 SA receiver tank, CE

Key |Part number Qty | Description Notes
55 |877900-020 1 |ELBOW, PIPE 90 1/2" 3000# PLT

56 |877900-040 1 | ELBOW, PIPE 90 1" 3000# PLT

57 |889308-050 1 |ELBOW, 37FL 90M SS 1/2 X 1/2"
Drawing notes

A1 | MAIN FEED TO CONTROL CIRCUIT

A2

TO RUNNING BLOW DOWN VALVE (N.C.)

A3

TO COMPRESSOR UNIT HOUSING FIRST STAGE

A4

SIGNAL FROM INTERSTAGE PRESSURE PORT

A5

TO AIR END DISCHARGE HOSE

A6

TO SERVICE VALVE

A7

TO INTAKE OF COMPRRESSOR INLET VALVE

A8

SIGNAL FROM COMPRESSOR DISCHARGE

SULLAIR

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

195



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.3 Minimum pressure valve, 750CXHH — 1150CXH CE

o

/

LN g
1

[T

Y S

15 14 ) SEE NOTE 1

02250164-870 R02

1 ;
2 1/2" NPT

_\2 1/2" NPT

DISCHARGE

INLET

SULLAIR

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

196



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.3 Minimum pressure valve, 750CXHH — 1150CXH CE

Key |Part number Qty | Description Notes
1 |02250045-892 1 |BODY ASSEMBLY, MIN/PRESS VALVE
2 102250045-893 1 | PISTON, MIN/PRESSURE VALVE
3 |02250045-894 1 |SPACER, MIN/PRESS VALVE SPRING
4 224589 1 | COVER. MPV LV DHH20 GI MA
5 ]224593 1 | GASKET, MP COVER
6 |224594 1 |RETAINER, 2.94 X 0.31 SPL
7 |02250164-872 1 | SPRING, MIN PRESSURE VALVE
8 (242104 1 | CAPSCREW,HEX GR8 1/2-13 X 7"
9 ]02250164-873 1 | SPRING, COM 2.09X7.07 150LB
10 | 242552 1 | SPACER, 00.75X00.56X3.68
11 |248418 1 | PLATE, IDENTIFICATION
12 249031 1 |WASHER, PL B R 1/2 HARDENED
13 |250031-844 1 | SPRING, COMPR 1.2930D W/.063
14 |250031-845 1 |SLEEVE, CHECK VLV GUIDE MIN PRESS
15 |250031-846 1 | PISTON, 250039-629 MIN PRESS
16 |807800-020 1 | PLUG, PIPE 1/2" 3000# STL
17 |826502-152 1 | O-RING,VITON 3 1/4 X 3/32"
18 |828408-150 6 | CAPSCREW,FERRY HEAD HD 1/2-13 X 1 1/2
19 |839608-060 2 | SCREW, DRIVE RD HD #8 X 3/8
Drawing notes
1 |LOCTITE WITH P/N 005898 COLOR:BLUE.
2 | TORQUE TO 80FT-LBS AND LOCTITE WITH P/N 005898 COLOR:BLUE 6-PLACES.
3 |PACK GROOVES IN PISTON WITH GREASE, PER SULLAIR SPEC 004058.
4 |PISTON REPAIR KIT IS 02250166-761
5 | TEMPERATURE RATING MINIMUM: -20°F MAXIMUM: 300°F
6 | MAXIMUM ALLOWABLE PRESSURE: 600 PSI
7 FNOSI?AC\:&QEF(;N?ATIONS AFFIX DATA PLATE WITH COMPANY INFORMATION, NOTES 5&6, AND CE MARK. INSTALLING SBU TO SUPPLY PLATE AT COMPONENT

SULLAIR

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

197



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List 2: Parts List (CE)

2.4 Discharge system, aftercooled air CE

02250188-187 R04 (sh1)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 198



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List 2: Parts List (CE)

2.4 Discharge system, aftercooled air CE

DETAIL, B
DETAIL, A saLe §

SCALE 7

02250188-187 R04 (sh2)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 199



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.4 Discharge system, aftercooled air CE

Key

Part number

Qty

Description

Notes

02250056-338

ANGLE, DISCHARGE PIPE SUPPORT 3"

02250071-381

GRIP,CORD N4 .250-.375 X 1/2"

02250115-268

VALVE, PRESSURE REGULATOR

02250161-277

SENSOR, TEMP THERMISTOR BRASS

02250162-248

HOSE,MP 1/4 X 12 OAL

02250167-606

VALVE,PRESSURE RELIEF 100PSI, 125CFM

02250170-559

HOSE,SEP TANK HP DRAIN 1600C

02250172-038

HOSE,ASSY MP 13/32"ID X 960AL

02250175-192

FLANGE, 3" SAE J518 SPLIT CE

02250175-785

ADAPTER,DISCH CHK VLV 1600D CE

02250175-796

VALVE, DISCHARGE CHECK M85 X 3"SAE1600D CE

02250175-911

FLANGE, 2" SAE J518 SPLIT CE

olnl2ale|le|No|lo|slw|N| =

02250175-919

FLANGE, 2.5" SAE J518 SPLIT CE

-
SN

02250177-601

NUT, HX M85-2 6H 1600E DISH CHEK VLV

-
(&)}

02250182-868

HOSE,MP 3/16ID X 630AL

-
(e}

02250185-448

SUPPORT, ANGLE DISCH

-
~

02250185-606

HOSE, ASSY DISCHARGE 1600C HP

SR Al Al lalaldDlalAalalalalalalalalal -

18 |02250185-705 CLAMP, CUSHION 2.50 PIPE

19 |02250187-964 SUB ASSEMBLY,MODULAR, REC TANK AC 950/1150XH CE
20 [02250188-190 PIPE ASSEMBLY, 2 DISCH W/SER VLV CE

21 102250188-201 PIPE ASSEMBLY, 2 DISCH AC W/SEL VL

22 |02250188-202 PIPE ASSEMBLY, 2" DISCH SYS AC

23 [02250188-547 SUB ASSEMBLY,MODULAR,WATER TRAP 1600C CE

24 102250189-267 VALVE,SOLENOID HIGH PRESS 1" NPT

25 [02250189-268 CONTROL,PRESS 540PSI MAX

26 |02250189-269 SUPPORT,BRACKET SOLENOID VALVE 1600C

27 102250189-270 SUPPORT,BRACKET PRESS SWITCH 1600C

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

200



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.4 Discharge system, aftercooled air CE

Key | Part number

Qty

Description

Notes

28 |02250189-295

HARNESS,WRG PRESS SW 1600C

29 046053 GASKET, 2-1/2" FLANGE

30 (047117 VALVE,BALL 1/2"NPT

31 | 047628 MOUNT, VIBRATION (50 DUROMETER)
32 | 047630 MOUNT, VIBRATION ISOLATOR 185Q

33 |249608-013

HOSE,MP 13/32"ID X 28 OAL

34 |408300-004

CLAMP, HOSE 7/8"1.D.

35 |408300-009

CLAMP, HOSE 1 13/16" I.D.

36 |825304-236

NUT, HEX F PLTD 1/4-20

37 |825305-283

NUT, HEX F PLTD 5/16-18

38 |825510-329

NUT, HEX LOCKING 5/8-11

39 |826502-235

O-RINGVITON 3 1/8 X 1/8"

40 |829110-350

CAPSCREW, HEX GR5 5/8-11 X 3 1/2

41 |829112-225

CAPSCREW, HEX GRS 3/4-10 X 2 1/4

42 |829704-075

SCREW, HEX SER WASHER 1/4-20 X 3/4

43 | 829705-075

SCREW, HEX SER WASHER 5/16-18 X 3/4

44 |829708-100

SCREW, HEX SER WASHER 1/2-13 X 1

45 |831604-150

SCREW, MACH-RD HD 1/4-20 X 1 1/2

46 | 837806-094

WASHER, SPR LOCK REG PLTD 3/8

47 |837810-156

WASHER, SPR LOCK REG PLTD 5/8

48 |837812-188

WASHER, SPR LOCK REG PLTD 3/4

49 |838204-071

WASHER, PL-B REG PLTD 1/4

50 |838206-071

WASHER, PL-B REG PLTD 3/8

51 |838210-112

WASHER, PL-B REG PLTD 5/8

52 |860104-025

CONNECTOR, 37 FL/MPT PLTD 1/4 X 1/4

53 |860108-050

CONNECTOR, 37 FL/MPT PLTD 1/2 X 1/2

54 |860112-050

22N WIN|IO[O|WINININ O[O W[2|WIN|O(O|O| 2| W|W|[]| =

CONNECTOR, 37 FL/MPT PLTD 3/4 X 1/2

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

201



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.4 Discharge system, aftercooled air CE

Key |Part number Qty | Description Notes
55 |860204-025 1 |ELBOW, 37FL 90M 1/4 X 1/4

56 |860208-050 1 | ELBOW, 37FL 90M 1/2 X 1/2

57 |860508-050 1 | ELBOW, PIPE-90M 1/2 X 1/2

58 |866408-000 1 |NIPPLE, PIPE-XS PLT 1/2 X CL

59 |867700-010 1 | TEE, PIPE 1/4 3000# PLT

60 |867700-020 1 |TEE, PIPE PLTD 1/2

61 |868306-200 1 |U-BOLT, 3/8" X 2" PIPE PLTD

62 |868306-300 1 | U-BOLT, 3/8" X 3" PIPE PLTD

63 |868430-010 1 |TEE, PIPE PLTD 1/4

64 |868504-025 3 |NIPPLE, PIPE-HX PLTD 1/4 X 1/4
65 |868902-010 1 |BUSHING, RED HEX PLTD 1/2 X 1/4
66 |868904-020 2 |BUSHING, RED HEX PLTD 1 X 1/2
Drawing notes

A1 | CONTROL LINE FEED TO AIR MANIFOLD BLOCK

A2 | TO ORANGE HOSE ON HOSE BUNDLE

A3 |RTT (RECEIVER TANK TEMPERATURE)

A4 |FURNISHED WITH U-BOLT

A5 | P1 (DRY) SUMP TRANSDUCER

A6 |P3 (WET) SUMP TRANSDUCER

A7 |FOR ELECTRIAL CONNECTIONS REFER TO WIRING DIAGRAM 02250189-290
A8 |TO FITTING OFF OF DRY SIDE OF RECIEVER TANK

A9 |TO INTAKE SIDE OF INLET VALVE

A10 | TO AFTERCOOLER

SULLAIR

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

202



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List 2: Parts List (CE)

Notes:

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 203



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List 2: Parts List (CE)

2.5 SA receiver tank aftercooled CE

02250187-963 R10

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 204



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.5 SA receiver tank aftercooled CE

Key |Part number Qty | Description Notes
1 |02250097-611 PLUG, SIGHT GLASS 1-7/8" SAE
2 ]02250098-303 VALVE,BALL 3/4"SAE-M X 1/2"NPT-F
3 ]02250116-862 GASKET,SEP COVER HI PRESS
4 |02250117-782 FILTER, ASSEMBLY SCREEN FILTER
5 ]02250121-613 PLATE,REC 425XH & 900XH
6 |02250125-776 ORIFICE,PLUG BRASS 1/8"NPT x 3/32"
7 102250126-129 SIGHTGLASS, ORF BLOCK SAE
8 |02250148-253 SEPARATOR,AIR/OIL 1350/175/350 SPCL
9 [02250155-271 TANK,AIR-OIL SEP 525XH(H) EURP
10 |02250163-929 SWITCH,HIGH TEMP 280 DEG F
11 |1 02250174-919 ADAPTER,REDUC BUSH 2 1/2 X 2 CE
12 | 02250175-918 FLANGE, 1.5" SAE J518 SPLIT CE
13 |02250177-852 VALVE,CAC DRAIN VALVE

—
N

02250187-965

PIPE,ASSY TEE 2.00 4-BOLT CE

Nl alalalalalajlalalalalalalalalalalalalalalalalalalala

15 |02250188-453 SUB ASSEMBLY,MODULAR, MIN PRESS VLV W/CHECK
16 |02250189-258 VALVE, REL 1"MNPT 550#-ASME/CE

17 |02250190-293 PIPE ASSEMBLY,1.50 4-BOLT TO NPT

18 |02250190-294 PIPE ASSEMBLY,1.50 4-BOLT TO PIPE

19 |02250191-216 SUB ASSEMBLY,MODULAR,MINIMUM PRESS CNTR 1600C
20 [02250191-237 SUPPORT,BRACKET 1600C REC TANK

21 102250200-150 FILTER,COALESCING

22 |02250216-317 VALVE ASSEMBLY, THERMO 250 DEG 600 PSIG

23 1040029 PLUG, O-RING BOSS SAE 1 1/4

24 1045114 VALVE, PNEU(NO)500#-SHTDN BDV

25 1045244 VALVE, INLINE CHECK(1/4"NPT)DC

26 | 046255 NUT, D-LOC 3/4-10

27 |249604-007 HOSE, MED PRESS 0.25 X 021"

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

205



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.5 SA receiver tank aftercooled CE

Key | Part number Qty |Description Notes
28 |250029-235 1 | TUBE, STAINLESS STEEL 5/16 X6.25 LG
29 |810505-025 1 |ELBOW, TUBE-M 5/16 X 1/4"

30 |825212-665 2 |NUT, HEX PLTD 3/4-10

31 |825305-283 1 |NUT, HEX FLGD PLTD 5/16-18

32 |826502-228 1 |O-RINGVITON 2 1/4 X 1/8"

33 |829108-250 4 |CAPSCREW,HEX GR5 1/2-13 X 2-1/2
34 |829705-100 1 | SCREW, HX SER WASH 5/16 X 1"

35 |837808-125 4 |WASHER, SPRLOCK REG PLTD 1/2"
36 |838205-071 1 |WASHER, PL-B REG PLTD 5/16"

37 |843512-270 1 |ROD,THREADED PLTD 3/4-10 X 27

38 |860104-025 1 | CONNECTOR, 37FL/MPT 1/4 X 1/4"

39 |860108-050 1 |CONNECTOR, 37FL/MPT 1/2 X 1/2"

40 |860204-025 1 |ELBOW, 37FL 90M 1/4 X 1/4"

41 | 860205-025 1 |ELBOW, 37FL 90M 5/16 X 1/4"

42 |860208-050 1 |ELBOW, 37FL 90M 1/2 X 1/2"

43 |860210-050 1 |ELBOW, 37FL 90M 5/8 X 1/2"

44 |860504-025 1 | ELBOW, PIPE 90M 1/4 X 1/4"

45 | 866402-000 1 |NIPPLE,PIPE XS 1/8 X CLOSE PLT

46 |866408-020 3 |NIPPLE, PIPE XS 1/2 X 2" PLT

47 | 866408-030 1 |NIPPLE, PLT 1/2 X 3 XS

48 |866416-020 1 |NIPPLE, PIPE XS 1 X 2" PLT

49 |867100-005 1 |BUSHINGRED 1/4 X 1/8" STL PLT

50 |868304-025 1 |U-BOLT 1/4" X 1/4" PIPE PLT

51 |868504-025 1 |NIPPLE,PIPE HEX 1/4 X 1/4" PLT

52 |870006-008 1 |REDUCER,STR THRD 3/8 X 1/2 VITON
53 |870008-010 1 |REDUCER,STR THRD 1/2 X 5/8 VITON
54 |870104-004 1 | CONNECTOR, STR X JIC 7/16 X 7/16

SULLAIR

Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

206



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.5 SA receiver tank aftercooled CE
Key |Part number Qty | Description Notes
55 |871800-075 1 |TEE,STR THRD M-RN VITON 3/4"
56 |873004-002 1 | CONNECTOR, 37FL SW FEM 1/4X1/4
57 |874808-008 1 |CROSS, FEMALE PIPE NPTF 1/2"
58 |876804-025 2 |CONNECTOR, TUBE-M 1/4 X 1/4" SS
59 |877900-010 1 | ELBOW, PIPE 90 1/4" 3000# PLT
60 |877900-020 1 | ELBOW, PIPE 90 1/2" 3000# PLT
61 |877900-040 1 | ELBOW, PIPE 90 1" 3000# PLT
62 |889308-050 1 |ELBOW, 37FL 90M SS 1/2 X 1/2"
Drawing notes
A1 |MAIN FEED TO CONTROL CIRCUIT

A2

TO RUNNING BLOW DOWN VALVE (N.C.)

A3

TO COMPRESSOR UNIT HOUSING FIRST STAGE

A5

TO AIR END DISCHARGE HOSE

A6

TO SERVICE VALVE

A7

TO INTAKE OF COMPRRESSOR INLET VALVE

A8

SIGNAL FROM COMPRESSOR DISCHARGE

A9

TO OVER-PRESSURE BLOWDOWN VALVE

A10

TO P1 AT COMPASS CONTROLLER (DRY)

A1

TO P3 AT COMPASS CONTROLLER (WET)

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

207



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List 2: Parts List (CE)

2.6 Minimum pressure valve, 750CXHH — 1150CXH aftercooled CE

Mo

2 1/2" NPT
/ DISCHARGE

15 14 ) SEE NOTE

E

SECTION A—A
02250188-452 R0O0

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 208



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.6 Minimum pressure valve, 750CXHH — 1150CXH aftercooled CE

Key |Part number Qty | Description Notes
1 |02250045-893 1 | PISTON, MIN/PRESSURE VALVE
2 |02250045-894 1 |SPACER, MIN/PRESS VALVE SPRING
3 [02250164-872 1 | SPRING, MIN PRESSURE VALVE
4 |02250164-873 1 |SPRING, COM 2.09X7.07 150LB
5 ]02250188-454 1 | COVER,MIN PRESS VALVE E-COATED
6 |02250188-455 1 |CASTINGMACH MIN PRESS VLV E-COATED
7 102250188-456 6 |SCREW,SOCKET HEAD 1/2-13 X 1 1/2 316 SS
8 [224593 1 | GASKET, MP COVER
9 [224594 1 |RETAINER, 2.94 X 0.31 SPL
10 | 242104 1 |CAPSCREW,HEX GR8 1/2-13 X 7"
11 | 242552 1 | SPACER, 00.75X00.56X3.68
12 | 249031 1 |WASHER, PL B R 1/2 HARDENED
13 |250031-844 1 | SPRING, COMPR 1.2930D W/.063
14 | 250031-845 1 |SLEEVE, CHECK VLV GUIDE MIN PRESS
15 |250031-846 1 |PISTON, 250039-629 MIN PRESS
16 |826502-152 1 | O-RING,VITON 3 1/4 X 3/32"
17 |866900-020 1 | PLUG, PIPE 1/2" 3000# STL PLT
18 |880208-125 6 |WASHER, SPGLOC REG SS 1/2"
Drawing notes
1 |LOCTITE WITH P/N 005898 COLOR:BLUE.
2 | TORQUE TO 80FT-LBS AND LOCTITE WITH P/N 005898 COLOR:BLUE 6-PLACES.
3 |PACK GROOVES IN PISTON WITH GREASE, PER SULLAIR SPEC 004058.
4 |PISTON REPAIR KIT IS 02250166-761
5 | TEMPERATURE RATING, MINIMUM: -20F°; MAXIMUM: 300F°
6 |MAXIMUM ALLOWABLE PRESSURE: 600 PSI
7 &%#XE}A%@LONS AFFIX DATA PLATE WITH COMPANY INFORMATION, NOTES 5&6, AND CE MARK. INSTALLING SBU TO SUPPLY PLATE AT COMPONENT

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

209



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List 2: Parts List (CE)

2.7 SA minimum pressure controller CE

02250191-215 RO1

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 210



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.7 SA minimum pressure controller CE

Key |Part number Qty | Description Notes
1 |02250115-268 1 | VALVE, PRESSURE REGULATOR
2 |02250162-229 1 | VENTILATOR, FUEL TANK
3 [02250189-497 1 | VALVE,POPPET 1/4 NPT
4 |250019-142 2 |NIPPLE, PIPE-XS 316S 1/4 X CL
5 [250019-144 2 |NIPPLE, PIPE 316S 1/4 X 2
6 |860104-025 2 | CONNECTOR, 37 FL/MPT PLTD 1/4 X 1/4
7 1860204-025 1 |ELBOW, 37FL 90M 1/4 X 1/4
8 [860208-050 1 | ELBOW, 37FL 90M 1/2 X 1/2
9 [867100-005 1 | BUSHING, RED PLTD 1/4 X 1/8
10 |867102-010 2 |BUSHING, RED PLTD 1/2 X 1/4
11 |867700-010 1 | TEE, PIPE 1/4 3000# PLT
12 |868030-010 1 | UNION, PIPE-BRS SEAT 1/4 300# PLT
13 |874808-008 1 |CROSS, FEMALE PIPE NPTF 1/2"
14 | 877508-000 1 | NIPPLE, PIPE SS 300# 1/2 X CL
Drawing notes
A1 | TO RECIEVER TANK.
A2 | SEE RECIEVER TANK DRAWING FOR DETAILS. PLY PLATE AT COMPONENT INSTALLATION.

SULLAIR

Subject to EAR, ECCN EAR99 and related export control restrictions.

02250207-958 RO1

211



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List 2: Parts List (CE)

2.8 Cooling system, aftercooled with optional louvers CE

0 . . . e Tes e = = == == = = Ecm =} == = =

u_ ___________ B
E— - ——
| =
|
i o | 8
I g
s ‘ “
! ::i R : T
| =] o o
| ol . e |
ISt _]— a8 L‘.’:’ H.‘:-- ' :|
' ,.
HEN = e = =e= o = =]
D © °
p— \
, =P B
~ o
-I R ‘rﬁ:' =zzs
[Ty | ™
| . :; ]
[ o 1 o
Llff=r_'.’__%‘!_‘ﬂ_u—?‘f‘—‘€5l T T ‘ =3 =] =

02250188-237 R04 (sh1)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 212



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List 2: Parts List (CE)

2.8 Cooling system, aftercooled with optional louvers CE

02250188-237 R04 (sh2)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 213



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List 2: Parts List (CE)

2.8 Cooling system, aftercooled with optional louvers CE

02250188-237 R04 (sh3)

02250207-958 RO1

SULLAlR Subject to EAR, ECCN EAR99 and related export control restrictions. 214



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.8 Cooling system, aftercooled with optional louvers CE

Key |Part number Qty | Description Notes
1 |02250060-422 1 | BAFFLE, CANOPY SS 1200 ACF
2 |02250060-423 1 | BAFFLE, CANOPY CS 1200 ACF
3 ]02250078-197 4 | CHANNEL, EXT RUB "U" 3/32 (FT)
4 |02250092-488 1 |VENTURI, 50.50" SPECIAL
5 102250108-230 1 | CONTAINER, RAD FLUID RECOVERY 5QT
6 |02250111-592 1 |FILTER, OIL ASSY PARKER
7 102250117-607 1 |SUPPORT, BRACKET OIL FILTER 900XH
8 [02250117-890 1 | SUPPORT,BRACKET OIL FILTER 900XH
9 ]02250123-111 2 | SUPPORT, CLR OIL/AIR 1600H-1900
10 |02250142-633 1 |GROMMET,SBR .5ID X 1.00D X .28 THK
11 [02250148-575 1 | SUPPORT, PIPE 900XH
12 |02250148-710 3 | CLAMP,CUSHION OMEGA FOR 2" PIPE
13 |02250148-711 1 |SUPPORT,FOR 02250148-710
14 | 02250150-088 2 |SUPPORT, BRK VERT FLOW CLR 900XH-1150XH
15 |02250161-276 1 | SENSOR,TEMP RTD 3/4 O-RING
16 |02250169-236 1 | SUPPORT,AFTCLR CS 1300 - 1900C
17 |02250169-237 1 | SUPPORT,AFTCLR SS 1300 - 1900C
18 |02250169-238 2 |SUPPORTAFTCLR TRANS 1600FAM W/CONT
19 |02250169-267 2 | INSULATION,O-CELL FOAM 2.00 THICK
20 |02250173-991 2 | PLATE,CVR STANDARD AIR 1600C
21 [02250175-911 13 |FLANGE, 2" SAE J518 SPLIT CE
22 |02250179-966 1 | GUARD, FAN 1600C CS
23 |02250179-967 1 | GUARD, FAN 1600C SS
24 102250179-968 1 | GUARD, BELT/ALTERNATOR, 1600C CS
25 [02250179-969 1 | GUARD, BELT 1600C SS
26 |02250186-868 4 |PLATE, BAF HALF 1600C LP
27 [02250186-892 1 |BAFFLE, RADIATOR CS 1600C
28 [02250186-893 1 |BAFFLE, RADIATOR SS 1600C

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

215



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.8 Cooling system, aftercooled with optional louvers CE

Key |Part number Qty | Description Notes
29 |102250186-894 1 | PANEL, COVER CS BAFFLE 1600C

30 |02250186-895 1 | PANEL, COVER CS BAFFLE 1600C

31 |02250186-896 1 | PLATE, COVER SS BAFFLE 1600C

32 |02250187-981 1 | RADIATOR, 1600C FRONT DRAIN

33 |02250188-255 1 |COOLER,CHARGE AIR 1600C

34 |02250188-457 1 |PIPE ASSEMBLY, CS 1600C

35 |02250188-458 1 |PIPE ASSEMBLY, SS 1600C

36 |02250188-461 1 |HOSE,ASSY 2.00 DISCH 1600C

37 |02250188-468 1 |HOSE,ASSY 2.00 DISCH 1600C

38 |02250188-474 1 |HOSE,ASSY 2.00 DISCH 1600C

39 |02250188-475 1 |HOSE,ASSY 2.00 1600C

40 |02250188-476 1 |HOSE,ASSY 2.00 1600C

41 |02250188-484 1 |HOSE,ASSY 2.00 DISCH AC 1600C CE

42 |02250188-491 1 |HOSE,ASSY 2.00 DISCH 1600C

43 |02250188-550 1 | COOLER,OIL 1600C 600 PSIG COATED

44 102250188-552 1 |COOLER,AC 1600C HP (CE) COATED

45 |02250189-563 2 | ACOUSTICAL PANEL, O-CELL FOAM 2.00 TNI
46 |02250189-573 1 | ACOUSTICAL PANEL, RADATOR TOP 1600C
47 |02250191-591 1 | SUB ASSEMBLY,MODULAR,LOUVERS CANOPY 1600C
48 (047235 3 |CLAMP, HOSE 3/8"

49 |250041-069 1 | VALVE, OIL STOP 2" SAE CODE 61

50 |250041-174 9 | WEATHERSTRIP, 1"THICK X 1"WIDE (FT)

51 |825208-448 4 |NUT, HEX PLTD 1/2-13

52 |825305-283 49 |NUT, HEX F PLTD 5/16-18

53 |825505-166 13 |NUT, HEX LOCKING 5/16-18

54 |825506-198 12 |NUT, HEX LOCKING 3/8-16

55 |825508-262 2 | NUT, HEX LOCKING 1/2-13

56 |826502-228 1 |O-RINGVITON 2 1/4 X 1/8"

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

216



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.8 Cooling system, aftercooled with optional louvers CE

Key |Part number Qty |Description Notes
57 |829105-100 10 | CAPSCREW, HEX GR5 5/16-18 X 1

58 |829106-100 8 | CAPSCREW, HEX GR5 3/8-16 X 1

59 |829108-125 12 |CAPSCREW, HEX GR5 1/2-13 X 1 1/4

60 [829108-175 2 | CAPSCREW, HEX GR5 1/2-13 X 1 3/4

61 |829112-150 4 |CAPSCREW, HEX GR5 3/4-10 X 1 1/2

62 |829705-075 96 |SCREW, HEX SER WASHER 5/16-18 X 3/4

63 [829705-100 SCREW, HEX SER WASHER 5/16-18 X 1

64 |829705-175 SCREW, HEX SER WASHER 5/16-18 X 1 3/4

65 [829706-100 SCREW, HEX SER WASHER 3/8-16 X 1

67 |837805-078 WASHER, SPR LOCK REG PLTD 5/16

7
2
4
66 |834505-100 8 |SCREW, SELF-DRILL 5/16 X 1
4
4

68 |837808-125 WASHER, SPR LOCK REG PLTD 1/2

69 |838205-071 14 |WASHER, PL-B REG PLTD 5/16
70 |838206-071 39 |WASHER, PL-B REG PLTD 3/8
71 |838208-112 10 |WASHER, PL-B REG PLTD 1/2
72 |838212-112 4 |WASHER, PL-B REG PLTD 3/4
73 |842315-038 6 |HOSE, FUEL LINE 3/8 (FT)

74 |861405-092

-
w

NUT, RETAINER 5/16-18 .092

75 |867305-100 CAPSCREW,FERRY HEAD HD PLTD 5/16-18 X 1

76 |868305-200 U-BOLT, 5/16" X 2" PIPE PLTD

77 |871014-012 GROMMET,RUBBER 7/8 1.28 X .09 THK

Al alal DN

78 |871016-007 GROMMET,RUBBER 7/16X11/16X16GA

Drawing notes

A1 | SUPPLIED WITH ENGINE.

A2 |DIRECT THIS END TO HOSE INTO CONTAINMENT FRAME.

A3 |REQUIRES DRILLING OF HOLES TO MOUNT PART NUMBER: 02250148-710.

SULLAIR

02250207-958 RO1
Subject to EAR, ECCN EAR99 and related export control restrictions.

217



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List 2: Parts List (CE)

2.9 Engine & compressor assembly aftercooled CE

02250208-228 R01 (sh1)

02250207-958 RO1

SULLA|R Subject to EAR, ECCN EAR99 and related export control restrictions. 218



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)
2.9 Engine & compressor assembly aftercooled CE

.

02250208-228 R01 (sh2)

02250207-958 RO1
SULLAIR

Subject to EAR, ECCN EAR99 and related export control restrictions. 219



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.9 Engine & compressor assembly aftercooled CE

Key

Part number

Qty

Description

Notes

02250043-377

SUPPORT, UNIT/ENG H900/350

02250048-926

HOSE, RAD LOWER CAT 3406

02250069-226

BUSHING, TAPER LOCK 4040 W/2.75 BORE

02250069-601

COUPLING, DRIVE ACT-6 1350/350

02250117-891

PANEL, HEAT SHIELD

02250128-894

TUBE,RAD UPR 900XH-1900

02250162-249

HOSE,RAD DRAIN-TEE FTG

02250163-929

SWITCH,HIGH TEMP 280 DEG F

02250168-614

HOSE, 3/4" ENG OIL DRAIN

02250171-072

SPACER,FAN .25" THK 1600C

02250173-966

COVER, HP UNIT ADPT 1600D

02250178-231

HOSE,37FL 3/4-16 X 25.00 LG

olnlaa|lolo|Nloja|slw| |~

02250178-401

FITTINGHOSE 90DEG BLKHD ELB 1/2

-
SN

02250178-409

FITTINGHOSE BLKHD TEE 1/2 37FL

-
(6]

02250178-429

PANEL,ACST 2.50 UNDER ENG CS

S TOINININ| ROl alaND R -

16 |02250178-430 PANEL,ACST 2.50 UNDER ENG SS

17 102250180-501 HOSE,RUB 836-08 91.00 X .75 OD

18 |02250180-502 HOSE,RUB 836-08 22.00 X .75 OD

19 |02250184-750 OPTION,BTRFLY VLV HPC 1600C

20 [02250189-282 SUB ASSEMBLY,MODULAR,INLET VLV 8" 1600C HP
21 1040343 CLAMP, HOSE 3"

22 040513 CLAMP, HOSE 13/16" TO 1-1/2"

23 043197 CLAMP, HOSE 1/2"

24 1043258 CONNECTOR, HOSE 5/16"HOSE X 1/4"NPT
25 047117 VALVE,BALL 1/2"NPT

26 |222607 WASHER, SNUBBING 1" BOLT

27 231811 ADAPTER, ENG/COMPR 900XH

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

220



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List

2: Parts List (CE)

2.9 Engine & compressor assembly aftercooled CE

Key |Part number Qty | Description Notes
28 [250010-330 6 |ISOLATOR, VIBRATION 500 LB. CAPACITY
29 |250030-568 1 | SUPPORT, FRT ENG MNT 3408 DITA

30 |250031-046 1 | VALVE, DRAIN 1-1/8-12UNF

31 |250040-099 6 |WASHER, .500 HARDENED

32 407749 2 |HOSE,RAD UPPER 2-1/2 X 6"

33 |811504-025 1 | ADAPTER, FEMALE PIPE 1/2 X 1/4

34 |821110-300 1 |KEY,SQCL15/8"X3

35 |825512-382 2 | NUT, HEX LOCKING 3/4-10

36 |827908-300 32 |CAPSCREW, HEX GR8 1/2-13 X 3

37 |829108-200 6 | CAPSCREW, HEX GR5 1/2-13 X 2

38 |829110-175 6 |CAPSCREW, HEX GR5 5/8-11 X 1 3/4

39 |829112-150 2 |CAPSCREW, HEX GR5 3/4-10 X 1 1/2

40 |829116-550 6 |CAPSCREW, HEX GR5 1-8 X 5 1/2

41 |837808-125 36 | WASHER, SPR LOCK REG PLTD 1/2

42 |837810-156 4 |WASHER, SPR LOCK REG PLTD 5/8

43 |837812-188 2 |WASHER, SPR LOCK REG PLTD 3/4

44 |838212-112 4 |WASHER, PL-B REG PLTD 3/4

45 |842315-031 1 |HOSE, FUEL LINE 5/16 (FT)

46 |860108-050 2 | CONNECTOR, 37 FL/MPT PLTD 1/2 X 1/2
47 |860112-050 1 | CONNECTOR, 37 FL/MPT PLTD 3/4 X 1/2
48 |860508-050 2 |ELBOW, PIPE-90M 1/2 X 1/2

49 |867308-175 12 | CAPSCREW,FERRY HEAD HD PLTD 1/2-13 X 1 3/4
50 |870108-012 CONNECTOR, STR X JIC 1 1/16 X 3/4

51 |REF-CHART-ENG ENGINE,DIESEL C15 540HP

52

REF-CHART-FAN

FAN, 1600C

53

REF-CHART-UNIT

COMPRESSOR MODEL, 20-12SERIES_UNIT

SULLAIR

02250207-958 RO1

Subject to EAR, ECCN EAR99 and related export control restrictions.

221



750XHH/900XH & 900XHH/1150XH T3 CAT Parts List 2: Parts List (CE)

2.9 Engine & compressor assembly aftercooled CE

Key | Part number Qty | Description Notes

Drawing notes

A1 |ENGINE OIL DRAIN-TO BALL VALVE AT FRAME.

A2 | DISCHARGE TEMP SENSOR-TO COMPASS.

A4 |USE EXISTING BOLTS ON ENGINE TO MOUNT HEAT SHIELD.

A5 |INSTALL TAPER LOCK PER MANUFACTURER'S INSTRUCTIONS PROVIDED WITH PART.

A6 | MAKE SURE THREADS ARE CLEAN AND FREE OF OIL. APPLY LOCTITE 242 SULLAIR P/N-005898-250 TO THREADS OF BOLTS-TORQUE TO 77 FT-LBS.
A7 | MAKE SURE THREADS ARE CLEAN AND FREE OF OIL. APPLY LOCTITE 242 SULLAIR P/N-005898-250 TO THREADS OF BOLTS-TORQUE TO 54 FT-LBS.
A8 |TO TOP TANK OF ENGINE RADIATOR.

A9 [NOT USED IN LRC MODELS. ONLY USED IN: EPA, & EU.

Engine, air end, and fan

Model Engine Air end Fan
750XHH-900XH 02250192-811 |EU [02250133-554 |02250164-142
900XHH-1150XH 02250192-814 |EU |02250104-038 |02250193-900

02250207-958 RO1

SULLAIR Subject to EAR, ECCN EAR99 and related export control restrictions. 222



Subject to EAR, ECCN EAR99 and related export control restrictions.



& SULLAIR.

a division of Accudyne Industries

Sullair, LLC
3700 East Michigan Boulevard
Michigan City, IN 46360 USA
www.sullair.com
1-800-SULLAIR (USA only)
1-219-879-5451 (non-USA)

Information and specifications are subject to change without prior notice.
Subject to EAR, ECCN EAR99 and related export control restrictions.



	1.1 Procedure for ordering parts
	1.2 Recommended Spare Parts List
	1.3 Frame, DWQ
	1.4 Frame, LRG
	1.5 Frame, DTQ—electric brakes
	1.6 Frame, DTQ—hydraulic brakes
	1.7 Engine & compressor assembly—single capacity (Tier 3)
	1.8 Engine & compressor assembly—dual capacity (Tier 3)
	1.9 Capacity control
	1.10 Inlet valve subassembly
	1.11 Inlet valve
	1.12 Air inlet system (Tier 3)
	1.13 Air stop system
	1.14 Exhaust system (Tier 3)
	1.15 Exhaust system (Tier 3)—with spark arrestor
	1.16 Cooling system, standard air
	1.17 Cooling system, standard air with louvers
	1.18 Cooling system, high flow
	1.19 Cooling system, aftercooled with and without louvers
	1.20 Cooling system, LRC aftercooled
	1.21 Cooling system, LRC aftercooled with optional louvers
	1.22 Louver assembly
	1.23 Discharge system, standard air
	1.24 Discharge system, aftercooled air
	1.25 Receiver tank, aftercooled
	1.26 Receiver tank, standard
	1.27 Minimum pressure valve
	1.28 Water trap/float assembly
	1.29 Fuel system
	1.30 Electrical system (Tier 3)
	1.31 Control lines
	1.32 Instrument panel
	1.33 SA controls, inner
	1.34 SA controls, outer
	1.35 SA controls, louver
	1.36 Canopy, standard air
	1.37 Canopy, aftercooled air
	1.38 Acoustic panels
	1.39 Battery disconnect
	1.40 Instrument panel and parts assembly
	1.41 Decal locations, DTQ
	1.42 Decal locations, DLQ
	1.43 Decal locations, DWQ
	1.44 Engine block heater (optional)
	2.1 Discharge system, standard air CE
	2.2 SA receiver tank, CE
	2.3 Minimum pressure valve, 750CXHH – 1150CXH CE
	2.4 Discharge system, aftercooled air CE
	2.5 SA receiver tank aftercooled CE
	2.6 Minimum pressure valve, 750CXHH – 1150CXH aftercooled CE
	2.7 SA minimum pressure controller CE
	2.8 Cooling system, aftercooled with optional louvers CE
	2.9 Engine & compressor assembly aftercooled CE

